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1.

1.1.

General Information

Applicant

Zyxel Communications Corporation

No.2, Industry East Road IX, Science Park Hsinchu, Taiwan

1.2.

Manufacturer

Zyxel Communications Corporation

No.2, Industry East Road IX, Science Park Hsinchu, Taiwan

1.3. Testing Facility
X Test Site — MRT Suzhou Laboratory
Laboratory Location (Suzhou - Wuzhong)
D8 Building, No.2 Tian’edang Rd., Wuzhong Economic Development Zone, Suzhou, China
Laboratory Location (Suzhou - SIP)
4b Building, Liando U Valley, No0.200 Xingpu Rd., Shengpu Town, Suzhou Industrial Park, China
Laboratory Accreditations
A2LA: 3628.01 CNAS: L10551
FCC: CN1166 ISED: CNOOO1
' [ IR-20025 [ 1G-20034 [ ]C-20020 [ ]T-20020
veet [JrR-20141 [1G-20134 []c-20103 []T-20104
] Test Site — MRT Shenzhen Laboratory
Laboratory Location (Shenzhen)
1G, Building A, Junxiangda Building, Zhongshanyuan Road West, Nanshan District, Shenzhen, China
Laboratory Accreditations
A2LA: 3628.02 CNAS: L10551
FCC: CN1284 ISED: CNO105
] Test Site — MRT Taiwan Laboratory
Laboratory Location (Taiwan)
No. 38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
Laboratory Accreditations
TAF: L3261-190725
FCC: 291082, TW3261 ISED: TW3261
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1.4. Product Information

Product Name

Dual-Band Wireless AX1800 Gigabit Ethernet Gateway

Model No.

EX2210-TO

Serial No.

$220208004458

Wi-Fi Specification

802.11a/b/g/n/ac/ax

Antenna Information

Refer to clause 1.7

Operating Temperature

0°Cto 40°C

Accessories

Adapter

Model No.: MAUS-1201501801
Input Power: 100 - 240V ~ 50/60Hz, 0.5A
Output Power: 12V dc 1.5A

Remark: The information of EUT was provided by the manufacturer, and the accuracy of the information shall

be the responsibility of the manufacturer.

1.5. Radio Specification

Frequency Range

For 802.11a/n-HT20/ac-VHT20/ax-HE20:
5260~5320MHz, 5500~5720MHz

For 802.11n-HT40/ac-VHT40/ax-HE4O0:
5270~5310MHz, 5510~5710MHz

For 802.11ac-VHT80/ax-HES8O:

5290MHz, 5530MHz, 5610 MHz, 5690MHz

Type of Modulation

802.11a/n/ac: OFDM
802.11ax: OFDMA

Data Rate

802.11a: 6/9/12/18/24/36/48/54Mbps
802.11n: up to 300Mbps

802.11ac: up to 866.7Mbps
802.11ax: up to 1201Mbps

Power-on cycle

Requires 116.3 seconds to complete its power-on cycle

Uniform Spreading (For DFS
Frequency Band)

For the 5250-5350MHz, 5470-5725 MHz bands, the Master device provides, on
aggregate, uniform loading of the spectrum across all devices by selecting an

operating channel among the available channels using a random algorithm.

Note: For other features of this EUT, test report will be issued separately.
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1.6. Working Frequencies

802.11a/n-HT20/ac-VHT20/ax-HE20

Channel Frequency Channel Frequency Channel Frequency
52 5260 MHz 56 5280 MHz 60 5300 MHz
64 5320 MHz 100 5500 MHz 104 5520 MHz
108 5540 MHz 112 5560 MHz 116 5580 MHz
120 5600 MHz 124 5620 MHz 128 5640 MHz
132 5660 MHz 136 5680 MHz 140 5700 MHz
144 5720 MHz - - - -
802.11n-HT40/ac-VHT40/ax-HE40
Channel Frequency Channel Frequency Channel Frequency
54 5270 MHz 62 5310 MHz 102 5510 MHz
110 5550 MHz 118 5590 MHz 126 5630 MHz
134 5670 MHz 142 5710 MHz -- --
802.11ac-VHT80/ax-HE80
Channel Frequency Channel Frequency Channel Frequency
58 5290 MHz 106 5530 MHz 122 5610 MHz
138 5690 MHz -- - -- --
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1.7. Antenna Details

follows.

*  For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB for Nant < 4;

2. The EUT also supports Beam Forming mode, and the Beam Forming support 802.11ac/ax. BF Directional

based on a 10log(N) factor based on CDD power.

*  For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log (Nant/ Nss) dB;

1. The EUT supports Cyclic Delay Diversity (CDD) mode and CDD signals are correlated.

Antenna Frequency Tx Antenna Gain Beamforming CDD Directional Gain
Type Band Paths (dBi) Directional Gain (dBi)
(MHz) Ant O Ant 1 (dBi) For Power For PSD
2412 ~ 2462 2 35 2.9 6.51 35 6.51
PCB 5180 ~ 5320 2 4.2 3.2 7.21 4.2 7.21
Antenna 5500 ~ 5720 2 4.0 3.9 7.01 4.0 7.01
5745 ~ 5825 2 4.6 3.3 7.61 4.6 7.61
Remark:

If all antennas have the same gain, Ganr, Directional gain = Gant + Array Gain, where Array Gain is as

gain = Gant + 10 log (NanT). For beamforming operation, manufacturer automatically backs power down
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2. Test Configuration

2.1. Test Mode

Mode 1: Operating under AP mode

2.2. Test Channel

Test Mode Test Channel Test Frequency
802.11ax-HE20 100 5500 MHz
802.11ax-HE40 102 5510 MHz
802.11ax-HEB0 106 5530 MHz

2.3. Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:
® FCC Part 15.407 Section (h)(2)
® KDB 905462 D02v02

® KDB 905462 D04v01

2.4. Test Environment Condition

Ambient Temperature

15~ 35°C

Relative Humidity

20 ~ 75%RH
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3. DFS Detection Thresholds and Radar Test Waveforms

3.1. Applicability

The following table from FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules vO02 lists the

applicable requirements for the DFS testing.

Requirement

Operational Mode

Master Client Without Client With Radar
Radar Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Time Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

Table 3-1: Applicability of DFS Requirements Prior to Use of a Channel

Requirement

Operational Mode

Master Device or Client With

Radar Detection

Client Without Radar

Detection

DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required

Additional requirements for devices with

multiple bandwidth modes

Master Device or Client with

Radar Detection

Client Without Radar

Detection

U-NII Detection Bandwidth and Statistical

Performance Check

All BW modes must be tested

Not required

Channel Move Time and Channel Closing

Transmission Time

Test using widest BW mode

available

Test using the widest BW

mode available for the link

All other tests

Any single BW mode

Not required

Note: Frequencies selected for statistical performance check should include several frequencies within the

radar detection bandwidth and frequencies near the edge of the radar detection bandwidth. For 802.11

devices it is suggested to select frequencies in each of the bonded 20 MHz channels and the channel center

frequency.

Table 3-2: Applicability of DFS Requirements during normal operation
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3.2.

DFS Devices Requirements

Per FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 the following are the

requirements for Master Devices:

(@)

(b)

(€)

(d)

(e)

()

(9)

The Master Device will use DFS in order to detect Radar Waveforms with received signal strength above
the DFS Detection Threshold in the 5250 ~ 5350 MHz and 5470 ~ 5725 MHz bands. DFS is not required
in the 5150 ~ 5250 MHz or 5725 ~ 5825 MHz bands.

Before initiating a network on a Channel, the Master Device will perform a Channel Availability Check for
a specified time duration (Channel Availability Check Time) to ensure that there is no radar system
operating on the Channel, using DFS described under subsection a) above.

The Master Device initiates a U-NII network by transmitting control signals that will enable other U-NII
devices to Associate with the Master Device.

During normal operation, the Master Device will monitor the Channel (In-Service Monitoring) to ensure
that there is no radar system operating on the Channel, using DFS described under a).

If the Master Device has detected a Radar Waveform during In-Service Monitoring as described under d),
the Operating Channel of the U-NII network is no longer an Available Channel. The Master Device will
instruct all associated Client Device(s) to stop transmitting on this Channel within the Channel Move Time.
The transmissions during the Channel Move Time will be limited to the Channel Closing Transmission
Time.

Once the Master Device has detected a Radar Waveform it will not utilize the Channel for the duration of
the Non-Occupancy Period.

If the Master Device delegates the In-Service Monitoring to a Client Device, then the combination will be

tested to the requirements described under d) through f) above.
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Channel Move Time and Channel Closing Transmission Time requirements are listed in the following

table.

Parameter

Value

Non-occupancy period

Minimum 30 minutes

Channel Availability Check Time 60 seconds
. 10 seconds

Channel Move Time
See Note 1.

Channel Closing Transmission Time

200 milliseconds + an aggregate of 60 milliseconds

over remaining 10 second period. See Notes 1 and 2.

U-NII Detection Bandwidth

Minimum 100% of the U-NII 99% transmission power
bandwidth. See Note 3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with Radar
Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of
the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move
(an aggregate of 60 milliseconds) during the remainder of the 10 second period. The aggregate duration of
control signals will not count quiet periods in between transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each frequency

step the minimum percentage of detection is 90 percent. Measurements are performed with no data traffic.

Table 3-3: DFS Response Requirements
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3.3. DFS Detection Threshold Values

The DFS detection thresholds are defined for Master devices and Client Devices with In-service monitoring.

These detection thresholds are listed in the following table.

spectral density requirement

Maximum Transmit Power Value
(See Notes 1, 2, and 3)
EIRP = 200 milliwatt -64 dBm
EIRP < 200 milliwatt and -62 dBm
power spectral density < 10 dBm/MHz
EIRP < 200 milliwatt that do not meet the power -64 dBm

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.
Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the test
transmission waveforms to account for variations in measurement equipment. This will ensure that the test

signal is at or above the detection threshold level to trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication 662911 DO1.

Table 3-4: Detection Thresholds for Master Devices and Client Devices with Radar Detection
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3.4. Parameters of DFS Test Sighals

This section provides the parameters for required test waveforms, minimum percentage of successful

detections, and the minimum number of trials that must be used for determining DFS conformance. Step

intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for chirp width and 1 for the

number of pulses will be utilized for the random determination of specific test waveforms.

Short Pulse Radar Test Waveforms

Radar Pulse PRI Number of Pulses Minimum Minimum
Type Width (usec) Percentage of Number of
(usec) Successful Trials
Detection
0 1 1428 18 See Note 1 See Note 1
1 1 Test A: 15 unique PRI 60% 30
values randomly i .
selected from the list Roundup 360
of 23 PRI values in (19'106 j
Table 3-6 PRlusec
Test B: 15 unique PRI
values randomly
selected within the
range of 518-3066
psec, with a minimum
increment of 1 psec,
excluding PRI values
selected in Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120

Note: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move time, and

channel closing time tests.

Table 3-5: Parameters for Short Pulse Radar Waveforms
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A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through 4. If more

than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each additional waveform must

also be unique and not repeated from the previous waveforms.

Pulse Repetition Frequency Pulse Repetition Frequency Pulse Repetition Interval
Number (Pulses Per Second) (Microseconds)
1 1930.5 518
2 1858.7 538
3 1792.1 558
4 1730.1 578
5 1672.2 598
6 1618.1 618
7 1567.4 638
8 1519.8 658
9 1474.9 678
10 1432.7 698
11 1392.8 718
12 1355 738
13 1319.3 758
14 1285.3 778
15 1253.1 798
16 1222.5 818
17 1193.3 838
18 1165.6 858
19 1139 878
20 1113.6 898
21 1089.3 918
22 1066.1 938
23 326.2 3066

Table 3-6: Pulse Repetition Intervals Values for Test A
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Long Pulse Radar Test Waveform

Radar Pulse Chirp PRI Number of | Number of Minimum Minimum
Type Width Width (usec) | Pulses per Bursts Percentage of Number of
(usec) (MHz) Burst Successful Trials
Detection
1000 -
5 50 - 100 5-20 1-3 8-20 80% 30
2000

Table 3-7: Parameters for Long Pulse Radar Waveforms
The parameters for this waveform are randomly chosen. Thirty unique waveforms are required for the Long
Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long Pulse Radar Type
waveforms, then each additional waveform must also be unique and not repeated from the previous

waveforms.

Frequency Hopping Radar Test Waveform

Radar Pulse PRI Pulses Hopping Hopping Minimum Minimum
: Per Hop | Rate (kHz) | Sequence
Type Width (usec) Percentage of Number of
Length
(usec) (msec) Successful Trials
Detection
6 1 333 9 0.333 300 70% 30

Table 3-8: Parameters for Frequency Hopping Radar Waveforms
For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform. The
hopping sequence is different for each waveform and a 100-length segment is selected from the hopping
sequence defined by the following algorithm:
The first frequency in a hopping sequence is selected randomly from the group of 475 integer frequencies
from 5250 — 5724MHz. Next, the frequency that was just chosen is removed from the group and a frequency
is randomly selected from the remaining 474 frequencies in the group. This process continues until all 475
frequencies are chosen for the set. For selection of a random frequency, the frequencies remaining within the

group are always treated as equally likely.
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3.5. Conducted Test Setup

The FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 describes a radiated test setup

and a conducted test setup. The conducted test setup was used for this testing. Figure 3-1 shows the typical

test setup.
Radar Test
Signal Generator
Ow:ulQ
Lw 2 ey
Splitter/ 2-Way
Combiner Splitter/ o (MUalSJI'!;r}
Combiner
8
Spectrum
Analyzer , =
(with 10 6B internal Client
Attenuation) o o

Figure 3-1: Conducted Test Setup where UUT is a Master and Radar Test Waveforms are injected into

the Masters

17 of 126



VT4

Report No.: 2203RSU090-U3

4. Measuring Instrument

Instrument Manufacturer Model No. Asset No. Cali. Interval |Cali. Due Date |Test Site
Signal Analyzer Keysight N9030B MRTSUE06395 1 year 2022/8/8 SIP-TR2
Signal Generator Keysight N5182B MRTSUE06605 1 year 2022/10/31 SIP-TR2
Thermohygrometer testo 622 MRTSUE06628 1 year 2022/11/2 SIP-TR2
Client Information

Instrument Manufacturer Type No. Certification Number
Wi-Fi Module Intel AX200NGW FCC ID: PD9AX200NG
Software Version Manufacturer Function

N7606C Signal Studio V2.2.0.0 Keysight DFS Test Software
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5. Test Result

5.1. Summary

Parameter Verdict Reference
NIl Detection Bandwidth Measurement Pass Section 5.3
Initial Channel Availability Check Time Pass Section 5.4
Radar Burst at the Beginning of the Channel .

o ) Pass Section 5.5
Availability Check Time
Radar Burst at the End of the Channel Availability .

) Pass Section 5.6

Check Time
In-Service Monitoring for Channel Move Time, Channel .

_ o ] Pass Section 5.7
Closing Transmission Time
Non-Occupancy Period Pass Section 5.7
Statistical Performance Check Pass Section 5.8
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5.2. Radar Waveform Calibration Measurement

5.2.1. Calibration Setup

The conducted test setup was used for this calibration testing. Figure 3-2 shows the typical test setup.

Radar Test
Signal Generator
Oul:pulQ
I—\”_I— 2 iay
Splitter/ 2-Way
SAA A Combiner Splitter/
Combiner
S0ohm
Spectrum .
Analyzer Client
(with 10 dB inernal
Attenuation) O
o]

Figure 3-2: Conducted Test Setup

5.2.2. Calibration Procedure

The Interference Radar Detection Threshold Level is (-64dBm) + (0) [dBi] + 1 dB=-63 dBm that had been

taken into account the output power range and antenna gain. The above equipment setup was used to

calibrate the conducted Radar Waveform. A vector signal generator was utilized to establish the test signal

level for each radar type. During this process there were replace 50o0hm terminal form Master and Client

device and no transmissions by either the Master or Client Device. The spectrum analyzer was switched to

the zero span (Time Domain) at the frequency of the Radar Waveform generator. Peak detection was used.

The spectrum analyzer resolution bandwidth (RBW) and video bandwidth (VBW) were set to at least 3MHz.

The vector signal generator amplitude was set so that the power level measured at the spectrum analyzer

was (-64dBm) + (0) [dBi] + 1 dB= -63dBm. Capture the spectrum analyzer plots on short pulse radar types,

long pulse radar type and hopping radar waveform.

5.2.3. Calibration & Channel Loading Result

Refer to Appendix A.1 & A.2.
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5.3. NIl Detection Bandwidth Measurement

5.3.1. Test Limit

Minimum 100% of the NIl 99% transmission power bandwidth. During the U-NII Detection Bandwidth
detection test, each frequency step the minimum percentage of detection is 90 percent. Measurements are

performed with no data traffic.
5.3.2. Test Procedure

1. Adjust the equipment to produce a single Burst of any one of the Short Pulse Radar Types 0-4 in Table
3-5 at the center frequency of the EUT Operating Channel at the specified DFS Detection Threshold
level.

2. The generating equipment is configured as shown in the Conducted Test Setup above section 3.5.

3. The EUT is set up as a stand-alone device (no associated Client or Master, as appropriate) and no traffic.
Frame based systems will be set to a talk/listen ratio reflecting the worst case (maximum) that is user
configurable during this test.

4. Generate a single radar Burst, and note the response of the EUT. Repeat for a minimum of 10 trials. The
EUT must detect the Radar Waveform using the specified U-NII Detection Bandwidth criterion shown in
Table 3-5. In cases where the channel bandwidth may exceed past the DFS band edge on specific
channels (i.e., 802.11ac or wideband frame based systems) select a channel that has the entire emission
bandwidth within the DFS band. If this is not possible, test the detection BW to the DFS band edge.

5. Starting at the center frequency of the UUT operating Channel, increase the radar frequency in 5 MHz
steps, repeating the above test sequence, until the detection rate falls below the U-NII Detection
Bandwidth criterion specified in Table 3-3. Repeat this measurement in 1MHz steps at frequencies 5 MHz
below where the detection rate begins to fall. Record the highest frequency (denote as FH) at which
detection is greater than or equal to the U-NII Detection Bandwidth criterion. Recording the detection rate
at frequencies above FH is not required to demonstrate compliance.

6. Starting at the center frequency of the EUT operating Channel, decrease the radar frequency in 1 MHz
steps, repeating the above item 4 test sequence, until the detection rate falls below the U-NII Detection
Bandwidth criterion. Record the lowest frequency (denote as FL) at which detection is greater than or
equal to the U-NII Detection Bandwidth criterion. Recording the detection rate at frequencies below FL is
not required to demonstrate compliance.

7. The U-NII Detection Bandwidth is calculated as follows: U-NII Detection Bandwidth = FH — FL

8. The U-NII Detection Bandwidth must be at least 100% of the EUT transmitter 99% power, otherwise, the
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EUT does not comply with DFS requirements.

5.3.3. Test Result

Refer to Appendix A.3.
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5.4. Initial Channel Availability Check Time Measurement

5.4.1. Test Limit

The EUT shall perform a Channel Availability Check to ensure that there is no radar operating on the channel.

After power-up sequence, receive at least 1 minute on the intended operating frequency.
5.4.2. Test Procedure

1. The U-NII devices will be powered on and be instructed to operate on the appropriate U-NII Channel that
must incorporate DFS functions. At the same time the EUT is powered on, the spectrum analyzer will be set to
zero span mode with a 3 MHz RBW and 3 MHz VBW on the Channel occupied by the radar (Chr) with a 2.5
minute sweep time. The spectrum analyzer’s sweep will be started at the same time power is applied to the
U-NII device.

2.  The EUT should not transmit any beacon or data transmissions until at least 1 minute after the
completion of the power-on cycle.

3. Confirm that the EUT initiates transmission on the channel. Measurement system showing its nominal

noise floor is markerl.
5.4.3. Test Result

Refer to Appendix A.4.
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5.5. Radar Burst at the Beginning of the Channel Availability Check Time Measurement

5.5.1. Test Limit

In beginning of the Channel Availability Check (CAC) Time, radar is detected on this channel, select another

intended channel and perform a CAC on that channel.
5.5.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected Channel during
a period equal to the Channel Availability Check Time and avoidance of operation on that Channel when
a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at the beginning of the
Channel Availability Check Time.

2. The EUT is in completion power-up cycle (from TO to T1). T1 denotes the instant when the EUT has
completed its power-up sequence. The Channel Availability Check Time commences at instant T1 and
will end no sooner than T1 + 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS
Detection Threshold + 1 dB will commence within a 6 second window starting at T1.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and reported.
Observation of emissions will continue for 2.5 minutes after the radar Burst has been generated. Verify

that during the 2.5 minutes measurement window no EUT transmissions occurred.
5.5.3. Test Result

Refer to Appendix A.5.
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5.6. Radar Burst at the End of the Channel Availability Check Time Measurement

5.6.1. Test Limit

In the end of Channel Availability Check (CAC) Time, radar is detected on this channel, select another

intended channel and perform a CAC on that channel.
5.6.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected Channel during
a period equal to the Channel Availability Check Time and avoidance of operation on that Channel when
a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at the beginning of the
Channel Availability Check Time.

2. The EUT is powered on at TO. T1 denotes the instant when the EUT has completed its power-up
sequence. The Channel Availability Check Time commences at instant T1 and will end no sooner thanT1
+ 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS Detection Threshold + 1 dB
will commence within a 6 second window starting at T1+ 54 seconds.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and reported.
Observation of emissions will continue for 2.5 minutes after the radar Burst has been generated. Verify

that during the 2.5 minutes measurement window no EUT transmissions occurred.
5.6.3. Test Result

Refer to Appendix A.6.
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5.7. In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and

Non-Occupancy Period Measurement

5.7.1. Test Limit

The EUT has In-Service Monitoring function to continuously monitor the radar signals. If the radar is detected,
must leave the channel (Shutdown). The Channel Move Time to cease all transmissions on the current
channel upon detection of a Radar Waveform above the DFS Detection Threshold within 10 sec. The total
duration of Channel Closing Transmission Time is 260ms, consisting of data signals and the aggregate of
control signals, by a U-NII device during the Channel Move Time. The Non-Occupancy Period time is 30

minute during which a Channel will not be utilized after a Radar Waveform is detected on that Channel.
5.7.2. Test Procedure

1. The test should be performed with Radar Type 0. The measurement timing begins at the end of the
Radar Type 0.

2. When the radar burst with a level equal to the DFS Detection Threshold + 1dB is generated on the
Operating Channel of the U-NII device. A U-NII device operating as a Master Device will associate with
the Client Device at Channel. Stream the MPEG test file from the Master Device to the Client Device on
the selected Channel for the entire period of the test. At time TO the Radar Waveform generator sends a
Burst of pulses for each of the radar types at Detection Threshold + 1dB.

3. Observe the transmissions of the EUT at the end of the radar Burst on the Operating Channel. Measure
and record the transmissions from the EUT during the observation time (Channel Move Time).

4. Measurement of the aggregate duration of the Channel Closing Transmission Time method. With the
spectrum analyzer set to zero span tuned to the center frequency of the EUT operating channel at the
radar simulated frequency, peak detection, and max hold, the dwell time per bin is given by: Dwell (1.5ms)
=S (12 sec) / B (8000); where Dwell is the dwell time per spectrum analyzer sampling bin, S is the sweep
time and B is the number of spectrum analyzer sampling bins. An upper bound of the aggregate duration
of the intermittent control signals of Channel Closing Transmission Time is calculated by: C = N X Dwell;
where C is the Closing Time, N is the number of spectrum analyzer sampling bins showing a U-NII
transmission and Dwell is the dwell time per bin.

5. Measure the EUT for more than 30 minutes following the channel close/move time to verify that the EUT

does not resume any transmissions on this Channel.
5.7.3. Test Result

Refer to Appendix A.7.
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5.8. Statistical Performance Check Measurement

5.8.1. Test Limit

The minimum percentage of successful detection requirements found in below table when a radar burst with a

level equal to the DFS Detection Threshold + 1dB is generated on the Operating Channel of the U-NII device

(In- Service Monitoring).

Radar Type Minimum Number of Trails Detection Probability
0 30 Pd > 60%
1 30(15 of test Aand 15 of test B) Pd > 60%
2 30 Pd > 60%
3 30 Pd > 60%
4 30 Pd > 60%
Aggregate (Radar Types 1-4) 120 Pd > 80%
5 30 Pd > 80%
6 30 Pd > 70%

Note: The percentage of successful detection is calculated by:

(Total Waveform Detections / Total Waveform Trails) * 100 = Probability of Detection Radar Waveform In
addition an aggregate minimum percentage of successful detection across all Short Pulse Radar Types 1-4 is
required and is calculated as follows: (Pd1 + Pd2 + Pd3 + Pd4) / 4.

5.8.2. Test Procedure

1. Stream the MPEG test file from the Master Device to the Client Device on the test Channel for the entire

period of the test.

2. Attime TO the Radar Waveform generator sends the individual waveform for each of the Radar Types

1-6, at levels equal to the DFS Detection Threshold + 1dB, on the Operating Channel.

3. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for duration

greater than 10 seconds for Short Pulse Radar Types 0 to ensure detection occurs.

4. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for duration

greater than 22 seconds for Long Pulse Radar Type 5 to ensure detection occurs.

5. The device can utilize a test mode to demonstrate when detection occurs to prevent the need to reset the
device between trial runs.
6. The Minimum number of trails, minimum percentage of successful detection and the average minimum

percentage of successful detection are found in below table
5.8.3. Test Result

Refer to Appendix A.8.
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Appendix A — Test Result

A.1 Calibration Test Result

Test Site SIP-TR2 Test Engineer Alisa Deng

Test Date 2022/04/21

Test ltem Radar Waveform Calibration

Radar Waveform Calibration

Radar #1 (Test A)
Radar #0
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Radar #5 Radar #6
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A.2 Channel Loading Test Result

Test Site

SIP-TR2

Test Engineer Alisa Deng

Test Date

2022/04/21~2022/04/29

Test Item Channel Loading

802.11ax-HE20 (5500MHz)

802.11ax-HE40 (5510MHz)

Aitan 1048 PHO: Fast
Al

ot -19.00 B
Level -18.00 dBm

23 e

‘Select Marker
Marker 3

vy Typa: Log-Powar [
Tng: Frae Run

O Hz
Ma
on
on
(¢ Vark
Diagram

All Markers O

v (I
Couple Markers

+ X Marker

{Awg Typar Log-Power |1 ‘Select Marker
Trig: Froe Run Markes 3

Offset -19.00 9B
F Lovel 19,00 dBm

 Marker Sedings
Diagram

All Markess ©IF

BAtlen 10 08

off
Frog Raf.Int (S}

Ref Lv| Offsat -15.80 dB
Ref Level 15,80 dBm

23 e

‘Select Marker
Marker 3

vy Typa Log-Por
Tng: Free Run

Test Mode Test Frequency Packet ratio Requirement ratio | Test Result
802.11ax-HE20 5500 MHz 18.14% 217% Pass
802.11ax-HE40 5510 MHz 19.17% 217% Pass
802.11ax-HEB0 5530 MHz 18.37% 217% Pass

Note: System testing was performed with the designated iperf test file. This file is used by IP and Frame

based systems for loading the test channel during the In-service compliance testing of the U-NII device.

Packet ratio = Time On / (Time On + Off Time).

30 of 126




|
T

VT4

Report No.: 2203RSU090-U3

A.3 NIl Detection Bandwidth Test Result

Test Site SIP-TR2 Test Engineer Alisa Deng
Test Date 2022/04/29
Test Item Detection Bandwidth (802.11ax-HE20 mode - 5500MHz)

Radar Frequency

DFS Detection Trials (1=Detection, 0= No Detection)

(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 1 1 1 1 1 1 1 1 1 1 100

5495 1 1 1 1 1 1 1 1 1 1 100

5500 1 1 1 1 1 1 1 1 1 1 100

5505 1 1 1 1 1 1 1 1 1 1 100
5510 Fn 1 1 1 1 1 1 1 1 1 1 100

further measurement details).
Note 2: Detection Bandwidth = Fy - FL = 5510MHz — 5490MHz = 20MHz
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 18.878MHz x 100% = 18.878MHz.

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was
done at 5500MHz. The 99% channel bandwidth is 18.878MHz. (See the 99% BW section of the RF report for
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Test Site SIP-TR2 Test Engineer Alisa Deng
Test Date 2022/04/29
Test Item Detection Bandwidth (802.11ax-HE40 mode - 5510MHz)

Radar Frequency

DFS Detection Trials (1=Detection, 0= No Detection)

(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 1 1 1 1 1 1 1 1 1 1 100

5495 1 1 1 1 1 1 1 1 1 1 100

5500 1 1 1 1 1 1 1 1 1 1 100

5505 1 1 1 1 1 1 1 1 1 1 100

5510 1 1 1 1 1 1 1 1 1 1 100

5515 1 1 1 1 1 1 1 1 1 1 100

5520 1 1 1 1 1 1 1 1 1 1 100

5525 1 1 1 1 1 1 1 1 1 1 100
5530 Fn 1 1 1 1 1 1 1 1 1 1 100

further measurement details).
Note 2: Detection Bandwidth = Fy — FL.= 5530MHz - 5490MHz = 40MHz.
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 37.482MHz x 100% = 37.482MHz.

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was
done at 5510MHz. The 99% channel bandwidth is 37.482MHz. (See the 99% BW section of the RF report for
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Test Site SIP-TR2 Test Engineer Alisa Deng

Test Date 2022/04/29

Test Item Detection Bandwidth (802.11ax-HE80 mode - 5530MHz)

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 1 1 1 1 1 1 1 1 1 1 100
5495 1 1 1 1 1 1 1 1 1 1 100
5500 1 1 1 1 1 1 1 1 1 1 100
5505 1 1 1 1 1 1 1 1 1 1 100
5510 1 1 1 1 1 1 1 1 1 1 100
5515 1 1 1 1 1 1 1 1 1 1 100
5520 1 1 1 1 1 1 1 1 1 1 100
5525 1 1 1 1 1 1 1 1 1 1 100
5530 1 1 1 1 1 1 1 1 1 1 100
5535 1 1 1 1 1 1 1 1 1 1 100
5540 1 1 1 1 1 1 1 1 1 1 100
5545 1 1 1 1 1 1 1 1 1 1 100
5550 1 1 1 1 1 1 1 1 1 1 100
5555 1 1 1 1 1 1 1 1 1 1 100
5560 1 1 1 1 1 1 1 1 1 1 100
5565 1 1 1 1 1 1 1 1 1 1 100
5570 Fn 1 1 1 1 1 1 1 1 1 1 100

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5530MHz. The 99% channel bandwidth is 76.608MHz. (See the 99% BW section of the RF report for

further measurement details).

Note 2: Detection Bandwidth = Fn - FL = 5570MHz - 5490MHz = 80MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 76.608MHz x 100% = 76.608MHz.
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A.4 Initial Channel Availability Check Time Test Result

Test Site SIP-TR2 Test Engineer Alisa Deng

Test Date 2022/04/21

Test Item Initial Channel Availability Check Time (802.11ax-HE20 mode - 5500MHz)

Initial Channel Availability Check Time

KEYSIGHT |nput RE
Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 5.500000000 GHz
Res BW 3.0 MHz

w9~ l?

Input Z: 50 Q
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Gate: Off
IF Gain: Low
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Ref Lvl Offset -15.80 dB
Ref Level -15.80 dBm
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Apr 21, 2022
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Avg Type: Log-Power 234
Trig: Free Run W

PNNNNN
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o

Select Marker
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Marker Time
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Normal Pk Search
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Delta ()

Properties
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Marker
off Function

Marker—
Delta Marker

(Reset Delta)

Marker Table it
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< Marker Settings
Diagram
All Markers Off

Couple Markers

Note: The EUT does not transmit any beacon or data transmissions until at least 1 minute after the completion

of the power-on cycle (116.3 sec). Initial beacons/data transmissions are indicated by marker 1 (176.3 sec).
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A.5 Radar Burst at the Beginning of the Channel Availability Check Time Test Result

Test Site SIP-TR2 Test Engineer Alisa Deng
Test Date 2022/04/21

Beginning of the Channel Availability Check Time (802.11ax-HE20 mode -
Test Item

5500MHz)

Beginning of the Channel Availability Check Time

KEYSIGHT |nput RE
Coupling: DC
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1 Spectrum
Scale/Div 10 dB
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A.6 Radar Burst at the End of the Channel Availability Check Time Test Result

Test Site SIP-TR2 Test Engineer Alisa Deng
Test Date 2022/04/21
Test Item End of the Channel Availability Check Time (802.11ax-HE20 mode - 5500MHz)

End of the Channel Availability Check Time

KEYSIGHT |nput RE
Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 5.500000000 GHz
Res BW 3.0 MHz

o
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Marker Delta
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. 7:25:11 PM
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A.7 In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and
Non-Occupancy Period Test Result
Test Site SIP-TR2 Test Engineer Alisa Deng
Test Date 2022/04/21
Channel Move Time and Channel Closing Transmission Time (802.11ax-HE80
Test Item
mode - 5530MHz)

Channel Move Time and Channel Closing Transmission Time

‘sAtien: 10 98 vy Type: Log-Po
C Trig: Frae Run
i ™

Reof Lv| Offsot -15.80 4B
Ref Level 15,80 dBm

Start Freq
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e
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Parameter Test Result Limit
Channel Move Time (s) 1.116s <10s
Channel Closing Transmission Time (ms) (Note) 39ms < 60ms
Non-Occupancy Period (min) = 30min 2 30 min

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of

the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move

(an aggregate of 60 milliseconds) during the remainder of the 10 seconds period. The aggregate duration of

control signals will not count quiet periods in between transmissions.
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A.8 Statistical Performance Check

Test Site SIP-TR2 Test Engineer Alisa Deng

Test Date 2022/04/30

Test Item Radar Statistical Performance Check (802.11ax-HE20 — 5500MHz)

Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

0 5495 1 5501 1 5500 0 5504 0
1 5504 1 5508 1 5503 0 5505 1
2 5508 1 5504 0 5510 1 5503 1
3 5492 1 5495 1 5507 1 5507 1
4 5506 0 5493 1 5497 1 5499 1
5 5491 1 5502 1 5499 1 5497 0
6 5490 1 5510 1 5510 0 5494 1
7 5502 1 5492 1 5498 1 5498 1
8 5510 1 5490 1 5497 1 5492 0
9 5495 1 5505 1 5498 0 5502 1
10 5497 1 5509 1 5503 1 5499 0
11 5504 1 5490 1 5492 1 5507 1
12 5502 1 5510 1 5501 1 5490 1
13 5507 1 5501 1 5490 1 5507 1
14 5504 1 5499 1 5492 1 5503 1
15 5494 1 5492 1 5508 1 5495 0
16 5497 1 5498 0 5498 1 5506 0
17 5501 1 5510 1 5509 1 5497 1
18 5503 1 5499 1 5506 1 5506 0
19 5509 1 5505 1 5508 1 5492 1
20 5490 1 5490 1 5493 1 5502 1
21 5510 1 5495 1 5490 1 5494 1
22 5507 0 5499 0 5506 1 5502 1
23 5507 1 5492 1 5490 1 5500 1
24 5503 1 5498 1 5503 1 5508 0
25 5505 1 5496 1 5507 0 5500 1
26 5490 1 5502 0 5490 0 5497 0
27 5498 1 5493 1 5505 1 5490 0

38 of 126




|
Mh
A\
(At

y

Report No.: 2203RSU090-U3

Radar Type 1-4 - Radar Statistical Performance

Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

28 5505 1 5496 0 5496 1 5492 1

29 5510 1 5503 1 5501 1 5508 1
Probability: 93.3% 83.3% 80.0% 66.7%
Aggregate: P aggregate=(P1+P2+P3+P,)/4=(93.3%+83.3%+80.0%+66.7%)/4=80.83% (>80%)

Radar Type 1 - Radar Waveform Radar Type 2 - Radar Waveform
Trial List Trial List
Trial 1a | poler E}gﬁ PEL (ns)  Jomber of %‘:Efl:" Trial Ta | Jader EE:; PEI (ns) |Jomber of ;‘:Efl:"

Download o Type 1 1.0 778.0 68 B2g04. 0 Download 0 Type 2 2.6 220, 0 o5 E500.0
Download 1 Type 1 1.0 738.0 i3 531360 Townload 1 Type £ 1.8 228, 0 23 5244.0
Downl oad 2 Type 1 1.0 §78.0 9z 53176.0 Download |2 Type 2 3.2 180.0 26 4680.0
Townload 3 Type 1 1.0 5838.0 99 53262, 0 Townload 3 Type 2 2.4 1v8.0 25 4378.0
Download 4 Type 1 1.0 838.0 63 527840 Townload 4 Type 2 3.9 210.0 27 E670.0
Townload B Type 1 1.0 #63.0 81 532850 Townload 1 Type 2 4.7 1510 29 4379.0
Townload [ Type 1 1.0 618.0 86 B3145.0 Download 6 Type & 1.5 1o 23 3910.0
Download 7 Type 1 1.0 3086. 0 18 561850 Townload 7 Type 7 4.2 2090 5 BAGZ. 0
Townload & Type 1 1.0 £93.0 39 B32ZZ.0 Download i Type & 4.1 188.0 25 B480.0
Townload 9 Type 1 1.0 518.0 13 B3170.0 Download El Type 2 37 202.0 27 5454.0
Dowrload n Type 1 1.0 678.0 El 52884, 0 Townload 10 Type 2 2.5 162.0 25 3800.0
Townload 11 Type 1 1.0 878.0 61 53E63.0 Townload 11 Type 2 2.1 207.0 24 4988, 0
Download 12 Type 1 1.0 718.0 74 B313z.0 Townload 12 Type 2 1.3 167.0 23 3541.0
Dowrload 13 Type 1 1.0 518.0 102 528360 Towrload 13 Type 2 2.8 196.0 26 5096, 0
Dewnload 14 Type 1 1.0 638.0 83 528540 Townload 14 Type 2 3.4 183.0 27 4941.0
Townload 15 Type 1 1.0 8z0.0 85 83300.0 Download 18 Type & 2.4 187.0 25 4676.0
Download 18 Type 1 1.0 2796.0 19 53124, 0 Townload 16 Type 2 1.7 163.0 24 3672.0
Download 17 Type 1 1.0 987.0 B4 B3295.0 Download 17 Type & 1.5 z24.0 23 B182.0
Townload 13 Type 1 1.0 1348.0 40 53860, 0 Townload 18 Type 2 22 205, 0 o5 5625 0
Townload 19 Type 1 1.0 2203.0 24 BzZ8¥Z.0 Townload 19 Type 2 1.8 161.0 24 3564.0
Download 20 Type 1 1.0 1773.0 30 B3190.0 Townload 20 Type 2 1.5 181.0 23 4393.0
Townload 21 Type 1 1.0 108z.0 B0 83100.0 Townload 21 Type 2 2.9 223.0 26 B795.0
Townload 2z Type 1 1.0 1215.0 44 B838%2.0 Townload zz Type 2 31 213.0 26 BBGE. 0
Download 23 Type 1 1.0 2742.0 20 54840, 0 Townload 23 Type 2 ] 206. 0 26 5356. 0
Townload 24 Type 1 1.0 1129.0 47 B3063.0 Townload 24 Type 2 2.8 188.0 26 5174.0
Dowrload 25 Type 1 1.0 1400. 0 35 53200, 0 Towrload o5 Type 2 27 2030 25 5075.0
Download 25 Type 1 1.0 531.0 100 53100, 0 Townload 26 Type 2 1.0 186.0 23 4564. 0
Download 27 Type 1 1.0 1106.0 45 53085, 0 Townload 27 Type 2 4.7 174.0 29 5046. 0
Download b Type 1 1.0 240z.0 2z E2844.0 Townload 25 Type 2 4.4 z21.0 25 B185.0
Townload 29 Type 1 1.0 2778.0 12 gz2vez. 0 Towrload 29 Type 2 2.0 186.0 24 3984.0
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Report No.: 2203RSU090-U3

Radar Type 3 - Radar Waveform Radar Type 4 - Radar Waveform
Trial List Trial List
trial 1a | Ruder Eﬁii PRD (us) | Fomber of f(.:l‘fi" riaza BdE GG oo oberof |1
us us {us) {us

Download |0 Tupe 3 7.6 298, 0 17 c032.0 Download |0 Type 4 14.7 286,10 14 4144. 0
Download 1 Type 3 5.5 333.0 16 53280 Townload 1 Tupe 4 12.1 333.0 12 3006 0
Download |2 Type 3 5.2 331.0 17 Ee27.0 Download |2 Tupe 4 16.0 331,10 14 4834, 0
Download |2 Tupe 3 7.4 212.0 17 3804.0 Dowrload |z Tupe 4 14.1 z12.0 13 2756. 0
Download  [4 Type 3 5.9 247.0 18 4446 0 Download |4 Tupe 4 17.4 247.0 15 37065, 0
Download |5 Type 3 9.7 450.0 15 5100, 0 Dowrload |5 Tupe 4 19.3 450.0 16 7200.0
Download  [& Tvpe 3 6.5 227.0 15 3632.0 Download |6 Type 4 12.1 227.0 12 27240
Download |7 Type 3 9.2 338.0 18 G084 0 Download 7 Type 4 15.1 335.0 15 5070, 0
Townload g Type 3 9.1 245.0 18 4410.0 Townload g Type 4 18.0 245. 0 16 53676. 0
Download |2 Tupe 3 5.7 326.0 15 5550, 0 Downlosd |2 Type 4 17.1 325. 0 15 4876, 0
Towrload 10 Type 3 7.5 203.0 17 34510 Townl ead il Type 4 14.5 203.0 13 2639. 0
Download  [i1 Type 3 7.1 218.0 16 3455, 0 Townload 11 Type 4 13.4 715.0 13 2834. 0
Dowrload |1z Type 3 6.3 201.0 16 3216.0 Townl ead 12 Tupe 4 1.7 z01.0 12 z412.0
Towrload 13 Tupe 3 7.8 423.0 17 T191.0 Townload 13 Tupe 4 151 423. 0 14 5222, 0
Download 14 Type 3 5.4 500.0 17 5500, 0 Townlead 14 Type 4 16.4 500.0 15 7E00. 0
Townload 15 Type 3 7.4 3110 17 EZE7. 0 Download 15 Type 4 14.3 511.0 13 4043.0
Download |16 Type 3 . 7 3810 16 G0%E. 0 Townl oad 16 Type 4 12,7 381.0 12 4572. 0
Download 17 Type 3 5.5 485.0 16 TR0 0 Dowrload 17 Type 4 12,1 485. 0 12 5620. 0
Download |13 Tupe 3 7.2 417.0 16 G872, 0 Townlead 15 Type 4 13.7 417.0 13 £421.0
Download 19 Tupe 3 ] 371.0 15 £936. 0 Download 19 Tupe 4 12.8 371.0 13 4823. 0
Download o Type 3 6.5 264. 0 16 4224 0 Download |20 Type 4 12.1 z64. 0 1z 3165, 0
Download |21 Tupe 3 7.8 3470 17 5E90. 0 Dowrload |21 Tupe 4 15.3 347.0 14 4855. 0
Dowrload |2z Tupe 3 5.1 453.0 17 5211.0 Download |22 Type 4 15.8 483.0 14 G762, 0
Towrdload £3 Type 3 7.8 419.0 17 7123.0 Download 23 Tupe 4 1E.0 419.0 14 ES66. 0
Download 24 Tupe 3 T8 439.0 17 5313.0 Download 24 Tupe 4 15.2 489.0 14 6046 0
Download |28 Tvpe 3 7.7 2830 17 43110 Dowrload |25 Type 4 14.5 283.0 14 3962. 0
Townload 26 Tupe 3 5.0 254.0 16 4064, 0 Downl ead 26 Type 4 1o 254.0 12 50480
Download 27 Type 3 9.7 473.0 18 5514.0 Download |27 Type 4 19.2 473.0 16 7665, 0
Townload 25 Type 3 9.4 380.0 18 G540, 0 Downl ead 25 Type 4 8.7 380.0 16 E0E0. 0
Dewnload  |em Type 3 70 245.0 16 1700 Download |23 Type 4 13.3 445.0 13 5755, 0
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Report No.: 2203RSU090-U3

Radar Type 5 - Radar Statistical Performance
Trail # Test Freq. (MHz) 1=Detection Trail # Test Freq. (MHz) 1=Detection
0=No Detection 0=No Detection
0 5500 1 15 5494 1
1 5500 0 16 5494 0
2 5500 1 17 5493 0
3 5500 1 18 5494 0
4 5500 1 19 5494 1
5 5500 1 20 5507 1
6 5500 1 21 5505 1
7 5500 1 22 5504 1
8 5500 1 23 5505 1
9 5500 1 24 5506 1
10 5495 1 25 5505 1
11 5494 0 26 5508 1
12 5493 1 27 5502 0
13 5495 1 28 5502 1
14 5496 1 29 5506 1
Detection Percentage (%) 80.0%
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_0

Townload
Burst Palce Chirp Humber of
Burst ID l]fffet widih (us) E;]ﬂ[t])l ;nls:s per [PEI-1 f{us) [PEI-2 f{us) [PEI-3 (us)
us 3 urs

0 E0ZE05. 0 TO.6 11 = 1346.0 1218.0 -

1 S26351.0 E6. 1 11 1 1447.0 — —

2 128535.0 7.6 11 2 1784.0 1249.0 -

3 351652.0 673 11 2 1@62.0 1227.0 —

4 E73839.0 55.5 11 3 1886 0 183860 1141.0
5 THE191.0 95. 5 11 3 1727.0 1620.0 1717.0
& 101263.0 56. 4 11 1 10770 — —

T 323445 0 591 11 3 18820 1337.0 1813.0
Lil S4653Z. 0 56 T 11 3 12650 1267.0 1737.0
9 TE931E5.0 53.9 11 3 14640 1381.0 1603.0
10 13896, 0 69,3 11 2 16630 1047.0 -

11 287104, 0 53,5 11 1 17a7.0 — —

12 E20457.0 54.0 11 1 1390.0 — —

Type 5 Radar Waveform_1

Dowrload
Burst Pulee Chirp Humber of
Burst ID  (Dffset Yidth (us) [Fidth Fulses per FEI-1 (us) |[FRI-2 (us) FRI-3 (us)
us - Burst
[ 1074387.0 |31 [ H 179.0 1714.0 -
1 66638 0 a0, 1 & K 1167.0 1572.0 -
2 389203, 0 8.3 [ H 1879.0 1356.0 -
3 7128685, 0 59.6 [ 1 1233.0 - -
4 1036606.0  [68.4 & 1 1666.0 - -
5 26906, 0 65.0 [ 1 1767.0 - -
6 350044, 0 60. 1 & 1 1041.0 - -
7 672936, 0 56. 1 [ 1 1493.0 - -
8 994807 0 3.9 & K 1in.a 1914.0 -
Type 5 Radar Waveform_2
Download
Burst Pulse Chirp Humber of
Burst ID [Dffset ¥idch (us) |Tidth Fulses per [FRI-1 (us) |[FEI-Z (us) FRI-3 {(us)
us) b ns z Burst
[ 789673.0 7.8 13 2 1292.0 1326.0 -
1 1866920 2.2 13 H 1512.0 1061.0 -
2 378753.0 73.1 13 z 1867.0 1360.0 -
3 572101.0 1.3 13 2 1503.0 1613.0 -
4 T67275.0 50.2 13 1 1136.0 - -
5 161389.0 95.5 13 3 1840.0 1895.0 12050
6 354276, 0 82.4 13 3 1945.0 1422.0 1436.0
T 548583, 0 3.0 13 1 12458.0 - -
8 739148 0 92.9 13 3 1871.0 1886.0 1960 0
9 137672.0 6.6 13 3 1464.0 1974.0 1301.0
10 332058, 0 6.5 13 1 1105.0 - -
11 524206, 0 51.0 13 2 1728.0 1824.10 -
12 718210.0 9.1 13 2 11010 1E17.0 -
13 114390.0 0.6 13 1 1413.0 - -
14 308150.0 51.9 13 1 1216.0 - -
Type 5 Radar Waveform_3
Download
Burst Pal Chirp Humber of
Burst ID |0ffset '.d:; (us) |Tidth Pulses per |[FRI-1 (us) |[PRI—2 {(us) [PRI-3 (us)
us) : = z Burst
[ B27489.0 6.2 10 1 1296.0 - -
1 868243.0 67.4 10 2 1668.0 1408.0 -
2 113213.0 64.2 10 1 1386.0 - -
3 356354, 0 55.0 10 1 1445.0 - -
1 597754, 0 56.0 10 1 1128.0 - -
5 836892.0 93.5 10 3 1092.0 1796.0 1961.0
6 832020 8.7 10 2 1942.0 1632.0 -
7 324673.0 54.3 10 3 1530.0 1043.0 1876.0
8 56B6TY. 0 76 10 H 1367.0 1933.0 -
9 BOBGEE. O 6.5 10 2 1936.0 1050.0 -
10 53528.0 53.4 10 1 1671.0 - -
11 284860, 0 59.6 10 3 1149.0 1410.0 1793.0
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_4

Townload
Burst Pulse Chirp Humber of
Burst ID Dl:‘f;et ¥idth (us) Tidth ;uls:s per |[PEI-1 fus) [PEI2 {us) [PRI-3 (us)
us z urs

0 3787160 7E.9 16 2 1645, 0 11930 -

1 B4THEE. O 9z 8 16 3 1z44.0 1474.0 1736.0
2 16883.0 68.5 16 2 14320 1766.0 -

3 167667.0 807 16 1 109&. 0 - -

4 3682860 B7.3 16 1 1773.0 - -

5 B2EEED. 0 946 16 3 1453.0 19230 16440
6 G95154.0 96,7 16 3 1580.0 1546, 0 19780
T 168289.0 9.4 16 2 13080 1185.0 -

Ll 3374340 663 16 1 1320 - -

9 BO8E40. 0 94.2 16 3 11850 12710 1188.0
10 GTEE3Z. 0 64,1 16 1 1aa7.0 - -

11 145019.0 9B & 16 3 1285.0 1231.0 1211.0
12 3163280 a1.0 16 1 1457.0 - -

13 4847610 967 16 3 1423.0 1683.0 1940.0
14 GEEE19. 0 TE.6 16 2 1997.0 10&s. 0 -

15 123369.0 1.1 16 3 1132.0 7o 1762.0
16 294E01.0 g2.8 16 2 14150 1902.0 -

Type 5 Radar Waveform_5

Townload

Burst Palse Chirp Fumber of
Burst ID I]ffiet ¥idth (us) mu}; ;uls:s per [PEI-1 {us) [PET-2 (us) |PRT-3 (us)
s I nr s

0 41E018. 0 a7.0 19 3 1303 0 17610 1330.0
1 BGEGEE. 0 73.1 19 2 13750 13320 -

2 92527, 0 54.0 19 1 11900 - -

3 244747.0 79.4 19 2 1570, 0 1340, 0 -

1 397820, 0 66.4 19 1 1959, 0 - -

5 543904, 0 93.4 19 3 1515.0 10730 1222.10
3 732210 89.0 19 3 17760 17160 1761.0
7 226287.0 0.7 19 1 1933, 0 - -

8 378289.0 52.0 19 1 1496, 0 - -

9 532037.0 50. 1 19 1 15750 - -

10 B4737.0 50.5 19 2 1035, 0 1596, 0 -

11 PORTEE. 0 981 19 3 1768 0 1086, 0 14550
12 358278.0 87.9 19 3 1857.0 1655, 0 1505, 0
13 510834, 0 95.5 19 3 1543.0 1431.0 1525.0
14 35853.0 94.9 19 3 1401.0 1850, 0 1026.0
15 167968, 0 96.8 19 3 1256.0 1427.0 1679.0
16 341423.0 55.85 19 1 1901, 0 - -

17 494631.0 6.5 19 1 1274.0 - -

18 17168.0 70.3 19 2 11400 1083, 0 -

Type 5 Radar Waveform_6

Towrnload
Burst Fulse P Humber of
Burst ID  (Dffset Yidth (us) |Tidth Fulses per FEI-1 (us) |[FRI-2 (us) FRI-3 (us)
us z Burst
0 368988, 0 4.3 7 A 1626.0 1196.0 -
1 65L127.0 5.5 T 3 1482.0 1246.0 1170.0
2 1005552.0 (582 7 1 1256.0 - -
3 1326386.0 |85 7 3 1046.0 1721.0 1736.0
4 319170.0 2.4 7 H 1521.0 1591.0 -
5 641842, 0 1.z T H 1331.0 1675.0 -
3 962505 0 96.6 7 3 1574.0 1520.0 1929.0
7 1287462, 0 72.0 7 H 1640.0 1027.0 -
8 279683. 0 3.3 7 1 1911.0 - -
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_7

Townload
Bur=t Palze Chirp Humber of
Bur=t ID OFfset ¥idth (us) ¥idth Pulses per |PRI-1 (us) |[PRI2 (us) [PRI-3 (us)
{us) b =t | () Burst
0 300327.0 68,7 17 2 1434.0 1667.0 -
1 460622, 0 87.1 17 3 16010 1037.0 1384.0
2 £23369. 0 59.4 17 1 1852.0 - -
3 1196580 87.8 17 2 1597 0 1664 0 -
4 280363. 0 87.7 17 3 1148.0 1142.0 1143.0
5 442684, 0 51.4 17 1 1229.0 - -
6 601917, 0 507 17 2 18640 1741.0 -
T 99939 0 53.4 17 1 1803.0 - -
8 26040700 995 17 3 1497 0 1057 0 1241.0
9 422877.0 80. 1 17 1 11150 - -
10 583728.0 59.5 17 1 1760.0 - -
11 79731.0 89.4 17 3 1920.0 10040 1748.0
12 240892, 0 9.6 17 2 15390 1113.0 -
13 400877.0 100.0 17 3 1192.0 1602.0 1817.0
14 641250 552 17 1 1452 0 - -
15 50004, 0 844 17 3 1204.0 16580 1262.0
16 221654, 0 66.2 17 1 1535.0 - -
17 352060 0 B1.4 17 2 1122.0 1518.0 -
Type 5 Radar Waveform_8
Download
Burst Palse Chirp Humber of
Burst ID 0ffset ¥idth (us) ¥idth Pulses per |[PRI-1 (us) [PRI-2 (us) [PRI-3 (us)
us) : =t | (o) Burst
(1] 543586, 0 67.5 17 2 1078.0 1189.0 -
1 40147.0 98. 7 17 3 1895.0 1441.0 1839.0
2 201261. 0 69,2 17 2 1786.0 1144.0 -
3 361228, 0 98.8 17 3 1630.0 16080 1642 00
4 524338. 0 BE. 1 17 1 15060 - -
5 2046 0 80.2 17 2 1033.0 1891.0 -
6 151691, 0 5.3 17 1 1983.0 - -
T 342261, 0 6.5 17 2 1875.0 1339.0 -
8 BOZ361. 0 97.0 17 3 1203.0 1414.0 16650
9 625.0 87.8 17 3 1537.0 1147.0 1488.0
10 1611380 86.7 17 3 1486.0 1937.0 1425.0
11 322436. 0 8.6 17 2 1387.0 1842.0 -
12 434847, 0 58, 1 17 1 1160.0 - -
13 545130, 0 9.5 17 2 1103.0 1213.0 -
14 141792 0 7.3 17 2 1283.0 156400 -
15 301778, 0 86.7 17 3 1247.0 1912.0 1905, 0
16 463468, 0 82,1 17 2 1404.0 1899.0 -
17 GZET9E. 0 54,9 17 1 1769.0 - -
Type 5 Radar Waveform_9
Townload
Burst Pal Ch: Humber of
Burst ID  |Dffset ¥idih (as) M Pulses per [PRI-1 {us) |[PRI—2 (us) [PRI-3 {us)
us) Burst
[ 137066.0 808 15 3 1239.0 1242.0 1484.0
1 318850.0 62.6 15 1 1906, 0 - -
2 500291, 0 80,4 15 1 19450 - -
3 £79019. 0 6.5 15 3 15500 1661.0 1695.0
4 116207.0 4.9 15 1 1183.0 - -
5 20E326. 0 915 15 3 16980 1661.0 1788.0
6 4757690 97.3 15 3 17700 1870 0 1707.0
7 657248, 0 95.8 15 3 1309.0 1641.0 1402.0
8 92765. 0 56.9 15 1 17550 - -
9 273458, 0 0.9 15 2 1857.0 19950 -
10 454142.0 94.8 15 3 12580 1841.0 1232.0
11 6347860 5.9 15 3 1420 0 1798 0 1354.0
12 70425.0 53.9 15 1 1621.0 - -
13 2E0832. 0 82,1 15 3 1220.0 1882.0 1782.0
14 433434.0 56.2 15 1 1624.0 - -
15 512808, 0 9.9 15 3 1064.0 1396.0 1757.0
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_10
Download
Burst Pulse Chirp Fumber of
Burst ID [Dffset ¥idth (us) [Tidth Fulses per [FRI-1 (us) |[PEI-2 (us) [FRI-3 {(us)
us - Burst
[ 59095, 0 79.1 11 2 1191.0 1808.0 -
1 282310.0 3.4 11 2 1670.0 11110 -
2 504573, 0 B4. 1 11 3 1373.0 1137.0 1432.0
3 723589.0 59.9 11 2 1600.0 1330 -
4 31676.0 81.9 11 3 1493.0 1272.0 1200.0
5 2E4757.0 79.2 11 2 1291.0 1704.0 -
6 473624, 0 2.5 11 1 1612.0 - -
7 700943.0 0.8 11 2 1677.0 1465, 0 -
8 4127.0 54.5 11 1 1763.0 - -
9 226848.0 93.0 11 3 1927.0 1772.0 1008.0
10 450076, 0 66.5 11 2 2000, 0 16960 -
11 673184.0 67.9 11 2 18440 1676.0 -
12 593534, 0 52.0 11 1 1131.0 - -
Type 5 Radar Waveform_11
Download
Burst Palse Chirp Humber of
Bur=t ID OFfset ¥ideh (as) ¥idih Pulses per |FRI-1 {us) |[PREI-2 {us)} (PEI-3 {us)
us) (mz) Burst
0 235728.0 89.8 E] 3 1924.0 1676.0 1792 0
1 498954, 0 8.1 L] z 1539.0 1729.0 -
2 762237.0 93.9 E] 3 1863.0 1744.0 1804.0
3 1027622.0  |67.9 L] z 1223.0 1947.0 -
4 204026 0 0.3 E] 1 1398.0 - -
5 463400, 0 53.6 L] 1 1084.0 - -
3 7325450 3.5 E] 1 1341.0 - -
T 98457E.0 ¥0.9 a9 2 1945.0 18265.0 -
8 171326.0 B1.0 L] H 1138.0 1212.0 -
9 434213.0 83.8 E] 3 1747.0 1830.0 1582.0
10 £98193. 0 7.8 L] z 1575.0 1010.0 -
Type 5 Radar Waveform_12
Townload
Burst Palse Chirp
Burst ID |0ffset ¥idth (us) |Tidth Pulses per [PEI-1 {us) |[PET2 (uos) [PEI-3 {us)
us) (mz) Burst
0 11784710 [BL.4 & 1 1702.0 - -
1 169330.0 59.4 & 1 1478.0 - -
2 492139.0 3.2 & 2 1953.0 1438.0 -
3 B14434.0 B4.5 & 3 1134.0 1074.0 1604.0
4 1137416.0 |72.0 & 2 13890 1802.0 -
5 130082.0 61,1 & 1 1372.0 - -
6 451786, 0 83.8 & 3 18550 1865. 0 1503.0
7 774209.0 94.6 & 3 1200.0 1853.0 1383.0
8 1097518.0  |76.4 & 2 1955. 0 1430.0 -
Type 5 Radar Waveform_13
Dewnload 5. 49
Burst Pulse Chirp Humber of
Burst ID 0ffzet ¥idth (us) ¥idth Pulsec per [PRI-1 {us) [PREI-2 (uc) [PRI-3 (us=)
us) (mz) Burst
0 52396. 0 68.3 12 2 1076.0 1234.0 -
1 285192, 0 90,5 12 3 1535.0 1403.0 1042.0
2 507806, 0 98.0 12 3 1712.0 1040.0 1764.0
3 733359.0 515 12 1 1030.0 - -
1 34936.0 62,1 12 1 1065.0 - -
5 258553, 0 63.0 12 1 1063.0 - -
6 451921.0 61.5 12 1 1540.0 - -
7 7052310 50. 1 12 1 1790.0 - -
8 73620 89 6 12 3 1778.0 1611.0 1281.0
9 230545, 0 81.9 12 z 1716.0 1199.0 -
10 453828, 0 2.0 12 2 1627.0 1063.0 -
11 577175.0 .6 12 2 1261.0 1261.0 -
12 599928, 0 9.4 12 H 1861.0 177.0 -
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Report No.: 2203RSU090-U3

Type 5 Radar Waveform_14

Townl nad 5 0
Burst Pulse Chirp Humber of
Bur=t TN 0ffset & ¥idth Pulses per |[PEI-1 (ns) [PRI-2 (us) |[PEI-3 (uas)
{us) ¥idth (us) (z) Barst
0 1766990 93.8 14 3 1093.0 1319.0 1394.0
1 360166, 0 67.2 14 H 156210 1470.0 -
2 BE1618. 0 92.9 14 3 1028.0 1701.0 1480.0
3 TETEAD. 0 508 14 1 102.0 - -
4 151914.0 57.9 14 H 1957.0 1843.0 -
5 346201, 0 53.6 14 1 1072.0 - -
6 537383.0 88.4 14 3 1467.0 1734.0 1691.0
7 733193.0 52.6 14 1 1657.0 - -
8 128245.0 58.9 14 H 1120.0 1958.0 -
9 320814.0 98. 1 14 3 1964.0 1449.0 1424.0
10 513756, 0 59.6 14 3 1838.0 1221.0 1590.0
11 709361.0 56.2 14 1 1637.0 - -
12 104426, 0 58. 4 14 H 1934.0 1226.0 -
13 297TTT.0 52.5 14 H 1457.0 1428.0 -
14 491967.0 55.9 14 1 1500.0 - -
Type 5 Radar Waveform_15
Downl oad 1 E 2 00 5. 494000000
Burst Palee Chirp Humber of
Burst ID 0ff=et & ¥idth Pulses per |[PRI-1 (us) |[FRI-Z (us) |[PRI-3 (as)
(us) Tidth (us) iz} Barst
0 856423, 0 8.1 10 2 1382.0 1207.0 -
1 100717 0 98.9 10 3 1984.0 1254.0 1298 0
2 342076, 0 93.4 10 3 1276.0 1629.0 1843.0
3 585166, 0 59. 1 10 1 1832.0 - -
4 526009, 0 2.2 10 2 1860.0 1594.0 -
5 709760 92 6 10 3 1446.0 1736.0 1393 0
6 3124770 83.5 10 3 1494.0 1722.0 1107.0
7 5541770 99.0 10 3 1024.0 1080.0 1828.0
8 796619, 0 80. 1 10 2 1451.0 1400.0 -
9 41225, 0 92.3 10 3 1589.0 1669.0 1638.0
10 283567, 0 5.5 10 1 1381.0 - -
11 523848, 0 87.3 10 3 1528.0 1668.0 1823.0
Type 5 Radar Waveform_16
Download 3 vpe § 0 . 0 0 . 454000000
Burst Palse Chirp Humber of
Barst ID l]fl:‘;et 9idth (us) mtl)n ;ulses per [PRI-1 (us) [PRI-2 (us) |PRI-3 (us)
us T urst
0 919866, 0 92.2 8 3 1236.0 1079.0 1534.0
1 138620 53.4 ] 1 1045.0 - -
2 304126, 0 81,4 i 2 1163.0 1900.0 -
3 593503, 0 99.2 8 3 1169.0 1483.0 1448.0
1 585770, 0 6.5 ] 1 1634.0 - -
5 1177032.0  |B3.2 [ 1 1001.0 - -
6 268500, 0 2.0 8 2 1009.0 1456.0 -
7 559235, 0 5. 7 ] 1 1834.0 - -
8 549914.0 56.0 [ 1 1711.0 - -
9 11383140 (916 8 3 17710 a0 1094.0

Type 5 Radar Waveform_17

Download

Burst Pul=e Cl_n:rp Humber of
Burst ID Dffset ¥idih (us) Tidth Fulses per [FET-1 {us) |[PRI-Z (us) |PRI-3 (us)
s 4 Burst

1} 253633.0 1.2 T z 1130.0 1580.0 -

1 EE0359.0 933 T 3 1811.0 1359.0 1639.0
2 0356860 502 7 z 1835.0 1645.0 -

3 1227443, 0 BG. 2 T 1 1244 .0 - -

4 218743.0 Te.r T 2 12587.0 19960 -

L E407VE. 0 98 4 7 3 1392.0 1280.0 19520
6 S63452.0 g2.7 T 3 1154. 0 1257.0 1633.0
il 1187882, 0 E5.3 T 1 1745.0 - -

8 178916.0 a5 4 7 3 1663.0 1070.0 12620
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_18
Download E. 484000000
Burst ——— Chirp Fuaber of
Burst ID I]ffiet ¥idih (us) Tidth ;uls:s per |PEI-1 fus) |PRI—2 {us) |[PRI-3 {as)
us z urs
[ 409428, 0 93.7 9 3 1892.0 1880.0 1463.0
1 GT36E1.0 806 L] 2 1981.0 1781.0 -
2 939687, 0 55.5 9 1 1016.0 - -
3 1139950 2.0 L] 2 1087.0 1180.0 -
1 3771020 90.8 9 3 1921.0 1197.0 1807.0
5 £41104 .00 88.6 L] 3 1395.0 1217.0 1268.0
3 906AIE. 0 62.89 9 1 1295.0 - -
7 81494 0 52 4 L] 1 1978.0 - -
8 344954, 0 86.9 9 3 1439.0 1008.0 1549.0
9 £10023. 0 59.9 L] 1 1391.0 - -
10 873129.0 68.2 9 2 1420.0 1379.0 -
Type 5 Radar Waveform_19
Download
Burst [ Chirp Fumber of
Burst ID Uff§et widih (us) Tidth ;uls:s per [FEI-1 (us) [FEI-2 (us) |[PRI-3 (us)
us z urs
0 53375, 0 52. 7 8 1 1819.0 - -
1 344657, 0 55. 6 ] 1 178.0 - -
2 536055, 0 52. 1 ] 1 1545.00 - -
3 92EE36, 0 6.3 8 1 1987.0 - -
4 18035. 0 96. 3 ] 3 1739.0 1930.0 1158.0
5 307874, 0 99.3 8 3 1872.0 1284.0 1780.0
6 59057, 0 57.6 i 3 1421.0 1472.0 1358.0
7 g3az0l. 0 99.0 ] 3 1735.0 1069.10 1270.0
8 1179310.0 778 8 2 1681.0 1313.0 -
9 2729510 53.0 ] 1 1516.0 - -
Type 5 Radar Waveform_20
Townload
Burxt Palse C]_lirp
Burst ID |0ffset ¥idih (us) |Tidih Pulses per [PEI-1 {us) |[PET-2 (us) [PEI-3 {us)
us) (Wz) Burst
(1] 524976, 0 96.4 & 3 1524.10 1007.0 1856.10
1 947630, 0 6.9 & 2 1925.10 1930.0 -
2 1270155.0 [100.0 & 3 1333.0 1390.0 1081.0
3 262926 0 6.5 & 3 1152.0 1866. 0 158610
1 585720, 0 T & 2 1661.10 1723.0 -
5 903745 0 501 & 1 1225.0 - -
3 1230941.0  |79.0 & 2 1943.0 1316.0 -
7 223692, 0 66.0 & 1 1822.0 - -
8 548168, 0 9.5 & 2 1224.10 1713.0 -
Type 5 Radar Waveform_21
Townload
Burst Palse Chirp
Bur=t ID I]ff;et ¥idik (as) Fidih ;nls:s per |[PEI-1 {us) [PRI—2 (us) [PRI-3 (us)
us z urs
o 557376, 0 B4.4 12 3 10930 1397.0 1166.0
1 TEE0L6. 0 56.2 12 1 1526.0 - -
2 117947.0 71T 12 2 1567.0 1654.0 -
3 324790, 0 96.9 12 3 16880 11960 1125.0
4 533464 0 621 12 1 1170 - -
5 7403850 56. 7 12 1 1917.0 - -
3 92267.10 6.6 12 3 1828.0 1753.0 1305.0
7 208487, 0 B1.4 12 2 1622.0 1760.0 -
8 E0R4ES . 01 906 12 3 1264 0 1005 0 1245.0
9 714539.0 60.6 12 1 1913.0 - -
10 568090 99.0 12 3 1044.0 1121.0 1268.0
11 274712.0 507 12 1 1095, 0 - -
12 48008200 851 12 3 1976 0 1114 0 19960
13 38936 0 55. 7 12 1 112.0 - -
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_22

Download
Burst Palse [Z]llirp Humber of
Burst ID |0ffset Yidih (us) ¥idth Pulses per [PRI-1 (uc) |[PRI—2 (uoc) [PRI-3 {uc)
us z Burst
[ 41313.0 87.9 13 3 1831.0 1523.0 1990.0
1 24E743.0 75.9 13 2 1365.0 10890 -
2 456429, 0 62.5 13 1 1709.0 - -
3 662586, 0 81.2 13 2 1343.0 1672.0 -
4 15946. 0 63.8 13 1 1068.0 - -
5 223398.0 59.9 13 1 1731.0 - -
3 430261.0 73.4 13 2 16490 1276.0 -
7 635154, 0 61.7 13 1 1963.0 - -
8 B43056. 0 93.5 13 3 1560.0 1918.0 1018.0
9 197494 0 806 13 2 1720 0 1518 0 -
10 403913, 0 92.4 13 3 1323.0 1973.0 1378.0
11 610696, 0 97.4 13 3 16850 1808.0 1135.0
12 520656, 0 63.5 13 1 1293.0 - -
13 172243.0 55.6 13 1 1954.0 - -
Type 5 Radar Waveform_23
Townload
Burst Palse Cl_lirp Humber of
Burst ID l]ffiet width (aus) :;]u}t])n ;nls:s per [PRI-1 (us) (PRI2 (us) (PRI-3 (us)
s I ar s
[ 407778.0 6.6 12 3 1367.0 1632.0 16480
1 532300, 0 63. 1 12 1 1992.0 - -
2 5531670 88. 4 12 3 1039.0 1907.0 1774.0
3 1E7678.0 83.9 12 3 1116.0 1618.0 1126 0
4 350298, 0 56.5 12 3 1644.0 1019.0 1965, 0
5 504315, 0 57.1 12 2 1377.0 1328.0 -
6 52643, 0 5.6 12 2 1896.10 1577.0 -
7 130585.0 51.9 12 1 1263.0 - -
8 353233.0 91.0 12 3 1210.0 1435.0 10150
9 5774250 6.5 12 1 1733.0 - -
10 500917.0 50.0 12 1 1694.0 - -
11 1030180 596 12 1 1E18.0 - -
12 326704.0 59.6 12 1 1014.0 - -

Type 5 Radar Waveform_24

Download

Burst —— Chirp Humber of

Burst ID 0ffzet ¥idih (us) Tidth Pulses per |[PRI-1 (us) [PRI-2Z (us) [PEI-3 (us)
us z Burst

o 09521, 0 BT. & 12 z 1804.0 10820 -

1 Ti8917.0 97.0 12 3 1664, 0 oit.o 1856.0

2 EIETE.0 88,4 12 3 1706.0 o170 1345.0

3 27717E.0 V8.8 12 2 1zig.0 1617.0 -

4 455255, 0 BE. 2 12 1 1208.0 - -

5 GIZEE0. 0 B61.2 12 1 1636.0 - -

6 445250 1.0 12 1 1827.0 - -

T 252025, 0 82,1 12 1 1573.0 - -

il 459359, 0 B7. 6 12 1 181z.0 - -

a GETI4d. 0 85,1 12 1 11710 - -

10 18936, 0 89,0 12 2 1344.0 1433.0 -

11 ZPREER. 0 BE. 2 12 1 1185.0 - -

12 434078, 0 B6. 0 12 1 1381.0 - -

13 GIR05T. 0 96.5 12 3 19610 1460.0 1370

Type 5 Radar Waveform_25

Townload

Burst Palse Humber of
Burst ID Offset o Pulses per |[FEI-1 (us) [PEI-2 (us) (FEI-3 (as)
us) Tidth (us) (aiz) Burst
0 9133610 2.7 11 2 1023.0 1806.0 -
1 216296, 0 62.5 11 1 1966, 0 - -
2 438372.0 91.2 11 3 1862.0 1462.0 1623.0
3 663528 0 64.4 11 1 1362, 0 - -
4 87087, 0 6.7 11 1 1347.0 - -
5 188136.0 93.0 11 3 1491.0 1972.0 1636.0
6 411793.0 51.0 11 z 1174.0 1650.0 -
7 633849, 0 95.9 11 3 1034.0 1499.0 1935.0
8 BE 76940 75 11 2 1501.0 1837.0 -
9 161070.0 2.2 11 2 1954.0 1202.0 -
10 3B4671.0 65. 1 11 1 1939.0 - -
11 608559, 0 64.3 11 1 1161.0 - -
12 830640, 0 8.0 11 2 1167.0 1703.0 -
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Type 5 Radar Waveform_26

Townload
Burst Pal Chirp Wumber of
Burst ID |0ffset '.a:; {us) [Fidth Pulses per [PEI-1 (us) [PRI—2 (us) (PRI-3 (us)
us) * s z Burst
0 217313.0 50.2 5 2 1967.0 1366.0 -
1 580603, 0 5.9 5 2 1243.0 1312.0 -
2 942209, 0 B87.9 5 3 1994.0 15200 1526.0
3 1308298.0  [60.6 5 1 1021.0 - -
4 172552.0 B1.1 5 2 1851.0 19030 -
5 536231.0 54.1 5 1 1541.0 - -
6 B98EEE. 0 50.3 5 1 1490.0 - -
7 1263269.0  |65.6 5 1 1315.0 - -
Type 5 Radar Waveform_27
Townload
Burst Fal Chirp Number of
Burst ID |0ffset '.d:; {as) ¥idth Pulsex per [FRI-1 (us) [PET-2 (us) |[PRI-3 (us)
us : b 1: Burst
0 53866, 0 6.7 19 1 1318.0 - -
1 20FE49. 0 5.4 19 1 1820.0 - -
2 358348, 0 51.7 19 1 1710.0 - -
3 508704, 0 90.2 19 3 1816.0 1479.0 1376.0
4 34878.0 86.1 19 3 1158.0 1338.0 1502.0
5 187733.0 52.7 19 1 1827.0 - -
6 336642, 0 93.8 19 3 1566.0 1647.10 1993.0
7 492270, 0 8.0 19 2 1300.0 1718.0 -
8 16120.0 98.0 19 3 1418.0 1636.0 1127.0
9 166568, 0 59.3 19 z 1969.0 1176.0 -
10 3211140 68.8 19 2 1816.0 1071.0 -
11 474141, 0 0.5 19 z 1109.0 1043.0 -
12 526841, 0 0.8 19 2 1201.0 1514.0 -
13 150164, 0 52.8 19 1 16860 - -
14 301775, 0 99.5 19 3 1935.0 1002.0 1095.0
15 4E3788. 0 99.9 19 3 1858.0 1163.0 1277 0
16 GOB4EE. 0 57.3 19 1 1646.0 - -
17 130725.0 5.3 19 3 1765.0 1407.0 1364.0
18 283672. 0 6.7 19 2 1450.0 1388.0 -

Type 5 Radar Waveform_28

Townload

Burst Pulse Chirp Humber of
Burst ID 0ff=et ¥idih (as) ¥idih Pulses per |[FRI-1 (us) [FET-2 (us) |[PRI-3 (as)
us 1: Burst

0 435418, 0 8.7 15 z 1794.0 1871.0 -

1 BEATZ0. 0 2.0 18 2 1619.0 1033.0 -

2 1122820 69.5 18 2 1165.0 1708.0 -

3 265410, 0 66. 1 15 1 1363.0 - -

4 4182250 63.7 18 1 1411.0 - -

5 GEATTT. 0 88.0 18 3 1032.0 1455, 0 1444, 0
6 93308. 0 93.2 18 3 1579.0 1003, 0 1655, 0
7 245820. 0 80.9 18 2 1922.0 1133.0 -

8 3981720 86.2 18 3 1020.0 1028.0 12990
9 BE0733. 0 9.7 15 2 1719.0 1406, 0 -

10 74874.0 64.4 18 1 1645, 0 - -

11 226721, 0 57.8 15 3 1660.0 1442.0 1123.0
12 3806770 61,1 18 1 14050 - -

13 533307. 0 5.8 18 1 1531.0 - -

14 B5737.0 90.8 15 3 18010 1678.0 1743.0
15 208842, 0 57.9 18 1 1320.0 - -

16 361638, 0 57.0 18 1 1776.0 - -

17 511959, 0 59.4 18 3 1182.0 1608, 0 15330
18 37238.0 64.3 18 1 16160 - -

Type 5 Radar Waveform_29

Townload
Burst Palse C].nrp Humber of
Burst ID  |0ffset ¥idth (os) |Tidth Pulses per [PRI-1 {us) |[PRI-2 (us) [PEI-3 {us)
{us) (WHz) Burst
0 327976.0 8.7 ] 2 1833.0 1931.0 -
1 591146, 0 90.2 E] 3 1908.0 1317.0 1365, 0
2 84422, 0 87.4 9 3 1571.0 1797.0 1466.0
3 31791.0 67.8 9 2 1970.0 1593.0 -
4 296411, 0 79.5 E] z 1989.0 1926.0 -
5 50236 0 52.8 9 1 1595.0 - -
6 822308. 0 965 L] 3 14950 1273.0 1625.0
7 10EE07z. 0 (838 E] 3 1477.0 1155.0 1514.0
8 262774.0 97.5 9 3 1468.0 1240.0 1833.0
9 B2E93E. 0 7.3 L] z 1725.0 1440.0 -
10 7910810 76.4 9 2 1013.0 1686, 0 -
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Report No.: 2203RSU090-U3

Radar Type 6 - Radar Statistical Performance
Trail # 1=Detection Trail # 1=Detection
0=No Detection 0=No Detection
0 1 16 1
1 1 17 1
2 1 18 1
3 1 19 1
4 1 20 1
5 1 21 1
6 1 22 0
7 1 23 1
8 1 24 1
9 1 25 0
10 0 26 1
11 1 27 1
12 1 28 1
13 1 29 1
14 1 30 1
Detection Percentage (%) 90.0%
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_0

Frequency

o B383 BRET G715 BdZd G458
5 5550 B84 BE47 Bd7d G460
10 5388 5336 BB35 BRED 5408
16 5275 Ba04 BEZ1 E&3E BE33
20 6482 BBE3 BE1T BEE3 b3589
25 5309 &711 5410 Bh41 LT
30 BR3T G481 5816 B354 5495
36 5438 BEE4 5314 EBET B377
40 5373 BEGZ BEET B312 BREZ
45 5347 5305 5425 BT23 BRZZ
&0 5335 5480 5361 5361 BBY3
&b B3E0 212 Beo1 ET70G B2EG
60 B362 BZT0 25 BE42 b4b1
65 BE36 BEG1 BEGT B457 5328
70 8511 5456 BZE2 8333 5548
ib BEl4 5463 5471 EZE5 5393
80 G433 BE21 G484 E&aE BE64
8b 5477 BEGE 5493 B36T G404
a0 BEG2 B318 5395 5478 5413
a5 5397 BETE 5412 BZ60 G704

Type 6 Radar Waveform_1

Ty

el | : 2 : ‘
o BR3E 361 EEE4 EBEE oxjute]
5 BZ85 B&E02 5365 BE13 BEG1
10 391 hE19 474 E2RE BRGS0
15 E407 E402 EYOT EE&S [0
20 BA4E hE48 BRZd EY06 BE26
25 BZTY RZEE B34z EE14 ERTE
30 ER11 [Tl E438 EZRE ERE3
35 B4ER REST BRE2T E460 ERG4
40 BR&E R313 F4F& 347 Bdd7?
45 BAG4 hR716 BEEZ E430 B366
50 5351 B&10 5395 5841 33T
55 BRES RZo5 BESd B304 ER10
60 BRSO E3588 EELT E&E00 EEZE
65 bdsa 404 [=tann] 5349 BE0G
o BRSO hd47 BEST 5383 B4zl
Fis BZES 405 444 Y23 278
80 BR45 REST 5496 EE15 2atate]
85 BRO3 R303 F4RE Ed15 EBEZ
a0 B482 453 54958 E415 EROG
95 BE03 B363 5396 EBGE B&z0
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IA Report No.: 2203RSU090-U3

Type 6 Radar Waveform_2

Dowrload g

e o 1 : 5 :

o B41d Baa7 3=l B271 5551
L B327 BEZ7 5444 5301 5413
10 &r00 5505 5515 5450 BE11
15 E5E5 BR29 B335 B4l BE64
20 BTLV BREZ Baga BE9g BE43
25 B545 B&15 B&03 BEE3 5412
30 53595 B374 5260 5275 5715
3b 5353 452 BEZT BR38 5285
40 BGE1 BB43 BR4Z2 BE13 Bd434
45 5400 B274 B&30 BEAZ 5426
&0 5355 617 5397 B265 46T
Lt 5329 EB14 BEGZ BE3E 5360
60 B341 Bd440 Baa3 BE34 BE3a8
65 B&19 5403 B277 5425 5355
0 BE63 5342 5390 5378 GE41
i 5425 5500 5385 5430 G604
80 Baba B&1G Bhag 5345 B3za
a5 B372 B323 Baa0 BE43 BE04
20 b443 BBES BEZ0 5380 BEZE
95 BBE5 BT23 5606 BBEG 5263

Type 6 Radar Waveform_3

Download

List (H2)

o BETE 5461 BEZE 5432 2= ]
5 5369 5549 5519 5464 5717
10 5631 5294 BEEE 5545 BE32
15 BERE 5433 BEES 5363 BEEE
20 5405 BEO3 5312 BETE 5431
25 5534 5273 5722 5643 BEYZ
30 5301 5352 jotatee] 5509 5473
35 5440 5331 BEz4 5355 5308
40 B465 BEzE 25 ] 5366 5250
45 5477 5522 oozl 5385 54T
&0 52T 5625 5391 5515 GGG
65 BE&1 BE2E BEEY BEET BE4E
60 BaTE BETT BEaET 5306 5408
65 5453 5575 5539 5511 Bdda
T0 5627 5652 5639 5262 5499
I BE54 5408 BEEE 5433 BEEE
80 5283 5719 BE12 Ba0d 5471
85 5254 5560 55595 5291 5423
20 5500 5335 5510 5437 BEIT
95 Bl64 5447 5351 5403 BZEE
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_4

Download

e o 1 2 3 '

0 5386 5700 5462 ERE3 B613
L3 BEOS 5474 BEH4 BEzZT 5449
10 BREZ BEES BEQT B265 BE63
15 G664 5606 5541 E&504 5850
20 BET3 5477 5444 B304 5545
25 BEgT 5386 5474 B445 BETT
30 GzE8 BEES 5303 B3z28 G661
356 5293 5452 5422 5420 G645
40 5407 5305 5327 B39 =it
45 BZVT BEOZ BETY Edd3 5540
50 BEEZ G404 BEGT BEgd BE0&
L 5403 5293 5641 372 5345
60 5493 BGTE 5837 Ee22 5459
65 BE1E 5479 5707 432 BE11
i0 8371 5306 5480 BE15 5497
75 BE30 BE31 BA35 706 BE19
80 5265 5484 5511 B467 5457
il 5307 BEL1Z 5324 374 BE01
90 BRZ3 831z G654 B3TT 5349
95 BE95 BEO3 BB14 B319 5261

Type 6 Radar Waveform_5

Ty

Liae (i) |2 ! 2 3 4

(1} BE11 Bdd B398 BEET 5368
L 5BE0 5496 BEEY 5316 BEEG
10 5396 5347 BE3E B463 BET4
15 BETT 5333 BE47 Ba49 B2aT
20 BES1 BE43 B452 B3935 BB1G
Zh 5685 B335 BETY BBEZ &711
30 5301 BEGL BZEG BE44 5436
35 5451 B5Z21 BEL3 5313 5323
40 5321 BE19 B410 B47T B2E3
415 5274 &713 BEET G404 ataee]
&0 5439 5280 B26E 5270 B3z29
[ 5362 5426 3121 BEEZ BE3G
60 B367 &702 BRET B425 Gdd1
65 5375 5433 5381 BE4 T BET3
70 BGTL BEGT 5453 jarasiy 5380
5 BE1 BEQT BETS BE4Z 546k
&0 5554 B3 8370 BEOY BE1G
&h 5374 5443 BE04 ataele] 5331
20 BE6S 5367 BETY rac] BBE
95 5429 B3zz 5303 BEET 5324

53 of 126




Report No.: 2203RSU090-U3

Type 6 Radar Waveform_6

Townload b

rema o : 2 3 !

o 5391 5703 5334 5343 B&TE
L BROZ 5421 BZE9 5381 5486
10 B32T G611 BETE B6aG BES5
15 5365 5465 5580 BE94 5455
20 5492 5712 5423 5385 5491
25 B3TE BEEZ 5310 BEBE BZ70
30 BR40 BESE BEST 8311 BZ88
35 BE04 5684 5476 5710 BREE
40 5493 5415 5E03 5271 BE42
45 B3T0 B46Z BE46 5704 BA31
50 Bddd 8321 G404 5530 BET
b5 E649 5277 5455 B335 8392
&0 ER12 5260 B26T BE6E 5330
65 ERSE B413 B465 5474 B84
70 B469 B2ES BE0T BE&T BREG
Fis EE47 5287 5541 Bdds B4l
&0 ERO4 B6E5 5E06 5336 B3g2
86 EE4E EEOS B46T B714 5385
a0 BEZE BE35 2201 BE18 B317
95 5454 5715 5455 5368 B&03

Type 6 Radar Waveform_7
Townload 1

e [0 : 2 ) :

0 BE46 B46T BZT0 E&04 5420
5 BE34 5443 5344 B544 BESZ
10 E263 5497 5720 375 716
15 5386 5E92 5278 E5d2 G661
20 EEOO 5403 5364 474 G464
25 G264 5514 5513 BZ88 5304
30 5482 5429 5655 5402 B361
35 EEO2 5327 5695 B350 BEZY
40 B7Z1 5394 BAT3 E353 BZES
45 5345 5483 5520 BEge BE81
60 EROF 5620 5372 5453 BE1S
55 5387 5E03 5303 EBET BEET
60 EEE4 BEET BEAE B2&T B4ET
65 ] BEZE 5623 BZ263 BZFT
70 EREZ 5368 5455 446 551G
75 5419 5407 5427 ET13 aZ6Y
80 B3TT BES3 BB31 B316 B432
85 B336 BR36 BEZ3 B&31 B328
90 5491 5693 5494 E5d4 B285
95 b342 5412 5666 B295 1l
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_8

Towrl oad Ty

ey o : : ) ;

o Baz8 5706 5651 BaaE B2e2
L 5295 5465 5419 &707 5424
10 BE&T B2586 5476 G444 a71%
15 5351 BEaT 5365 BE0S B472
20 5305 G466 5437 BEZT 5463
25h 5716 5456 B335 Bh24 5415
30 BE12 BE17 5613 5405 G651
35 5404 BE3E 5705 5231 B2o1
40 5265 5403 5325 BE36 5451
415 BE6E 5321 5423 BREZ 5473
&0 5457 5860 5474 &280 arze
65 5458 xcies] 5451 B310 BEES
60 5703 5456 5630 BEEE BRZE
65 BB35 5361 5422 5385 BREZT
T0 5265 5450 53T G841 BE5E
I BEOD BZEL 22 B411 5300
80 B3ET 5341 BZRE Baa BE3T
b B362 5603 BE03 5344 B2T3
20 BBGE B623 5540 BEOT BR19
95 5204 5276 BEES BB B4EY

Type 6 Radar Waveform_9

Download

List (i) |° ! 2 3 1

0 BES4 5470 BE1T 5351 5482
5 5340 5380 5484 B398 5283
10 5495 BEEO 5424 B&T1 B2583
15 5R32 5274 5454 B257 5560
20 5419 BE3S 5343 ERES 5410
25 5415 5318 Gddd 8BRS0 B3TE
30 BRES 5304 BEGS B357 B2587
356 5624 5605 5493 Ehd4 BBET
40 BE49 BE4T 5364 Er04 BEEL
45 B389 E710 5305 BE19 EE39
50 G703 B265 BA3T B487 B474
55 5293 5409 B666 E314 B27h
60 BE29 5273 5412 ET06 5317
65 BZE6 5451 BEGT BEEE 5428
70 5363 BE94 BE24 BdA1 5385
75 5433 5301 5359 E545 5382
80 g3z22 5705 5341 5400 5446
85 BEES 5480 BE03 B268 BE39
90 bha4 B3TE G473 Bze9 5458
95 5612 5455 5325 452 5456
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_10

Download

T o 1 2 5 '

1} BG4 5709 BEE3 BB1Z B324
5 B35z 5412 i) G461 B460
10 5332 5339 5465 5391 5304
1% B&20 5401 5490 B&s0 B374
20 B427 5707 5254 BE4T 5383
25 5306 G264 BE4 7 BE9d 5406
30 5705 566G ERZ6 5475 5439
35 5347 5269 ] 5340 &T10
40 BRED 5483 E447 BE4Z E416
45 B386 BE3g BZE5 B0z BRST
&0 5286 5B33 EB13 BETI E525
1 BGTE B2E6 B379 B265 B&00
60 B402 BETT B486 BE3E ET71E
65 B&TT BAGZ 2332 BE33 B487
70 5317 BE36 5291 Be0T b464
Fi 5475 5392 6704 B&ETO 444
80 B370 B4zZ EROZ BETS BZO7
85 B404 5397 B263 B322 EBSZ
a0 5320 5605 5315 BETT 5543
a5 BZT1 B335 BZ70 571 B354

Type 6 Radar Waveform_11

Liet (H2)

o BE18 5473 5458 BET3 Bhdd
L 5424 B337 Bifdd BEZ24 BEET
10 5263 5603 ot BBE6 5325
15 BE11 5525 BE93 BZE0 BEGE
20 5435 5393 5700 BE36E 5356
25h 5572 55591 BETE 5323 5440
30 B2T2 5654 5453 G620 BGEE
35 5642 5311 BEE1 5485 5474
40 Biz2 BEZT BERE 5363 225
415 5265 5310 atatata B339 5420
&0 5359 5374 BETE G471 5495
65 BETE BEGT Beay BEEE 5308
60 BET1 5531 B2aT 5431 B4aT
65 5541 5720 ot BG4 7 &T07
T0 BEGT 5342 5363 G705 B350
I 5351 5316 5450 BET4 BE12
80 5363 5461 B394 5455 B2E1
b 5555 5415 BBT3 5346 BRG3
20 5703 5277 B36T G265 5492
95 5435 BEZT B2E2 5463 B251
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_12

Townload

i 0 : : : :

1] B30z BT1Z B42h 5358 B356
L ERE3 ET19 E31Z2 E405 E&69
10 5439 547 5306 E346 [==eke]
15 BBES RE95 2595 283 E5d4
20 B263 525 B329 B460 Bdd3
2h E451 EE24 F474 E314 FR43
30 5440 5430 5365 E450 5297
35 504 RE35 5385 BE36 5710
40 Bdil B350 5400 BF20 B393
45 EE16 B392 E&8E EE4d3 ERE0
L] BG2Y BEE0 E321 ER2Z 5280
55 BBE1 R370 EE03 EB42 [==31]
60 B432 B3T6 BzZ99 Bd6d BE6E6
65 ET06 EES6 EE05 EE35 E352
0 G20 BE3Z EETY EBGT EEE4
I 5326 R310 E545 E435 BG33
&0 B332 B451 BEzh BR30 B351
&b EEE3 B354 EETE EE1E E&07
a0 F441 397 5336 5395 5304
a5 B412 R36T E509 483 B511

Type 6 Radar Waveform_

13

Download Ty

T ; : 5 :

1] BEET 5478 5361 5423 BE06
& 5605 5284 BEaT 5475 5703
10 EE03 B278 EESE B404 B36T
15 5312 5307 5324 5340 5354
20 5633 BaT ETLT 5302 5261
25 5392 5654 5628 BE05 5463
30 EE2D B327 BE4E BA14 BEEN
35 5539 54585 5300 5316 5399
40 5318 5354 BEG4 5347 5329
45 5603 BAT4 5445 BETZ 5619
&0 B&TE B2T71 B&1D B466 B465
55 5560 5422 5416 5314 5527
60 5321 52090 5612 5645 5644
65 5274 5604 BEEG BETO 5403
T0 B&20 B269 EE14 EEER B410
5 5260 54323 5620 5355 5373
80 5267 5420 BETE 5702 5406
85 5351 EE54 BEE3 5289 5335
80 B204 EE26 EE4E EEQZ2 EEEZ
95 5431 5299 5513 5556 5296
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_14

Townloead Ty

e | : : 2 :

o 5337 &715 29y 5554 Bd45
5 BE47 5306 5641 5435 434
10 BE42 BE2g BE9Y 53585 5400
15 5427 5285 BEET 5362 5324
20 BE20 Y09 B2TE B614 5718
25 412 B26F 5445 5455 B415
30 5354 5281 5353 BE51 BETE
35 B8T1 i 8313 5314 5485
40 5328 5441 BE36 55583 i)
45 BE35 5401 5395 h2b64 5360
50 5345 BE19 B3GT 5346 BEGT
55 5363 5838 5891 BEES 5205
60 54594 5851 E544 5701 5295
65 BE45 BET0 BEhe BE56 5703
T0 5356 BETE 5347 5381 B3T0
5 B2T4 5351 BETH BHES BEGT
80 5368 5635 418 5402 B36T
85 BE63 B3g2 5661 5455 B640
a0 BE0S 5545 BEG1 5534 5497
95 5403 5280 5290 5302 8715

Type 6 Radar Waveform_15

Download

Frequency

List (mHz) 1] 1 2 3 4

o BEGZ G474 5705 BZ70 BEa
5 5311 BT06 BaTE ET04 G264
10 5366 5331 BETO BE319 G409
15 5341 B4 5433 B333 B304
20 B273 5393 BE6E B323 B723
25 BE0Z BElh 5381 BRIV 5307
30 BE03 5540 BETE BZ95 BaaT
35 B3a7 B7lg Br02 BZE0 B5E1
40 B710 BEag 5435 BREE BEa3
45 BE4Z bags 5464 ET724 bE4g
50 Ba03 5305 B448 BE43 BZET
55 BZ72 BE13 5365 B363 B47h
60 Bd4B2 530G BE14 Ba&01 b4bg
65 Bd443 bElg 5316 Bd434 504
fo B30 BE34 BET3 BE32 baaz
75 5356 5695 5480 E&35 5383
80 5530 5545 5341 E285 5386
85 G645 G676 5511 B&17 5355
20 5605 5511 5415 B393 5309
95 5597 5667 BE&0 B445 BEE0
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_16

Download

e |° : 2 2 :

(1} BZTH &715 BA44 54351 B&10
5 5383 5283 5447 5392 5471
10 5674 5R95 5711 5514 5430
15 5479 5591 5536 B375 BRTE
20 5251 BEES j=tatek] 5318 BEIE
25 5293 B8z0 a7zl 5465 5813
30 BETH 5265 5692 5455 5454
35 5283 5260 5397 BY13 ot
40 BG4 BE45 BT12 5438 5404
45 BE43 &280 BETa BEOT BRZE
50 5304 5366 5535 5466 BRTY
L 5460 46T 5565 B26F &T07
60 BE04 BELT B340 EE4T 52T
65 BE23 G706 5685 BB39 BEZ0
T0 5295 5325 5603 BEzl 5324
FL 5343 5412 5493 5311 a702
80 BEO1 Bzgz BEE0 EE45 BE15
85 BA61 BREZ 5407 53351 BhE3
a0 5404 5313 5641 5344 Bh42
95 5265 BE1E e BET1 BEE1

Type 6 Radar Waveform_17
Download

List e |° ! 2 3 4

o BR30 5482 ER30 1 g sty
L B398 BEES BRZZ BERE BETE
10 BE05 5451 B374 709 B451
15 ERET 6718 EE39 423 B293
20 5289 5528 5540 5404 ]
25 BGEG 5372 5448 BE6E 5547
30 BEET 5700 B455 B466 BEOE
35 ERT3 5631 20 BE2T b403
40 272 5E36 B47T 5432 B3Z6
45 BRZ23 5333 5334 5860 a401
50 B480 5407 BE45 5421 BZ73
L1 Bd464 B2EG B307 BETS BROG
60 B6d1 5493 5341 594 5365
65 B501 5485 BG11 BE0& &301
70 BEEZ BES4 B&TL B463 BETE
(i) Bfid 8603 5395 BB BZTH
80 5300 5645 B457 BE24 5450
85 5361 5E29 5410 Bza0 BETE
a0 B&91 BEZE BT1IT BBZ1 5365
95 BT13 aael] G411 a1aa] Bdzd
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IA Report No.: 2203RSU090-U3

Type 6 Radar Waveform_18

Download

er i 1 2 3 '

(1} 5310 5343 BE14 BZTE BETZ
5 5437 BETE jaiaieny BEE1 5410
10 5536 5270 5415 5332 B472
15 5655 5370 5267 5371 BRG2
20 5319 BETS 5394 BE4Z B4 7
25 8321 BEEZ G295 5851 BE2E5
30 5544 BEET 5575 5615 B615
35 BEG2 5327 5325 5541 BT1TV
40 5452 BBz24 5423 BZER BEO3
45 5416 BE13 GGG BEFT BG5E
50 5455 5335 sty 5361 B3TE
L 5463 5273 5643 53587 5715
60 BG4 5303 5230 BE30 BGAE
65 5393 6291 5305 BE59 B304
T0 5501 5639 5640 54586 5260
FL 5315 G441 5616 5345 B465
80 BEZT BZTE 5455 5451 5293
85 BB15 5302 5348 5435 BEgz
a0 5460 5362 5330 5609 5403
95 5374 BE33 BE31 BE23 BEE1

Type 6 Radar Waveform_19

Download Ty

ey o : : . ;

1] ERER [Fte E4RZ 439 BE317
5 EETE RE00 BETZ R309 714
10 E370 E534 E456 BE2Y 5483
15 BEdE 5400 E415 Ezo9 BES3
20 R385 EE19 E455 RE15 B335
25 B545 5380 5399 R327 ER3Z
30 EE14 R3l6 5392 R2Te B3
35 EE05 478 E455 EE3E BI85
40 452 BB23 BB&2 5356 5495
45 5353 RE66 EE31 R357 ERO9
50 427 R3l3 E314 R5449 B329
b EE&T B&20 E415 BE3T BEs0
60 BZ&T B3890 B504 BE69 BE&3
65 B37T RETE 404 5350 B485
T0 ER1Z BE06 5393 295 BEE3
I Bzh1 RE04 BEZY RE20 BERL
80 B31z 5451 BE16 BE47 BT10
85 283 R366 EBR0 547 EROG
a0 E¥z0 5364 347 5403 ER13
a5 B352 BATY BZBE R3ll B360
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_20

Townload

i 0 : : ; :

1] 345 5346 5355 BB03 ER3T
L F513 BE22 BzZTZ E472 Eddf
10 5301 R323 5497 Eyz2 E514
15 B2ES BR2Y B376 Ed51 5491
20 BEs1 EB54 B480 5477 EREG
2h B&01 EEGT EES3 EE48 Ed66
30 B421 BET1 EE31 544 E534
35 E415 269 E2E3 482 5303
40 525 BBz0 B366 BBG2 411
45 E343 E407 EE33 EE&0 ER16
L] 611 B35 262 B283 5365
55 5386 5494 E545 327 05
60 BRT4 B313 425 BE&3 BrO7
65 EREE B372 E449 212231 ERTT
0 E415 457 R451 E2R1 5438
I B2TY B373 264 5385 5315
&0 B375 B4 BBOT B304 B&10
&b E427 723 B320 B36T B&T1
a0 BEZE RZ85 BE0Z 4T3 364
a5 B455 B674 EE0S E361 530

Type 6 Radar Waveform_21

Dowrload !

s o : : : :

a EBO3 BEEE 5324 BiEEd B379
L B&A0 BE47 5347 BE3E B&E3
10 610 BBET BB3E 5442 BR3E
15 E654 5479 BB0& BEE3 BE0Z
20 ETZ0 5401 1= Bh&1 B439
25 E443 BE5Y 5704 BEOS B310
30 [=tavads) 5271 B318 BERT BRET
35 5360 B287 5406 5360 5331
40 E701 B7la B3890 BE1T B4Z20
45 B346 BEAE 5372 BETE B&0S
D B283 &r09 G611 5605 434
55 ERE0 5353 5616 atatata BRE3
60 B465 BETT B4g92 BERD B&ld
65 E374 Balz BE44 B3E0 EBE3
70 618 BZ69 BEOT 542G 5391
75 416 5371 BBEZ BERG B&ZE
&0 BG4l b4z 5433 BE45 ET0Z2
[ E397 B&70 BEZZ BEG1 EET1
20 ERGE 5361 5531 BEaT E454
95 5351 5655 &71E BE5Z 5404
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_22

Townload

e o 1 2 3 '

o BEGE3 5349 5260 5380 jaiaicl
5 5702 EEGY 5422 5323 452
10 BB41 B3TE BETY BE3T BEGS
15 5435 5306 5552 454 5400
20 BE10 5314 5439 BEES BE34
25 53TV 5301 5417 5333 BT1Y
30 BE&0 BZ06 5455 B389 5470
35 BEGRZ Bd461 BERS 254 BE45
40 5405 BGE4 5630 EB14 BEhe
45 5324 BZT3 5430 5283 5455
50 5634 5410 5662 5316 56T
L B4Z7 BEE1 5402 B436 5331
60 5657 ER9Z 5713 5440 5264
65 BEAL BES0 BZT4 BEZ0 5355
T0 5690 E2ER 5510 B2Th 5367
i 5375 B3z2Z 5431 BE2E 5714
a0 5454 ER49 BEO1 RBE4Z2 B336
85 5633 5326 5344 5385 BEB2E
90 BB3T BZE6 BEG [iE 5471
95 5264 5304 5697 5311 |52 X

Type 6 Radar Waveform_23

Downlead

e | : : 2 :

1] BE535 St BET1 B511 441
5 R366 54594 487 5389 [=istaie]
10 472 R2EZ BEZ0 BzE0 BETY
15 B426 B433 BEG5 459 BESZ
20 RE15 R430 E380 BE47 EROY
25 B643 E2E0 437 B276 RE60
30 hd4z BE04 EY19 B37Z B2E3
35 EE4Z E4F1 B354 E308 454
40 R489 R385 EEEE B306 R366
45 54385 5285 413 5713 5405
50 B455 E371 Eeh4 BEZ23 REY6
L] E407 Eda0 347 ER3T EE4E
60 R363 EREZ ER10 FB&16 EES1
65 E51Z EE34 B354 5716 EE10
70 529 5343 BEEY E514 R295
75 B317 EEE4 BETE ERE4 BEE39
80 RE1Y RE36 EER3 BE93 R431
85 5424 B376 EBE3 BE91 G540
a0 BE6S BB26 EY03 BEZ26 Y23
95 BETT EETY E414 E&T0 EES4

62 of 126




IA Report No.: 2203RSU090-U3

Type 6 Radar Waveform_24

Fr ) | : 2 3 :

0 B315 5352 BE0T BETE BéG1
5 E403 E516 ERTZ EEEZ 421
10 5306 BE26 E455 B595 ER14
15 463 R313 EE44 R309 ERZY
20 EE48 5321 BE35 BETT 8831
25 B34 RE41 E310 R2EH B6Gd6
30 5399 5344 5396 B5T0 E402
35 BZBE RVZZ BT RG34 B4Z20
40 EE30 EE3E BE05 4588 BZ55
45 E439 Rd49 E359 RE47 [Sesie]
50 BEEE 5494 E251 BE93 E442
55 B4TT EEEG E415 [=itete] ER1Z
60 B452 E474 BEGd EZTE E455
65 EBEER R316 B30V 437 E4R6
o Ev0z RE13 E351 RE9T 293
5 BE35 h534 295 B431 Erz4
80 BE36 434 E405 EEEE B350
85 5330 BZ265 5403 5351 5411
a0 B337 B531 Eyov E57E ERGS
a5 EB1T B3935 ostaie] 470 265

Type 6 Radar Waveform_25

Townload T

e | ; : 3 :

1] E475 5591 EE43 5368 ER03
5 B4E0 5441 BE4T ET15 E2E0
10 ET12 B35 B324 E&E0 E&19
15 B&02 5520 5319 B422 5501
20 ER3T 5359 B253 EBED B322
25 EE26 BEE1 B2ET 5344 B295
30 EE3E B3EG EEED E&4E E320
35 5444 5346 BE15 E640 BE0G
40 E2E4 B27T E468 5303 417
45 E266 BEZ2 BEOT 6412 437
50 E366 B340 EES3 EET2 B&3T
55 B30 5431 5271 B252 B5Z21
60 BETT BE24 5308 5490 5362
65 EETE 5405 5623 BGT4 BGZE
i0 E310 BETL3 BETE E&T3 Ea0T
75 279 54585 BES6 ETIT EE66
80 E312 BE36 B629 ER35 5434
85 5716 5715 B2ET 5381 EE1G
90 B&01 EE4E BEE2 E&32 E203
95 5349 5636 5313 B473 5440
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_26

Dowrload g

L 1 2 3 4

] 56 5355 5479 EG19 B723
5 £492 5463 E722 5403 E4E57
10 643 E579 5365 5370 5640
15 &30 BTLT 5422 EB37 5315
20 BE45 5309 5300 5720 BE23
25 ] B375 BEET E371 E437
30 424 5313 BETT 5322 E533
35 BEE3 5411 5415 5619 BE73
40 5360 5406 BE43 5599 5345
45 B&24 BE05 EEEE 5365 324
50 BE16 5542 5391 5294 5402
55 B484 5343 5385 5461 B531
60 5695 5275 36T 5469 613
65 413 B295 302 B357 BE2T
70 ] 5421 5697 5296 5716
5 BE24 5649 5686 5399 5625
80 5260 5363 B255 5495 5633
85 375 EE3F 349 5441 E276
90 B&TE 5335 5335 5289 E711
95 BEES B673 650 5455 BE63

Type 6 Radar Waveform_27
Download

L 0 1 2 3 1

0 E511 5594 5415 5630 565
5 E631 358 5322 469 E6E4
10 477 5368 5406 E661 5303
15 538 BE25 5532 BEOT BEE3
20 475 5716 5334 5496 5476
25 E705 E355 £412 E479 5410
30 5270 5417 BE71 5403 5722
35 BE25 5682 565 533 5443
40 EEaG 596 5653 5604 5635
15 EEZ6 421 EES9 295 E7LE
50 442 5383 5503 5423 5434
55 533 5651 5350 5669 5404
&0 BE32 5414 5445 5714 5719
65 E&00 306 EEGE EGEE 264
70 Eaa 5391 5282 B373 5625
75 EE45 5448 5422 5674 5616
80 G385 B2T7 5535 E530 E544
85 E344 EED3 £386 EE3T 619
90 5401 610 5435 BEST BETT
95 5271 5281 5366 5301 5351
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Type 6 Radar Waveform_28

It am o 1 2 3 1

o [zz) | 5355 R351 269 R310
5 BGT3 E410 397 BEB32 R4935
10 B405 BZE4 R447 BEES REEZ
15 Bzad 495 B&25 BE2T RE99
20 Rd5d Bhdd ] 5326 R469
25 B354 BEEd B35 E5TI Ed45
30 BRZ1 [ac] RT0Z BYZ3 RE06
35 B356 BE1S B4d73 Bzl B345
40 ERZ6 BEE0 RdE1 ERaG RR3Z
45 EhG4 296 474 476 RG646
(1] B419 472 R4Z6 B2TE REZZ
&b Ez93 E366 ER47 EE43 EE33
&0 BEOT E3EG R374 EE3T R287
65 RZEE BEOZ R400 EE31 E50Z
0 B453 268 h344 EE01 hE04
[ E3z20 EE4Z E342 B39z E475
80 B456 RO ERZY F351 RR3Z
85 BT22 BE30 5340 EEGEG 29z
a0 Bhd4 B317 RG24 5362 hZ64
95 EzE0 E454 423 BE365 EE11

Type 6 Radar Waveform_29

TG o 1 2 ) s

1] BB46 BRG7 BzZ57 5430 BE2T
L ET1E E338 E47Z2 E320 EYo0
10 EYLY ES1S 54385 5383 Y03
15 5382 ER25 E2E6 E5TR E416
20 BYi0 1=l B41b 442 B2
25 EE0& B3l E305 E4a0 EEE0
30 EB63 EEEY E3T2 5497 426
35 E425 5332 274 5496 E4E5
40 BEBZ BT06 BB9G BE91 BEST
415 F414 EEG4 3T 1 g EE2T
50 B266 ER2Z ERS5 E544 EEG1
55 5724 594 V22 E4E9 B366
60 EB14 B357 5401 BES1 B453
65 EY08 EETR EE41 Yot EE3Z
T0 E351 5347 E449 ERTT EEE3
B E289 5385 &S E644 E314
80 BE60 BEEL 24 BEEE B3rd
85 E342 B398 5351 EEES EE3T
a0 295 B85 BVl E3581 5346
a5 259 EREY 5455 E580 ESLT
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Report No.: 2203RSU090-U3

Test Site SIP-TR2 Test Engineer Alisa Deng

Test Date 2022/04/30

Test Item Radar Statistical Performance Check (802.11ax-HE40 — 5510MHz)

Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

0 5515 1 5491 1 5511 1 5528 1
1 5497 1 5505 1 5494 0 5495 1
2 5529 1 5514 1 5524 1 5499 1
3 5502 1 5503 1 5526 0 5510 1
4 5515 1 5513 1 5490 1 5491 0
5 5490 1 5513 1 5519 1 5512 0
6 5518 1 5521 1 5495 1 5491 1
7 5530 0 5525 0 5502 1 5507 1
8 5521 1 5495 0 5504 1 5497 1
9 5508 1 5507 0 5523 1 5507 1
10 5495 1 5495 1 5517 1 5529 1
11 5498 1 5499 1 5507 1 5503 1
12 5510 1 5493 1 5518 1 5491 1
13 5500 1 5522 1 5513 1 5496 1
14 5522 1 5513 1 5525 1 5510 1
15 5495 1 5519 1 5504 1 5490 1
16 5505 1 5526 1 5504 1 5502 0
17 5499 1 5503 1 5490 0 5499 1
18 5512 1 5518 1 5498 1 5494 1
19 5520 1 5528 0 5529 1 5515 0
20 5526 1 5493 0 5496 1 5500 1
21 5529 1 5499 1 5529 1 5512 1
22 5494 1 5497 0 5501 1 5527 0
23 5492 1 5520 1 5520 1 5512 1
24 5524 1 5528 0 5497 0 5526 1
25 5500 0 5491 1 5503 1 5529 1
26 5525 0 5505 1 5522 0 5505 0
27 5508 1 5506 1 5497 1 5506 1
28 5509 1 5491 0 5496 1 5504 1
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Report No.: 2203RSU090-U3

Radar Type 1-4 - Radar Statistical Performance

Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect
29 5503 1 5513 1 5490 1 5516 1
Probability: 90.0% 73.3% 83.3% 80.0%
Aggregate: Aggregate=(P1+P2+P3+P4)/4=(90.0%+73.3%+83.3%+80.0%)/4=81.65% (>80%)
Radar Type 1 - Radar Waveform Radar Type 2 - Radar Waveform
Trial List Trial List
Teial Ta Jader Y rr (e | Fomber of JIERT rid B 3GE oo Fber of |1
(us {as {as (us

Download |0 Type 1 10 7780 68 52004, 0 Downlead |0 Type 2 4.8 224.0 28 G496, 0
Download |1 Type 1 10 798.0 67 53466. 0 Downl ead 1 Type 2 2.7 194.0 25 4850. 0
Download |2 Type 1 1.0 538.0 3 52784.0 Download |2 Type 2 2.0 206. 0 24 4544.0
Download |3 Type 1 1.0 938.0 57 53466, 0 Downlead |3 Type 2 3.2 229.0 25 coss. 0
Download |4 Type 1 1.0 588.0 59 53222 0 Download |4 Type 2 1.6 21E.0 24 5160.0
Download |5 Type 1 1.0 575.0 61 5358, 0 Downlead |5 Tupe 2 4.2 193.0 25 5404.0
Download | Type 1 1.0 918.0 ] 53244.0 Dowrload |6 Type 2 3.3 218.0 27 5586 0
Download |7 Type 1 1.0 758.0 70 53060, 0 Downlead |7 Type 2 2.1 228.0 24 5472.0
Download ] Type 1 1.0 365.0 [ 53196, 0 Download g Type 2 4.5 181.0 29 5539. 0
Download 9 Type 1 1.0 618.0 06 53148. 0 Downl oad 9 Type 2 1.1 186.0 a3 5685, 0
Download 10 Type 1 1.0 818.0 65 53170, 0 Townload 1o Type 2 1.5 220. 0 23 5060. 0
Dowrdload i1 Tupe | 1.0 538, 0 a9 532620 Download 11 Type Z 1.z 162.0 23 3496, 0
Download 12 Typs 1 1.0 658. 0 51 53295.0 Towrload 12 Tupe 2 4.1 208. 0 28 5824. 0
Download |13 Type L 1.0 718.0 74 531320 Download 13 Type 2 5.0 180.0 28 5220.0
Download |14 Type 1 1.0 98,0 76 53048, 0 Downlead 14 Type 2 2.2 192.0 25 45000
Download 15 Type L 1.0 1622.0 33 535260 Download 15 Type 2 5.0 212.0 28 5145.0
Download |12 Type 1 1.0 1679.0 32 537250 Downlead 16 Type 2 3.5 1610 27 4077.0
Dowrdoad 17 Type 1 1.0 1372.0 39 53608, 0 Download 17 Twpe 2 4.0 185.0 26 S160.0
Download |1z Type 1 1.0 2823.0 18 53637.0 Download 15 Type Z 2.3 181.4 5 4526, 0
Dowrload 13 Type L 1.0 2E36.0 19 SagE4. 0 Towrlead 19 Type 2 3.4 202.0 27 55430
Download |20 Tupe 1 10 2566, 0 21 54306 0 Download 20 Type 2 2.0 176.0 24 4224.0
Dowrload |21 Type L 1o 1522.0 35 53270.0 Download 21 Type 2 3.9 196.0 28 c458.0
Download |22 Type L 1.0 2800.0 19 551000 Download 22 Type 2 3.8 165.10 27 44550
Download |23 Type L 1.0 2612.0 21 546520 Download |23 Tupe 2 4.2 168.0 25 4704.0
Download |24 Type L 10 3690 61 530090 Download |24 Type 2 3.3 157.10 26 4082, 0
Download |75 Type 1 1o 21620 25 53600. 0 Dowrload |26 Type 2 Lz 168.0 23 3887.0
Download feec] Type 1 1.0 1713.0 31 53103.0 Downloead 26 Type 2 4.5 161.0 29 46569 10
Download |27 Tupe 1 1o 1402.0 38 S3276. 0 Download 27 Type 2 3.1 201.0 26 52260
Townload |26 Type | 1.0 1344.0 40 53760.0 Download |78 Tvpe 2 15 1640 3 ELEca
Download |28 Type L 1o 25270 51 Sooez. 0 Download 23 Type 2 1.2 226.0 23 5195, 0
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‘ Report No.: 2203RSU090-U3

Radar Type 3 - Radar Waveform Radar Type 4 - Radar Waveform
Trial List Trial List
wiam (B B o Rt BT i e RS oo et BT
ux us us us

Download |0 Tupe 3 9.8 316.0 18 5570, 0 Dowrload |0 Type 4 19.5 315.0 16 50400.0
Townl oad 1 Tupe 3 77 492.0 17 5364, 0 Download 1 Type 4 14.7 452.0 14 5388. 0
Townload 2 Tupe 3 7.0 279.0 16 4454, 0 Townload 2 Type 4 13.2 279.0 13 3627.0
Dewrload |2 Tupe 3 .2 385.0 17 6545, 0 Downlead |3 Type 4 16.1 386. 0 14 5390.0
Townload 4 Type 3 5.6 4750 16 TE00. 0 Townload 4 Type 4 12.4 475.0 12 5700. 0
Dowrdoad 5 Type 3 R 244 0 18 4392 0 Townload I3 Type 4 18.1 Z44.0 18 3660.0
Download  [& Tupe 3 5.3 310.0 17 5270.0 Dowrlead | Type 4 16.2 310.0 14 4340.0
Towrload 7 Tupe 3 7.1 360.0 16 E7ED. 0 Townload 7 Type 4 13.5 360.0 13 4680.0
Dowrload |5 Tupe 3 9.6 470.0 18 5460, 0 Dowrlead | Type ¢ 19.1 470.0 16 7520.0
Townload 2 Tupe 3 6.1 392.0 16 G272 0 Teownload il Type 4 11.4 392.0 12 4704.0
Dowrload 10 Tupe 3 6.5 269.0 16 4304, 0 Download 10 Type 4 121 269, 0 1z 32EE.0
Dowrload 11 Type 3 5.2 299.0 16 4784, 0 Townload 11 Type 4 11.4 2890 12 3568. 0
Townload 12 Tvpe 3 9.1 264.0 15 45720 Townloead 1z Type 4 17.9 284.0 16 3810.0
Townl oad 13 Type 3 10.0 468.0 18 5474 0 Townload 13 Type 4 19.9 4680 16 7488.0
Townl oad 14 Tupe 3 7.z 210.0 16 3360, 0 Townload 14 Type 4 13.7 710.0 13 2730.0
Dowrload 15 Tupe 3 10.0 245.0 18 44100 Download 15 Type 4 20.0 245, 0 16 3920.0
Download 16 Tupe 3 5.5 370.0 17 5290, 0 Download 16 Type 4 16.5 370.0 i3 5550, 0
Townload 17 Tvpe 3 9.0 327.0 13 EaEE. 0 Townload 17 Type ¢ 17.8 327.0 15 49050
Townload 13 Type 3 7.3 441.0 16 7056, 0 Download 18 Type 4 13.9 441.0 13 5733.0
Dowrload 19 Tupe 3 5.4 294.0 17 4008, 0 Townload 19 Type 4 16.3 284.0 14 4116.0
Download 20 Tupe 3 7.0 422.0 16 5752, 0 Download  fon Type 4 13.3 422.0 13 5486.0
Dowrload 21 Type 3 5.2 3770 13 G7a6. 0 Townload 21 Type 4 17.5 5770 15 BEEE. O
Download 27 Tupe 3 5.8 231.0 15 4153.0 Download o0 Typ= 4 17.4 231.0 15 3485.0
Dowrload oz Tvpe 3 9.2 474.0 15 5532.0 Download |23 Type 4 15.2 474.0 i3 7110.0
Download |24 Tupe 3 5.3 2420 17 41140 Download |24 Type 4 16.1 242,00 14 3368.0
Download |25 Tvpe 3 6.2 486,10 16 7320.0 Download |25 Type 4 11.8 455. 0 1z 59400. 0
Dowrload o Type 3 9.5 398. 0 18 7128.0 Downlead |25 Type ¢ 1.8 396.0 16 §336.0
Download |27 Tupe 3 5.1 328.0 17 EE25. 0 Download |27 Type 4 16.8 325.0 14 4550.0
Dowrload o Tvpe 3 6.5 238.0 15 3824.0 Downlead |25 Type 4 12.1 z38.0 1z 28680
Dowrload 29 Type 3 5.7 375.0 16 G000, 0 Townload 29 Type 4 11.8 5375.0 12 45000
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Report No.: 2203RSU090-U3

Radar Type 5 - Radar Statistical Performance
Trail # Test Freq. (MHz) 1=Detection Trail # Test Freq. (MHz) 1=Detection
0=No Detection 0=No Detection
0 5510 1 15 5499 1
1 5510 1 16 5497 1
2 5510 1 17 5497 1
3 5510 0 18 5495 0
4 5510 1 19 5497 1
5 5510 1 20 5525 1
6 5510 1 21 5523 1
7 5510 0 22 5523 1
8 5510 1 23 5522 1
9 5510 1 24 5524 1
10 5493 1 25 5527 0
11 5493 1 26 5522 1
12 5496 1 27 5524 1
13 5499 1 28 5527 1
14 5495 0 29 5527 1
Detection Percentage (%) 83.3%
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_0

Download
Burst Palse Chirp Humber of
Burst ID Dl:‘f;et ¥idih (us) Tidth ;uls:s per |PRI-1 {us) |PRI—2 {us) |PRI-3 {us)
us z ars

0 108466, 0 6. & 13 3 1845.0 11340 1335.0
1 2E0479.0 TO0.8 19 2 10ss. 0 19950 -

2 39E861.0 62.8 13 1 1955, 0 - -

3 540030.0 T8.0 19 2 1100 19450 -

4 GE142.0 68.0 13 1 1.0 - -

5 232289.0 89.8 19 3 1zzs.0 1317.0 1421.0
6 3TT0Z6.0 T6.9 19 Z 1935.0 1742.0 -

T B235863.0 Gd. 1 19 1 1605, 0 - -

8 A9805.0 a4.9 19 3 1a07.0 1216.0 1118.0
9 £215380.0 B2.3 13 1 14450 - -

10 360E80. 0 B6. 1 19 1 12260 - -

11 BO55E0. 0 628 13 1 1za7.0 - -

12 B2030.0 88.4 19 3 1&77.0 16220 16240
13 198535, 0 9.1 13 3 18%5.0 17980 1o03.0
14 342708.0 65.0 19 1 13%65.0 - -

15 485711.0 99. 6 19 3 1367.0 40,0 1656.0
16 34377.0 a0.& 19 2 1336.0 1825.0 -

17 1786650 a7.8 19 3 1332.0 1685.0 2000.0
18 324690 66,3 19 1 1640, 0 - -

19 468237.0 9.5 19 2 173z.0 1912.0 -

Type 5 Radar Waveform_1

Townload 00
Burst P~ Chirp Nusber of
Burst ID 0ffzet "d:i (us) Tidth Fulses per |[PEI-1 (us) |[PRI-2 (us) |[PEI-3 (us)
us) B s z Burst
o 2BE33.0 62.8 11 1 1133.0 - -
1 245104.0 86,2 11 3 18120 1492.0 1838.0
2 471147.0 §6.2 11 3 1312.0 1192.0 1716.0
3 G94100.0 89.7 11 3 1028.0 1873.0 1193.0
4 9182060 a1 11 2 1180.0 1886.0 -
b5 Ez1B3Z.0 636 11 1 1330.0 - -
6 4432380 93.2 11 3 1848.0 1BBE.0 1772.0
T BETZE1.0 76, 4 11 z 1898.0 1400.0 -
8 920820 BE. 2 11 1 1443.0 - -
] 1940540 B3.3 11 1 11o7.0 - -
10 417489.0 61.3 11 1 1853.0 - -
11 6354430 99.8 11 3 1811.0 1441.0 1916.0
12 BEZ009. 0 g6 7 11 3 1336.0 1413.0 1410.0
Townload 1
Burst Pal Chirp Humber of
Burst ID Offset '.dii (as) ¥idih Pulses per |[PRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
us) B =7 | (mma) Burst
o 1963660 g82.2 g 2 1826.0 1802.0 -
1 455580, 0 G6. 6 g 3 1876.0 1358.0 17380
2 FEE3I19.0 B2.8 g 1 1296.0 - -
3 985760, 0 93.4 g 3 1869.0 1797.0 1841.0
4 L64217.0 B0.3 g 1 1426.0 - -
1 428102.0 7E.0 g 2 i0gz.0 1231.0 -
6 A90547.0 az. 7 g 3 1777.0 1427.0 1113.0
T 953246, 0 96,85 g 3 1872.0 1956.0 1678.0
8 131486.0 9.9 g 2 1776.0 1166.0 -
a 395682, 0 2.1 g z 1102.0 1207.0 -
10 GBEEHE. 0 Gd. 4 g 3 17220 1026.0 1089.0
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_3
Tl nad E.E
Burst e Chirp Fuaber of
Burst ID l]ff§et ¥idih (us) Tidth ;uls:s per |[FEI-1 {us) [FEI-2 (uz) |[PRI-3 {us)
us =z urs
0 E7T117.0 0.6 13 1 19380 - -
1 TEEOT. 0 L6 13 z 1650.0 1355.0 -
S SEE2EE. 0 935 13 3 1863.0 1EEE. 0 1202.0
3 4602220 4.2 13 1 1064.0 - -
1 EEOELZ.0 94.5 13 3 1617.0 17830 1900, 0
5 48725.0 825 13 2 1337.0 12320 -
[ 2414770 95 6 13 3 10140 19330 17710
7 4346520 91.1 13 3 1261.0 1743.0 1361.0
8 625167.0 7.1 13 3 1128.0 1029.0 1384.0
a 24807.0 67.5 13 2 1328.0 1187.0 -
10 218663.0 545 13 1 1635.0 - -
11 4120080 0.5 13 1 1989.0 - -
12 603100.0 8.7 13 3 15380 1960, 0 1371.0
13 10820 7 13 2 13100 1318.0 -
14 1940270 100.0 13 3 1523.0 1610.0 114.0
Type 5 Radar Waveform_4
Townload
Burst — Chirp Fuaber of
Burst ID 0ffzet ¥idth (as) Tidth Fulses per [FEI-1 {us) |[FEI—2 (us) [FEI-3 {us)
us =z Burst
[i] BE3002. 0 E4E 7 1 1444 0 - -
1 E70560. 0 96.3 7 3 1984, 0 156410 1775.0
2 1184634 0 [B2.4 7 1 128210 - -
3 FEE3RT.0 E7.G 7 1 1966, 0 - -
1 46046, 0 91.6 7 3 1083, 0 15750 1325.0
5 BIEEAT 01 911 7 3 1674 10 1447 10 10130
[ 1izEEa0 0 |B6.4 7 1 1488, 0 - -
T 220676, 0 5.9 7 1 1586, 10 - -
[ 5112180 5. 1 7 1 18440 - -
[ B01773.0 62.5 7 1 1689, 0 - -
Type 5 Radar Waveform_5
Townload
Burst — Chirp Husber of
Burst ID |0ffset ¥idth (us) |Tidth Pulses per [PEI-1 {us) |[PET2 (uos) [PEI-3 {us)
us) (mz) Burst
o B06E54. 0 2.2 17 1 12830 - -
1 102586.0 5. 1 17 1 18050 - -
2 FE3430 01 Bl 3 17 2 1322 1 1454 10 -
3 4262730 1.4 17 1 14810 - -
4 EEE0TE. 0 737 17 z 1535, 0 167210 -
5 52567, 0 53.0 17 z 1545, 0 1358, 0 -
& 242756, 0 529 17 3 14590 17360 1834.0
7 405653, 0 gd.1 17 1 106710 - -
& EEE3T0. 0 0.8 17 1 1902, 0 - -
o 527020 0.0 17 2 14850 17880 -
10 2241270 56.4 17 1 1699.0 - -
11 SEET45. 0 60,0 17 1 1103.0 - -
12 545001, 0 9.0 17 3 11000 131510 1321.0
13 42958 D g2 0 17 2 1006 10 1125 0 -
14 BO37EE. 0 737 17 2 17830 15420 -
15 IEE440. 0 B4 T 17 1 1876.0 - -
16 52ER4Z. 0 0.2 17 z 142410 1374.0 -
17 23138.0 2.6 17 1 1172.0 - -
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_6

Townload
Burst S Chirp Humber of
Burst ID  (Dffset ¥idth (us) |Tidth Fulses per [FEI-1 {us) |[FEI-Z (us) FEI-3 {us)
us L = z Burst
[ 221087.0 59. 1 14 H 1468.0 1211.0 -
1 414227.0 T 14 2 1626.1 1527.10 -
2 BOTETE. 0 6.0 14 2 1375.0 1530.0 -
3 3902, 0 67.2 14 z 1106.0 1739.0 -
4 197093.0 0.5 14 2 1607.0 1819.0 -
5 391236. 0 50.3 14 1 1493.0 - -
6 584467, 0 1.5 14 2 1058.0 1023.0 -
7 774602.0 96.4 14 3 2000. 0 1799.0 1755.0
8 1730760 941 14 3 1741.0 1218.0 1484 0
9 367344, 0 52.0 14 1 1569.0 - -
10 558534, 0 50.6 14 2 1582.10 1973.0 -
11 762886.0 93.3 14 3 1249.0 1049.0 1121.0
12 149769.0 54.1 14 1 1987.0 - -
13 343696, 0 55.7 14 1 1327.0 - -
14 535496 0 B87.3 14 3 1265.0 1150.0 1591.0
Type 5 Radar Waveform_7
Download
Burst Fal Chirp Humber of
Burst ID |0ffset '.d:; (us) |Tidth Pulsex per [FRI-1 (us) [PET-2 (us) |[PRI-3 (us)
{us) : =t (o) Burst
0 995162 0 91.7 E] 3 1269.0 1363.0 1001 0
1 171565, 0 82.2 L] 2 19660 1713.0 -
2 435558, 0 6.4 E] 2 1757.0 1167.0 -
3 699244, 0 8.2 L] z 1634.0 1577.0 -
4 963101, 0 9.7 E] 2 1419.0 1729.0 -
5 1393420 63.3 L] 1 1685.0 - -
6 402388. 0 84.5 E] 3 1829.0 1562.0 1333.0
7 GETIEE. 0 61.8 L] 1 1201.0 - -
8 926709, 0 96.4 L] 3 1618.0 1871.0 1875.0
9 1064200 84.8 E] 3 1826.0 1872.0 1887.0
10 36871, 0 93.8 L] 3 1540.0 1392.0 1993.0
Type 5 Radar Waveform_8
Townload
Burst Pal Chirp Humber of
Burst ID |0ffset l'd:i (us) |Tidth Pulsex per |FRI-1 (us) |[PRI-2 (u=) [PEI-3 (us)
us) L =t | (o) Burst
0 36ER03. 0 93.6 19 3 1689.0 1E07.0 1402.0
1 518649, 0 94.6 19 3 1016.0 1479.0 1035.0
2 428450 57.3 19 1 1698.0 - -
3 195166.0 0.5 19 z 1910.0 1541.0 -
4 346986, 0 84.3 19 3 1188.0 1616.0 1690.0
5 498106, 0 6.5 19 3 1511.0 1561.0 1311.0
3 24076.0 0.8 19 2 1148.0 1928.0 -
T 176937.0 93.5 19 3 1747.0 1840.0 1518.0
8 328221.0 96.8 19 3 1343.0 1764.0 1341.0
9 4817580 78.5 19 2 1290.0 1280.0 -
10 5285. 0 6.6 19 3 1991.0 1399.0 1393.0
11 157432.0 95. 1 19 3 1606. 10 1659.0 10000
12 308331.0 B5. 7 19 3 1603.0 1882.0 1276.0
13 462730.0 B0.0 19 2 1173.0 1718.0 -
14 £13333.0 80.0 19 3 1534.0 1286.0 1937.0
15 139078.0 7.3 19 2 1254.0 1266.0 -
16 290747.0 59.0 19 3 1579.0 1482.0 1394.0
17 443439.0 B0.9 19 2 1944.0 1669.0 -
18 534472 01 83.6 19 3 1439.0 1676.0 1835.0

Type 5 Radar Waveform_9

Townload

Burst Palse Chirp Humber of

Burst ID |0ffset b vidth Pulses per (PRI-1 {us) |PRI-2 (us) [PRI-3 (us)
Tidth (us)

us z Burst
0 286599, 0 57.5 5 1 1156.0 — -
1 649206, 0 4.8 5 2 1373.0 1583, 0 -
2 1013366.0 |B0.6 5 1 1552, 0 - -
3 1375899.0  |72.7 5 2 1042.0 1476.0 -
1 241146, 0 97.3 5 3 1536.0 18070 1904, 0
5 B3B8 0 998 5 3 1521.0 1808. 0 1827.0
6 967272, 0 97.4 3 3 187.0 1020.0 1340.0
7 1329208.0  |86.5 3 3 1614.0 1214.0 1835.0
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_10

Download
Burst Palse Chirp
Burst ID n‘fl:set width (us) [T [1:1. al PRI-1 (us) |[PRI-2 (us) |[PRI-3 (us)
[ 174711.0 90. 6 [ 3 1146.0 1532.0 1704.0
1 496E34. 0 99.3 5 3 1641.0 1645.0 1600.0
2 518927, 0 84,7 5 3 1816.0 1929.0 1300.0
3 1144267 0 [é6.0 & 1 13450 - -
1 135177.0 9.7 [ 2 1703.0 1031.0 -
5 457505, 0 52,4 5 2 1930.0 1920.0 -
6 780229, 0 6.6 5 2 1999.0 1370.0 -
7 114288 0 [88.7 & 1 1547.00 - -
8 9E416. 0 7.9 3 2 1277.0 1639.0 -
Type 5 Radar Waveform_11
Dowrload
Burst False [Z]llirp Humber of
Burst ID |0ffset ¥idth (us) |Fidth Pulses per (PEI-1 (us) |[PRI-2 (us) [PEI-3 {us)
us z Burst
[ 470104. 0 9. 1 5 3 12z1.0 1565.10 1245.0
1 533645, 0 73.5 5 H 1406.0 1512.0 -
2 1geeze.0 [i7.8 3 H 1774.0 1147.0 -
3 62564, 0 93.8 3 3 1E67.0 1723.0 1474.0
4 47EEOR. 0 72.5 5 2 1486.0 1864.0 -
5 789373.0 60.3 5 1 1867.0 - -
3 1162971.0  [58.0 5 1 1539.0 - -
7 17938.0 58.8 3 1 1143.0 - -
Type 5 Radar Waveform_12
Downl oad 5.4 00
Burst False Chirp Humber of
Burst ID  |0ffset ¥idth (us) |Tidth Pulses per [PEI-1 (us) (PRI-2 {us) |PRI-3 (us)
us) (mz) Burst
(1] 1791680 58 1 17 1 1891.0 - -
1 348732 0 87.2 17 3 1824.0 1334.0 1094 0
2 518793, 0 90. 7 17 3 1599.0 1204.0 1693.0
3 559257, 0 8.3 17 3 1079.0 1909.0 1071.0
1 157633.0 89. 7 17 3 1033.0 1456.0 1636.0
5 327629 0 6. 1 17 3 1868.0 1700 1528 0
3 4974370 95. 6 17 3 1366.0 1791.0 1813.0
7 569113, 0 805 17 z 1517.0 1675.0 -
8 137271.0 62,5 17 1 10z7.0 - -
9 307212 0 7.3 17 2 16600 1675.0 -
10 477208, 0 69.0 17 2 1837.0 194E.0 -
11 547483, 0 92.9 17 3 1693.0 1083.0 1141.0
12 116905, 0 1.8 17 2 1130.0 1773.0 -
13 287073 0 #0.0 17 1 12600 - -
14 456471, 0 0.7 17 2 1998.0 16660 -
15 526201, 0 6.9 17 3 1765.0 1975.0 1615.0
16 95045, 0 0.3 17 1 1832.0 - -
Type 5 Radar Waveform_13
Download
Burst Pulse Chirp Humber of
Burst ID 0ff=et ¥idth (us) ¥idih Pulses per [FRI-1 (us) [FEI-2 {us)} |PREI-3 ({us)
(us) (mz) Burst
0 225102, 0 80.3 20 2 1833.0 1923.0 -
1 368053, 0 94.5 20 3 1761.0 1566. 10 1469.0
2 515875, 0 62.1 20 1 1951.0 - -
3 62907 0 62.5 20 1 1613.0 - -
1 208215 0 56.9 20 1 1096.0 - -
5 IEZ0EE. 0 62.8 20 1 1946.0 - -
6 49B117.0 59.0 20 1 1821.0 - -
7 44047, 0 73.2 20 2 1056.0 1668.0 -
8 1900470 63.0 20 1 1963.0 - -
9 333826 0 8.3 20 3 1015.0 1267.0 1936.0
10 480802 0 65.4 20 1 1378.0 - -
11 27148.0 53.1 20 1 1726.0 - -
12 171231.0 89.9 20 3 1859.0 1448.0 19550
13 3161380 85.1 20 3 1622.0 11650 1223 0
14 462576, 0 6.4 20 1 1563.0 - -
15 9251.0 91.7 20 3 1037.0 1271.0 1076.0
16 154334. 0 63.8 20 1 1892.0 - -
17 297786, 0 92.2 20 3 1504.0 1609.0 1990.0
18 444866, 0 62.8 20 1 1203.0 - -
19 5550 0 56.8 20 1 1551.0 - -
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_14

Townload

Burst Palse Chirp
Burst ID Offset o ¥idih Pulses per |FRI-1 (us) |[PRI2 (us) (PEI-3 (as)
(us) Tidth (us) (miz) Burst
(1] 247923.0 95.2 E] 3 1500.0 1349, 0 1451.0
1 B12628. 0 0.9 L] 1 18150 - -
2 7767660 63.2 9 1 1820, 0 - -
3 10333560 |88z E] 3 1241.0 1403, 0 1842.0
4 21E26E. 0 85.3 9 3 1865. 0 1503, 0 1921.0
5 479843.0 6.9 9 2 1352, 0 1032, 0 -
6 744345.0 55. 1 L] 1 1651, 0 - -
7 10083090 [67.6 ] 1 18340 - -
8 153453, 0 63.5 E] 1 1605, 0 - -
9 44777400 551 L] 1 12850 - -
10 T11202.0 79.1 ] 2 11960 1377.0 -

Townload

Burst Palse Chirp Humber of
Burst ID 0ff=et ¥idih (as) ¥idth Pulses per |[FRI-1 (us) (FET-2 (us) |PRI-3 (as)
us z Burst

0 536639, 0 52.8 20 1 1076.0 - -

1 52524, 0 90.8 20 3 1431.0 1753.0 1115.0
2 226883. 0 93.5 20 3 1162.0 1721.0 17450
3 370840. 0 92.2 20 3 1570.0 1878.0 1316, 0
4 B18317.0 5.9 20 1 1574.0 - -

5 64887, 0 97.0 20 3 1409.0 1378.0 15300
6 208030. 0 96.4 20 3 1339.0 1996, 0 1472.0
7 364228, 0 98.3 20 3 1070.0 1104.0 12090
8 490263, 0 74.5 20 2 1674.0 1307.0 -

9 47052, 0 Bl.8 20 z 1516.0 1183.0 -

10 192334.0 5.1 20 1 1425.0 - -

11 336002, 0 6.6 20 z 1414.0 1086, 0 -

12 478830, 0 97.8 20 3 1974.0 1843.0 11450
13 29213.0 80.1 20 2 1495.0 1305. 0 -

14 173747.0 L 20 z 1943.0 1905, 0 -

15 318848. 0 72.9 20 2 1252.0 1831.0 -

16 462210, 0 92.2 20 3 1896.0 1645. 0 1219.0
17 11402.0 54.5 20 1 1236.0 - -

18 156649, 0 51.2 20 1 1126.0 - -

19 301470, 0 57.8 20 1 1970.0 - -

Type 5 Radar Waveform_16

Townload

Bur=t Palsze Humber of

Burst ID 0ffzet ¥idth (as) Tidth Fulses per [FEI-1 {us) |[FRI-Z (us) FEI-3 {us)
{us) (M=) Burst

o B9E037.0 67.9 14 z 1927.0 1116.0 -

1 FO0190.0 B3 1 14 1 1186.0 - -

2 184669, 0 80.3 14 z 1195.0 1736.0 -

3 3TaTEs. 0 621 14 1 1266.0 - -

4 ET0E10.0 79.4 14 2 1866.0 1760.0 -

5 TE46E50. 0 §1.3 14 z 1860.0 1043.0 -

6 160730.0 2.8 14 2 1897.0 1918.0 -

T 354208, 0 713 14 2 1462.0 1411.0 -

i} B47120.0 a0.1 14 3 1353.0 100&.0 11180

a 741811.0 E7.B 14 1 1855.0 - -

10 137307.0 E1.4 14 1 1473.0 - -

11 FI09ET.0 59.3 14 1 14420 - -

12 B24727.0 7.9 14 1 13440 - -

13 7182730 89.1 14 1 16156.0 - -

14 113505.0 626 14 1 1092.0 - -
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_17

Download
Burst Palse Chirp Fumber of
Burst I  |0ffset ¥idth (us) |Fidth Pulses per [PRI-1 {us) |PRI-2 (us) [PRT-3 (us)
(us=) (WHz) Burst

[ 271049.0 62.2 16 1 1140.0 - -

1 438725.0 96.5 16 3 1925.0 1505.0 1292.0
2 510304, 0 82.9 16 3 1437.0 1198.0 1483.0
3 75754, 0 95.6 16 3 1245.0 1240.0 1501.0
4 248198, 0 847 16 3 1301.0 1011.0 1076.0
5 418901, 0 7.5 16 z 1272.0 1571.0 -

6 589479, 0 93.9 16 3 10650 1728.0 1159.0
7 57674, 0 5. 1 16 3 1683.0 1657.0 1992.0
8 228424.0 7.1 16 2 1142.0 1592.0 -

9 398597, 0 53. 1 16 z 1762.0 1611.0 -

10 560397, 0 4.3 16 2 1440.0 1416.0 -

11 36830, 0 65.4 16 1 1817.0 - -

12 207782.0 59.0 16 1 1601.0 - -

13 376429, 0 7.5 16 1 1849.0 - -

14 547225, 0 94.0 16 3 1109.0 1519.0 1727.0
15 15905, 0 2.9 16 1 1449.0 - -

16 186760.0 3.1 16 1 1422.0 - -

Type 5 Radar Waveform_18
Download

Burst Pulse

D‘Ef;et ¥iiih (us) PRI-1 (us) |PRI2 (us) |PRI-3 (as)
[ 507010.0 62.6 10 1 1243.0 - -
1 7465000 97.2 10 3 12050 1997.0 1694.0
2 991480, 0 81.2 10 1 1233.0 - -
3 234193.0 84.5 10 3 1215.0 1630.0 1557.0
4 477241.0 60.6 10 1 11010 - -
5 717006.0 91.4 10 3 1598, 0 1415.0 1560.0
6 961711.0 62.8 10 1 1162.0 - -
T 204526, 0 54.5 10 3 1024.0 1939.0 1108.0
8 448359, 0 74.0 10 2 1758.0 15950 -
9 £88307.0 59, 1 10 2 1408.0 16580 -
10 931432.0 58.2 10 1 1633.0 - -
11 1750480 &7.0 10 2 1238 0 1262 0 -

Type 5 Radar Waveform_19

Townload

Burst Chirp Humber of

Burst ID |0ffset E‘i‘}lii (as) |Tidth Pulses per [PRI-1 {us) |[PRI—2 (us) [PRI-3 {us)
us) (mz) Burst

] 333213.0 80.2 14 2 1696, 0 11750 -

1 527164, 0 5.7 14 1 1931.0 - -

2 7197400 63, 7 14 z 1533, 0 1435, 0 -

3 116831.0 83,7 14 3 1066, 0 1903, 0 1EEE. 0
4 308046, 0 67.5 14 z 1941.0 1546, 0 -

5 BO37T46. 0 5.4 14 1 1260, 0 - -

& 696332, 0 6.5 14 2 11690 1390, 0 -

7 92048 01 99 4 14 3 13450 17110 1828.0
8 286061, 0 55.9 14 1 1545, 0 - -

9 479595, 0 56.5 14 1 1737.0 - -

10 671665, 0 90.5 14 3 13240 1054, 0 1299.0
11 6473, 0 4.0 14 z 14150 11220 -

12 261676, 0 70.1 14 2 17400 1731.0 -

13 456029, 0 55. 1 14 1 1247.0 - -

14 647928.0 69.0 14 2 18530 1637.0 -

Download
Burst Pulse Ch Humber of
Burst ID 0ff=et width (us) ¥idih Pulses per [FRI-1 (us) (FEI-2 (us) |[PEI-3 (us)
us) (mHz) Burst
0 G09EE. 0 EE.1 El 1 18870 - -
1 326212, 0 65,8 9 1 1495.0 - -
2 530604, 0 63.9 9 1 1175.0 - -
3 BEZ019. 0 9.7 a 2 1908.0 1865.0 -
1 28352, 0 96. 1 9 3 1515.0 1182.0 10870
5 291803, 0 94.6 9 3 1357.0 1768.0 15350
6 556341, 0 95.4 9 3 1533.0 1667.0 13150
7 816356, 0 96.8 9 3 1429.0 1922.0 1787.0
8 1085613.0  |60.8 El 1 1200.0 - -
9 258413, 0 96.0 9 3 1253.0 1430.0 1780.0
10 E23EEZ. 0 67.8 E] 2 1165.0 1756.0 -
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Type 5 Radar Waveform_21

Download
Burst Palse Chirp Fumber of
Burst ID I]ff;et ¥idth (us) |Fidih ;ds:s per (PRI-1 {us) |[PRI-2 (us) [PEI-3 (us)
us z urs

[ 510095, 0 B1.6 16 1 1171.0 - -

1 631015, 0 55.0 16 1 1163.0 - -

2 146881.0 80.0 16 2 1768.0 1004.0 -

3 318047.0 63.9 16 1 1350.0 - -

4 487689, 0 70.7 16 2 1336.0 1820.0 -

5 656413, 0 95.5 16 3 1977.0 1407.0 1572.0
6 125429.0 85.7 16 3 1304.0 1933.0 1969. 0
7 296605, 0 1.0 16 z 1276.0 1010.0 -

8 465904, 0 95.0 16 3 1412.0 1828.0 1072.0
9 637646, 0 7.4 16 z 1366, 0 1303.0 -

10 105018.0 55.5 16 1 1768.0 - -

11 276316.0 76.5 16 z 1452.0 1524.0 -

12 444797.0 91.6 16 3 1192.0 1971.0 1383.0
13 614822, 0 92.2 16 3 1954.0 1546.0 1127.0
14 83881.0 67.4 16 2 1160.0 1463.0 -

15 25E014. 0 63.6 16 1 1047.0 - -

16 423276, 0 97.2 16 3 1911.0 1854.0 1924.0

Type 5 Radar Waveform_22

Townload
Burst False Chirp Humber of
Burst ID |0ffset ¥idth (us) |Tidth Pulses per [PEI-1 {us) |[PET2 (uos) [PEI-3 {us)
{us) (mz) Burst
0 596349, 0 56.0 16 1 1702.0 - -
1 £2871.0 56. T 18 1 1510.0 - -
2 232997.0 87.2 16 3 1391.0 1372.0 179.0
3 403392, 0 4.7 16 2 1708.0 19680 -
4 576181.0 55.4 16 1 18500 - -
5 41833.0 2.3 18 2 1961.0 1154.0 -
3 212778.0 57.7 16 1 14880 - -
7 302750, 0 68.8 16 2 1083.0 1976.0 -
8 554417.0 60. 1 16 1 1522.0 - -
9 20797.0 99.4 18 3 1952.0 1536.0 1045.0
10 191692.0 2.1 16 1 1610, 0 - -
11 361973.0 2.5 16 2 1364.0 1270.0 -
12 532141.0 518 16 2 L767.0 1385.0 -
13 704100.0 58.9 18 1 16270 - -
14 170762.0 7.8 16 1 L1EE. 0 - -
15 340334. 0 0. 7 16 3 1714.0 1044.0 174.0
16 508542, 0 89. 7 16 3 1512.0 1597.0 1948.0
Type 5 Radar Waveform_23
Download
Burst Palse C].urn Humber of
Burst ID 0ffset ¥idth (as) ¥idth Pulses per |[PRI-1 (us) [PRI-2 {as) [PRI-3 (us)
(ns) (moz) Burst
(1] 5449689, 0 63.7 17 1 1684.0 - -
1 140840, 0 1.4 17 z 1963.0 1733.0 -
2 301633, 0 9.3 17 2 1994.0 1914.0 -
3 461584 0 92.0 17 3 1581.0 1663.0 1652 0
4 522020, 0 86.9 17 3 1734.0 1273.0 1957.0
5 1209100 92.0 17 3 1560.0 1061.0 1753.0
6 251762, 0 8.4 17 3 1457.0 1041.0 1313.0
T 441363, 0 99. 1 17 3 1646.0 1947.0 1978.0
8 GOE374 0 0.2 17 1 1534.0 - -
9 1012780 91.6 17 3 1030.0 1291.0 1052.0
10 261770, 0 99.6 17 3 1724.0 1465.0 135.0
11 422508, 0 89.0 17 3 1450.0 1605.0 1112.0
12 554215, 0 2.3 17 z 1509.0 1485.0 -
13 51486, 0 7.5 17 2 1446.0 1716.0 -
14 2472225 01 8.7 17 2 1878.0 1782.0 -
15 403110, 0 80.9 17 2 1919.0 1602.0 -
16 SEGEGE. 0 51.1 17 1 1629.0 - -
17 51516, 0 90.5 17 3 1347.0 1706.0 1705.0
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Type 5 Radar Waveform_24

Townload
Burst —— Chirp Humber of
Burst ID 0ffzet ¥idih (us) Tidth Palses per |[PRI-1 {us) [PRI—2 (us) [PRI-3 (us)
us = Burst
[i] ZETIET. 0 54,1 13 1 121710 - -
1 4516350 0.7 13 1 132010 - -
2 BE2E47.0 932 13 3 12130 1528, 0 1621.0
3 5OL37.0 96,3 13 3 1354, 0 1700, 0 1913.0
4 2437180 82.8 13 2 1080, 0 1420, 0 -
5 4366870 723 13 z 156710 17440 -
[ G2OE4E. 0 952 13 3 11240 10730 1573.0
7 26E09.0 606 13 1 125710 - -
[ 715443 01 99 7 13 3 1323 10 1361 10 1436 10
[] 413028, 0 735 13 z 188710 11380 -
10 05351, 0 95.5 13 3 123010 122210 1854.0
11 2646.0 3.1 13 1 L6860 - -
12 195813.0 65,4 13 z 1625, 10 1480, 0 -
13 3EE026. 0 97.8 13 3 193210 1664, 0 1885.0
14 5515110 a6, 1 13 3 162310 12850 1088, 0
Type 5 Radar Waveform_25
Download
Burst Palse Chirp
Burst ID  |0ffset ¥idth (us) (ﬂttl)l PEI-1 (us) [PRI-2 (us) (PRI-3 (us)
us =
[i] R O - [ E 1039.0 1926.0 10830
1 323344, 0 5.4 [ B 1087.0 1752.0 -
2 586007, 0 980 3 3 1018.0 1148.0 16430
3 10484000 94,3 I3 3 1331.0 1302.0 188210
1 1414793 0 |56 1 3 1 11200 - -
5 275653, 0 0.2 [ H 1457.0 1025.0 -
[ 542356, 0 648 [ 1 1368.0 - -
7 10034020 988 3 3 1314.0 1647.0 18730
Type 5 Radar Waveform_26
Download

Burst Palsze [21.111'11 Humber of
Burst ID I]ffiet ¥idth (us) |Tidth Pulses per [PEI-1 {us) |[PRI-2 (us) [PEI-3 {us)
us I Burst

o E744E0.0 756 18 2 1832.0 1234.0 -

1 are0s. 0 96,2 1a 3 1631.0 1387.0 1736.0
2 2B0E0T. 0 80,7 18 2 1237.0 1868.0 -

3 403980, 0 6.2 1a 1 1673.0 - -

4 BE4930.0 79.9 18 2 1720.0 1980.0 -

b5 F9331.0 &7.8 1a 3 1158.0 1151.0 1365.0
6 232084.0 7.8 18 2 1005.0 1417.0 -

T FEEG43.0 §3.8 1a 3 1801.0 1836.0 1577.0
8 B3ETTE. 0 a1. & 18 3 1779.0 109z.0 12940
a GOES1. 0 g0.7 1a z 1154.0 1308.0 -

10 213382.0 682 18 2 1187.0 1077.0 -

11 FEEIEL. 0 B3 T 1a 1 1861.0 - -

12 B17EEE.0 g0.0 18 2 1181.0 1982.0 -

13 41540.0 B6. 4 1a 1 1856.0 - -

14 1944430 67.8 18 2 1186.0 1397.0 -

15 F46E1S. 0 G8.7 1a 3 1123.0 1051.0 10810
16 497891.0 a7.1 18 3 1B6E.0 1836.0 1613.0
17 E3036.0 96,9 1a 3 1438.0 1490.0 1406.0
18 175706, 0 762 18 2 1284.0 1105.0 -

Type 5 Radar Waveform_27

Townload
Burst Palse Chirp Humber of
Bur=t ID OFfset ¥idik (as) ¥idth Pulses per |[PRI-1 (ns) |[PRI2 (us) (PET-3 (as)
us z Burst
[ 444376.0 92.8 13 3 1981.0 1652, 0 1670.0
1 54366, 0 64.9 13 1 1002, 0 - -
2 5881, 0 50.5 13 1 1656, 0 - -
3 212707.0 97.2 13 3 1520.0 12930 1396.0
4 420460. 0 3.2 13 2 11370 1263, 0 -
5 B28496. 0 5.8 13 1 14010 - -
3 835798.0 52.8 13 1 16430 - -
7 157470.0 50.4 13 2 1346, 0 17540 -
8 3939990 99.2 13 3 10210 18510 1602.0
9 802034, 0 82.7 13 2 1ESE. 0 1090, 0 -
10 BORSTL. O 6.6 13 3 1466, 0 1857, 0 1775.0
11 161575.0 96.0 13 3 1934.0 12120 1962, 0
12 368350, 0 0.5 13 2 11640 1330.0 -
13 575300, 0 59.4 13 3 1328.0 1464, 0 1671.0
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Type 5 Radar Waveform_28

Townload

Burst Palsze C].‘lil'll Humber of

Burst ID |0ffset ¥idth (us) |Tidth Pulses per [PEI-1 {us) |[PEI—2 (us) [PEI-3 {us)
us z Burst

[ 12219970 [61.9 [ 1 1062, 0 - -

1 212647.0 67.6 [ 2 1255, 0 1036, 0 -

P E3EEA0. 0 51.0 & 1 173650 - -

3 B5E6T3. 0 52.0 [ 1 15470 - -

1 1181650.0  [64.0 [ 1 1644, 0 - -

5 172858.0 65.2 [ 1 17120 - -

6 495639, 0 72.8 & 2 12200 12420 -

T 8176720 7.3 & 2 1950, 0 1886, 0 -

8 11397690 [90.1 [ 3 1144.0 17380 1244.0

Type 5 Radar Waveform_29

Burst Pal Chirp Humber of
Burst ID 0ffset Hran Tidth Fulses per [FEI-1 {us) |[FRI-Z (us) FEI-3 {us)
Tidth (as)}
us) (WHz) Burst
1] 149911.0 B6. & & 1 1080.0 - -
1 B12773.0 82.5 [ 2 17860 1227.0 -
2 876E61.0 B0.1 1 1 1794.0 - -
3 12378260 94.0 1 3 1838.0 1940.0 11110
4 108097.0 BE. 1 & 1 1643.0 - -
5 4ATERE. 0 §5.5 ] 3 1356.0 1423.0 1BZ6.0
6 §32087.0 60. & & 1 1265.0 - -
T 1195454, 0 B7.3 & 1 1433.0 - -
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Report No.: 2203RSU090-U3

Radar Type 6 - Radar Statistical Performance
Trail # 1=Detection Trail # 1=Detection
0=No Detection 0=No Detection
0 1 15 1
1 1 16 1
2 1 17 1
3 1 18 1
4 1 19 1
5 1 20 1
6 1 21 1
7 1 22 1
8 1 23 1
9 1 24 1
10 1 25 1
11 1 26 1
12 1 27 1
13 1 28 1
14 1 29 1
Detection Percentage (%) 100%
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Download

Type 6 Radar Waveform_0

Tt G 0 1 ¢ 3 1

0 EEG2 EEGE 5350 E502 510
5 BET0 5336 5348 5285 EETS
10 5474 5362 5693 5315 B257
15 BETL 5279 5720 5353 5313
20 BGI6 5328 454 EGES 5470
25 5339 5334 ] 5305 5620
30 5373 5395 5293 B5LT BE37
35 606 663 5340 5721 B6TE
40 BEE0 EGE0 5325 EGET 5714
45 5485 5365 5371 5440 5703
50 5530 5375 5370 5474 5443
55 EE17 5479 5421 EES3 BE11
&0 5393 E416 5601 EE43 5275
65 T3] 5395 5307 5390 5414
70 5368 5473 5529 EE35 5447
5 BET4 EE32 521 EEZT 5629
80 5723 EE44 EE16 5492 5460
85 BG32 B34 BEE1 B354 BEGT
90 250 5437 5292 EG46 5308
95 5349 44 5254 EGE6 5321

Type 6 Radar Waveform_1
Townload

et o 1 2 s 1

] 5710 5319 5286 5285 5362
5 612 5261 5423 B354 5403
10 5355 5723 5259 E416 5273
15 EEEZ 5406 5348 5478 505
20 5704 5397 5395 EG4T 5443
25 5702 5661 5506 E5E4 55439
30 Ed4d 5330 5610 5445 5437
35 EGTE 5459 5493 EG35 B514
40 E663 535 EEGE EE46 465
45 447 5429 5396 5309 BEE1
50 5421 5660 5271 E461 BE70
55 E375 BGT6 264 B475 BES1
60 5258 5643 5471 5318 5603
65 5434 5614 5692 5440 5629
70 B446 5652 5424 5505 5355
5 BG4 5439 5607 E513 5474
80 E334 547 EEGE EEST 453
85 BZET 5422 5454 EG10 5701
90 E6E1 5328 5451 E367 282
95 5403 5316 BETT E500 662
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Type 6 Radar Waveform_2

Download

e o : : 3 :

1] 5490 EEES BEaT 5449 BEVZ
5 G554 E283 B485 E517 RE15
10 R286 E51Z2 B300 B&11 299
15 REE0 E436 5354 B473 &7lZ
20 B563 5336 E261 416 5590
25 B513 B451 EE10 BR35 691
30 R333 28T 2R3 E594 R25T
35 5343 E410 E352 645 E5449
40 5450 5365 EBZ6 5330 BEE1
45 475 E445 EE31 5390 5380
50 RE60 R2E2 472 E274 R305
55 R329 E391 BE24 5710 E554
60 27l EETS Beay B264 R389
65 EEET B3T3 B349 BREZ 5395
o RE09 542 BE32 BBEG 5365
5 E415 EGTE E470 B35 BG5S
80 5495 5285 E506 B2oz E510
85 R38% B3FT 273 B505 R2ve
a0 5465 ER39 426 5425 B525
95 R392 423 E251 455 BETY

Type 6 Radar Waveform_3

TDownl oad Ty

et : 2 3 :

o 5270 5322 5633 BE10 E414
1 BEI6 B6E3 BET3 BE50 B347
10 EROE 5301 5341 5331 B3z20
15 B263 BBES 5467 5421 BEZ3
20 BE32 5374 5263 5355 5351
25 B462 BEST 6714 BT2E B265
30 5319 5718 5465 5371 E455
35 B4z 5801 BEE0 BEG9 5451
40 5367 5473 5307 5425 B&14
45 5445 5E02 5545 BB36 B425
&0 BRZ3 B363 5295 Bz62 B471
55 8283 5851 G443 B6G1 B436
60 B404 233210 BA0E BEGT ERD&
65 5409 BEEG BETE BB25 B257
70 BROE B466 5324 BEGT E&13
(i) BRET 5438 BEOS BE41 B&ETO
80 5366 BROT BEFT B3TT ERS0
85 EREE 5430 5493 BZ2TH B&T2
a0 ER91 5434 5466 BZT4 &6 T
96 B440 5336 5439 5477 BG4
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Type 6 Radar Waveform_4

Townload

e 1 : 2 ;

1] EBZE EEG1 EEGY RET74 BE34
L 5360 BT0E BE45 B365 5661
10 EBZ6 131 E382 F341 E351
15 E&E00 EE&0 5 11 BE06 213
20 5323 R315 5342 R362 [Slae]
25 B314 R343 B251 R39T BEE3
30 EETE R&20 E27R RE24 ER&Z
35 419 574 474 RE03 EE34
40 E308 R713 26T 711 E405
45 BEaT EE0& EBEE RE32 412
50 BE04 B45Z2 BES3 RE59 BTz
55 295 R&40 B33V RE01 EBGS
60 EEZ1 E413 EERZ E345 301
65 714 479 278 E514 260
0 £354 hd47 B283 RZB6 B440
FL ER45 RE90 EE15 R322 E359
80 E415 R407 Beay Rz80 ER2Y
85 EB25 [ate] B2a5 FE44 F385
a0 BRIV 499 E301 B4ET EB20
95 B3TE EBd6 BE&3 EB53 EE&T

Type 6 Radar Waveform_5

Download

et 1 2 3 :

0 5683 5326 5505 B360 5476
5 5402 5262 5723 B434 53583
10 B457 B384 5423 B721 B362
15 5342 BEES 5511 8420 BE38
20 5489 B2E6 5334 B335 5535
25 5263 5615 5544 E315 5439
30 BETZ ] 5297 B473 BEG0
35 5355 44z G617 BT1S 5475
40 5264 5540 53585 B305 5467
45 5603 5322 BE66 E&2h 5641
50 B416 B3TZ 5454 B485 BEZE
55 4] G281 G610 543 5347
60 5674 5614 5501 E354 695
65 5E09 5282 5447 ERGT BETE
i0 5415 BTLT 5700 BRED B327
75 Laae] B36T G631 BETS BRZ3
80 5481 5404 5492 E&655 5371
86 BE35 B2TE 5495 B299 5446
80 B436 B313 5474 EE04 B370
95 BBZE 5306 et 8301 BE46
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Type 6 Radar Waveform_6

Townload 1

B : 2 3 ‘

(1} 5463 5564 5441 5521 BE9E
L 5444 BEEZ 5323 BEST BRS0
10 5291 G718 Bdeid 5344 B3G3
15 5430 5469 5555 BE12 B850
20 5555 5204 5423 5308 5721
25h 5645 5349 5451 5541 B546
30 5293 5327 B394 BBE3 BAOZ
35 5393 5281 5322 5656 5715
40 5261 5472 5265 53585 B525
45 BEG1 BAg4 BE4Z BETE BZR2
50 G617 5368 5560 BE20 BETH
Lt 5497 5R95 5455 5855 B3TE
60 5270 5437 5450 5420 433
65 B304 EE19 B363 BRZT 5297
T0 BETZ B&80 5373 BB10 BE18
FL 5266 5369 5641 5401 BEGT
80 5655 BG83 5861 5371 BE0E
856 BE43 EE4T 5413 BE1L 5470
a0 5422 5491 BEO1 5455 BR04
95 5394 5601 5660 5513 BE6S

Type 6 Radar Waveform_7

Townloead

e | : : ) ;

1] E718 425 3TV [=iste ER35
5 EBE3 BE74 5393 R285 419
10 BEaT RE504 BE0Z BE39 B404
15 BB15 5459 BzaT 5329 EERS
20 Erzd 710 E415 281 [otataie]
25 E442 4449 BETT 5383 EB23
30 447 EE47 BEE05 E481 B468
35 B4GT 5379 BERE B313 BE9Z
40 E405 5594 5386 255 E401
45 Y23 47l EE1T 474 E415
L1 BERT BZBZ E341 5440 B309
55 EER1 EE74 [eiz) | R47E BdES
60 BE2T RE21 E500 5304 ERT1
65 EBGE BE35 B399 R35% 265
0 BET1 EZ66 BESE EEEQ B463
Fis 279 R273 REE36 EE41 ET03
80 BBl 5396 BE376 BE15 ET04
85 EEA1 RE11 BEE3 BE03 B320
20 ET05 E301 EERE 434 B&05
a5 ERRE RE41 BE487 R324 E2a0
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Type 6 Radar Waveform_8

Download

e |0 1 2 . ‘

0 495 BE64 B313 5365 B2G3
5 BE2E 599 473 5445 BE26
10 EE31 293 E643 289 E425
15 BE0E R400 EB49 BEZ1 EREE
20 B315 BE51 B504 Bz54 BETT
25 E391 E5EE E351 417 BBEZ
30 B336 5495 472 R3ll EROS
35 EBTS REE0 5333 &Y0Z B485
40 BB32 5352 BT05 BYO03 15T
45 544 R&T0 E351 294 5353
50 5303 5430 263 BE31 5364
55 BEBZS Ra54 £342 R281 ER4Z
60 BE11 5387 BE0S 5461 345
65 5395 475 Ed66 R285 BE03
o Ev2d 5594 413 REEY E645
I B389 B396 Bd443 29z BERY
80 Bd6d 5469 BET4 BE6T 435
85 EBGS 431 Ed41 5440 ER43
a0 BE22 BEE3 ER39 5365 E600
a5 BEZZ R2T5 B4GZ R4l15 EROE

Type 6 Radar Waveform_9

Download 1

e o 1 2 3 ‘

0 5273 5425 5724 Be29 5600
5 BEET BEZ1 BE43 E&14 5358
10 462 BEET it 5454 G446
15 BEOT 5603 5594 ET13 5477
20 5484 5659 5495 Er0z 5465
2b B715 8283 BEGZ B451 GY04
30 5322 G461 a711 BEzd BE06
35 BE4T BEEY BE43 ERE3 BE16
40 5370 BE6T 5470 5351 5349
45 BE3T BESS BE0Z BT23 BE26
50 BE34 B384 BE13 BEE1 EETE
55 BREZ 5452 BAT4 EREE 5313
60 5410 5476 54587 443 5320
65 BEES BEEZ 5297 E334 5307
i0 5347 BE3E 5443 B482 &700
75 BEE3 5382 5465 ET05 5463
80 5325 5499 5652 Ba07 53558
86 5295 5419 5464 B311 B634
80 B378 5404 BEO3 BT1S 5261
95 BA31 32221 5475 B&39 BE66
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Type 6 Radar Waveform_10

Frequency

List (NHz) 1] 1 2 3 4

o 5435 BEaT BE&0 5=l 5345
L G703 Bh46 BEZ3 BETT BHG2
10 5393 5346 5260 BBEZ 5467
15 BEE5 54085 BE0E BE4Z 5430
20 5455 BEE3 5630 BEEE B&TE
25 B266 5456 BAGE BZFL 5415
30 5354 5395 5329 B311 B2E5
35 5339 BZEL BEZT BAG4 B2TE
40 B631 BEGE BEE3 B7z0 5301
45 BB13 G424 &710 G708 B2ET
50 5422 BZ265 5369 5407 G204
L 5539 G641 5432 B275 G621
60 BE01 BTl 5370 BELT BE25
65 B62E BRZE ot s BT
0 5512 5264 atata 5373 5454
75 5550 BE0S 5433 BE T4 BR15
80 B2z BE14 B35Y BEQT BEEY
8% B2v2 BEEG B8z b449 5321
20 5470 5412 atatars BG4 GGG
95 5521 5338 &701 G331 5540

Type 6 Radar Waveform_11

Freguency

List (miz) |° ! 2 3 4

(1} BE81 5431 atael] B27Y BEGZ
L 8373 BBES BESE 5366 B394
10 Y0z 5Y07 a291 B2TZ 5455
15 52595 BB32 709 BRET BEZE
20 5453 5719 BETL BRTFT BE4E
Zh 5619 5519 BEEY 5316 5410
30 BETE 537 jata ] 5BE0 BE24
356 5450 5473 5610 b414 BE41
40 B620 5359 b72d B89 5343
415 53595 5643 B328 5621 B304
50 5303 5300 G411 5456 53149
Lt 5585 5366 54573 5293 BETY
60 B604 5258 BEES 5331 B3TFT
65 BETY 5544 5447 BESE BET0
70 5406 5349 BBZ0 5425 jalaely
75 BETE 5528 jataaiy 5471 5611
&0 5419 BB1Z2 5367 B363 BRTE
85 52589 5334 5270 BBET BEET
a0 BYlZ 5513 BZ265 BE4 T 5486
95 BETE 5446 B36T B85 5301
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Type 6 Radar Waveform_12

Ty

List iy |° L 2 3 4

o 5471 BET0 BR3Z 5440 5407
& 5415 5493 5295 BEZE G601
10 BA33 5496 5332 B46T BEO3
15 B3B8 BEGZ E71E BE32 Scic]
20 5404 B313 BE0Y BEGE BGZ1
25 5410 B3TL 5417 5419 BB53
30 5452 BBG1 5309 5324 B347
35 B482 EEG4 B40s BEEd B4EE
40 5453 bdd? BEEZ BE39 B340
45 5327 BEZ3 G411 BETY BEE5
D 5651 BRET BBOT 5403 GGG
55 BG4 B72Z2 5294 5423 BE04
60 &700 B511 5370 5480 B412
65 5419 5345 jataane] 5315 5292
70 jatatel BETZ B3TFT 5631 5430
s BETO B2EG B2ET 5470 BEZ2T
&0 5256 B&Za 5270 BE0E BE20
&b 5379 BBE0 BB13 BAGE2 5383
a0 5724 B312 5386 atata &703
95 BR3T BEES 5360 BE3Y 5443

Type 6 Radar Waveform_13

Fregquency

List (miz) [? ! 2 3 4

1] BZ61 b434 5465 Ba01 h724
5 B4BT 5515 B3T3 Bad1 B430
10 EB64 B285 BEG2 BR30 B3FT
15 2] 5343 BETT BE2E 412
20 B474 BEED BERS EBG4 B233
25 E320 BRZG BRET B4594 hd450
30 BEGT Bh24 5476 BE4Z BE31
3B BEES 5299 5342 B466 BEZE
40 E&00 B304 BAGd BRO& BZ6Z
45 5363 5455 BEEE BRES b497
50 BT06 BE3E BEGT BETE Bddd
55 B7LT BETE 53564 Ba661 BI64
60 BETL 5436 &710 BR&S B351
65 6391 jalataay BETY B&TE &701
i EEQT =) 23] E376 Ba0S
b Ed74 B386 BZT0 B3Z6 B283
80 5346 BE45 5345 B&E0 BETL
86 B443 EELE B2EE EGEE B341
90 E310 417 BE0E B418 B3z29
95 B411 BRTO Bddd 5640 BZ81
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Type 6 Radar Waveform_14

Download

e 1 : 2 :

1] E409 BET3 h404 287 E469
5 5459 E440 h445 h2gt BB3T
10 5395 EB49 hdl4 R38z EEE1
15 B465 5341 Bddi B&2E 5345
20 E420 EB45 491 R2ve ERET
25 EEE4 BG4 T 2Bl G724 EE21
30 BE33 B436 RGZ4 RE4z RZE0
35 5365 BZ85 271 BET0 495
40 5380 BE512 RT05 BE535 447
45 B431 EBG3 R4386 BETY EE95
50 R4l £342 R306 RdG4 BE0S
L BB5E Bd432 B472 5445 B&30
60 BG4 439 E545 5483 E361
65 5309 EBEE0 524 BELY E320
To BE01 47T RE30 BE33 BEES
5 5300 BERO 5345 BB05 495
80 276 E455 RE35 == 5283
85 5389 B0 E541 hE643 BEEG
a0 R413 B47Z RE34 R455 BE0&
95 B3l6 B354 5351 BB2G 5346

Type 6 Radar Waveform_15

Townloead

e | : : ) ;

1] BEE4 437 5340 5445 E311
5 BE35 [ Vi EB23 5445 5369
10 ] B335 EBERZ R450 ERTZ
15 BERS 5465 EE48 BETO BR3T
20 E331 714 E432 R264 ER40
25 452 595 454 5353 EBEE
30 BETE R3Z5 EES1 R38z B40Z
35 BEs0 B337 Bas2 E366 BEdE
40 Ezad R4E1 E313 B47H B&ET
45 425 5492 Ed66 281 E469
50 BEOT BEET E640 = E2BE
b 423 BE33 EEG4 BzZoZ2 BZEE
60 ER1T RE1Z ER16 R2B4 R452
65 420 425 ] 5356 B433
T0 272 5493 BBE05 BEE1 B303
7h B350 459 B307 5380 BE15
80 R322 435 E3158 R430 E285
85 447 261 EEG1 RE04 5703
a0 B383 =it BET1 R385 273
95 BE3T E460 EEZ1 B35 B30T
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Type 6 Radar Waveform_16

Download

e 1 : 3 :

1] 444 B&TH 276 B&09 EE31
5 E&30 5387 EB25 05 EETG
10 BE35 [Si=le) EEG93 E&TE 12 31
15 ERS5 BEEZ 5715 5254 5339
20 R405 5470 5383 EE13 5340
25 445 E&ET E457 559 ETLT
30 ER35 BROY EEB1 F430 476
35 E4E3 B2E9 423 5305 54593
40 hal4 B4BZ R4Z5 5324 Bd46
45 B265 ERzZ 494 B4d36 5341
50 BVl 5386 EBE3 Bz70 5346
55 R43Z BEEZ B3491 BZE6 BEE1
60 BZ96 Bd11 Bzl B3Tl B460
65 E415 5392 643 B539 299
70 5403 BG2E £435 5345 E465
75 E417 E&RTO EEO3 ERd4 1301
80 ER1R B4EH R4 FBEEH 475
85 47T 455 E361 5325 422
20 EE33 549 BE&E1D Ez9E EZ54
95 474 B497 R369 BZES R273

Type 6 Radar Waveform_17

Townload T

e | ; : 3 :

1] =] 5440 BEEY 5295 B373
5 g7z2 5409 BET3 B296 5405
10 EEGD B485 BE34 B398 Eal4
15 B&32 5625 BEE5 B2585 Bd46
20 E347 5474 E411 5345 E486
25 BE06 5300 5385 BBGL 723
30 E381 BETE E405 E337 E325
35 B&TS 5615 5641 E530 EETG
40 EA04 5701 5352 BEB92 B422
45 E253 5426 5351 EETE 6284
50 E312 EELT B2EY E475 E3T6
55 B659 5534 5452 B&T2 8371
60 E362 5716 5718 Efdd B317
65 5283 5364 5331 434 EET4
i0 E720 B40& E314 ET00 BE2G
75 B&05 5395 5613 B325 B649
80 E273 5367 B288 B629 2]
85 st BE2E 5705 ERZ6 B431
90 E3EQ B415 E404 E&31 BEEE
95 B263 BE7T 5695 B464 5470
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Type 6 Radar Waveform_18

Download

e [0 1 : 2 .

1} 5479 BETY BEZ3 5465 BES3
5 BzG8 5334 ] 5362 BE1Z
10 ER00 B2FT B&TE 5890 BE35
1% E720 5286 ET05 BE35 &265
20 BE40 5362 5434 5465 5494
25 BTzd 5491 BZGT BE60 423
30 E664 5452 5455 BETT b495
35 B279 B2ET B326 bzbd 5605
40 EE40 BEEG BEES 5360 EE1G
45 Bh&0 5406 5385 BEZG BE4E
&0 BBA3 5E96 B335 BB36 hTZ22
1 446 5387 ERGS B333 427
60 B&E1 BEED B470 BZE3 B454
65 B313 B36T 23351 5704 B280
70 5706 5409 5324 Bza0 BEEE
Fi B404 5564 B379 B9 &723
80 BES1 B465 B3ET B70Z BEgS
85 ERE4 5482 EE21 BEg1 b437
a0 5393 5295 E&11 BEGE BEG4
a5 B&z0 BES0 5415 BERE BETZ

Type 6 Radar Waveform_19
Townload 1

e |° : : 2 .

(1} BE3T 5443 =ttt 5520 5435
L 5425 5386 5345 BEZE 5344
10 5334 BE41 B715 5310 GGG
15 5333 5404 5359 BZ2TE 5365
20 5266 =] 5390 5426 5432
25 BZ55 BETE BE94 5391 5445
30 5453 5409 B&T0 h254 BEYE
35 5321 BEOT 5504 5619 53T
40 5267 BE06 5600 5513 5459
45 5253 EE1T 5415 EES4 5436
50 5539 G287 BETE 5400 5440
Lt BETT 5387 5304 5B56 &701
60 5352 5393 5305 B655 B2G2
&b 5403 BEOS BERS BELZ BREZ
0 503 BH45 G615 BB3T BEZ4
FL 5322 5360 5375 5261 B362
80 5531 5326 5643 BE63 5260
b BE44 BEEZ 5452 B42Z BE33
90 B26RZ &719 5351 5330 BRAT
95 5525 5665 5E41 5559 5303
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Type 6 Radar Waveform_20

Download

e [0 1 : 2 ‘

o 417 5652 5495 BeEE1 BEEE
L 5470 5281 5423 BEGS G645
10 BZ268 5330 BZ8Z 5403 BETT
15 B421 5631 E492 5323 BB4T
20 274 5400 5331 5515 5405
2h BEZE 5477 BZE3 BBOT 5438
30 B366 5410 ERO3 BE1G B480
35 B490 BEET ER33 5315 bd4d 7
40 E644 5365 E&10 5415 ]
45 B&E00 B3TT BEIT 5315 5473
50 B440 B384 BEO5 8327 EBZE
L1 5364 5292 {331 BEGE R391
&0 BEGE9 5594 E2E2 5805 BESE
65 5342 5349 B361 5306 5300
70 EE1Z B7LT EETT BEOG BI85
Fic B435 6371 EG15 BE95 b456
80 E543 5383 BE35 5356 712
85 BGT4 5387 B487 5500 i)
90 BEE46 5449 EE13 BE4Z B321
95 5458 5481 G411 5436 BEEZ

Type 6 Radar Waveform_21
Townload 1

e [0 : 2 ) ‘

0 BET2 5446 5431 B367 5487
b EE1Z 5303 5453 376 B350
10 BETL BEad 8323 BE03 BESG
15 5412 ] 5595 5271 B361
20 BE60 5469 5272 ER0F B3TE
25 5439 B3TT BEZE =izl BZGT
30 BE4E 8325 it B714 BE30
35 E286 5336 5447 B529 hd5z
40 B605 5260 5724 653 b436
45 BES0 BESS BEAY 549 B481
50 B483 BEZ1 5303 B403 BEz4
55 £339 BEES BEQ3 B&15 BRZ0
60 BET3 5709 5635 EB59 B2E3
65 BE3E BELZ 5693 ER36 BEET
i0 EE11 5419 5451 B3O8 B384
75 ER49 5R40 BETE B&35 B3Z6
80 5204 5265 5535 B273 BZ6Z
85 711 5465 5301 =izl bEZh
90 EEES BZT9 5255 B3ET B480
95 ER14 BA34 5365 B354 BBES
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Type 6 Radar Waveform_22

Download

e |0 1 2 ) ‘

0 452 5307 36T BB2G BTIT
5 EE54 &Y03 EBT3 447 ERET
10 EB05 54380 B364 R323 ET19
15 ES00 REES BEO1 B316 EREZ
20 BE&S B635 B310 [2it=l) 5351
25 327 G704 E353 R325 321
30 E314 R280 265 5429 R34
35 BE41 &Y15 EEET BEEE B455
40 Bd&5 BE13 420 BZT3 BR04
45 EE54 291 483 475 ER4E
50 5350 E54%2 Eyz2 B593 427
55 B2RZ BETE BEaT RE25 BTZ1
60 BE35 5450 Bdd3 BT16 BR32
65 EEG4 317 E391 547 272
o EE15 [=istate] B485 5347 B312
I 5400 BEE0 B454 REEE B451
80 BE1Z BB37 5395 BE41 Bhdz
85 260 54385 BE95 5492 ERZ1
a0 E401 EEES B335 B531 B634
a5 BETE 5334 BZBE R34z BE1T

Type 6 Radar Waveform_23

Download

e 1 2 2 ‘

1] E&10 E545 5303 [=tstac] E462
5 BE93 5250 E645 05 Edl6
10 R436 BZE8 BE0Z E515 h2ER
15 BB5G B340 BT04 B361 BZTO0
20 EETE F2E1 F324 BR93 REE3
25 E4E9 5429 5355 B2E5 EGTS
30 EY1Z 5453 BES1 BZBY 5305
35 E334 E450 B263 E3T2 B307
40 RE9G 365 ERL3 BROS R486
45 E654 5374 E4E4 5321 421
50 ER26 B2E3 E545 BR3Y EG15
L] EE94 Ez30 EE1S E459 EEO00
60 R411 BR30 R282 [=t<tih RZES
65 ER33 5353 E601 5345 BB23
70 EG19 5715 R422 E545 E3lG
75 BE43Z2 ETo0 B35 E337 B&04
80 E&7R FR34 ER&0 Fd44 RE95
85 ERE3 E543 294 5230 EREG
a0 EEE4 B2Te B366 B265 5389
95 B323 E&28 EYz0 E&52 E365
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Type 6 Radar Waveform_24

Townloead

Frequency

(1} 5390 5310 G714 5375 B304
L 5260 ] BT23 G283 G623
10 B36T BB33 5643 G713 BZE6E
15 BETE B4a7 5332 5408 B462
20 5557 5395 BEET BETT 5297
25 5451 BB05 BEG2 b3589 BE94
30 BEAT BEES BESE 5385 BEGEZ
35 Bddd 5426 Brzl B41a B6z21
40 5401 G296 BETE jatatel 5415
45 5664 5457 BR12 5374 BEZT
B0 BETE G702 BE44 5342 B3E6E
55 B354 B3za BE45 5430 B335
60 5440 [ ayeec] BETE BBZE jatata]
65 5570 5605 jatatat 5452 5433
T0 5715 5426 BE31 G341 G718
I BET1 BEZ4 5413 BEa3 B362
80 5617 5314 G360 BE31 5423
85 5283 B295 ot o 5487 5445
20 5475 BZEE 5306 BZ80 8307
95 BETS 5343 5460 BEZG =]

Type 6 Radar Waveform_25

Download

e |° 1 : 3 '

1] G415 BE49 BETZ BB36 BRZ4
5 5302 BET2 5323 E456 5385
10 B&TE B3zZ2 BES4 5336 5307
15 BG6T 5694 5435 5354 B664
2o BEGE Bd464 5705 BEGY 5270
25 5369 5454 5390 BE3T 5423
30 5436 BEE3 BEZE 5435 BROT
35 6372 ERE3 BE16 BB1Y BEGE
40 5297 EEET 5484 508 5421
45 GRS B3dd BE47 5540 B0
&0 5330 417 5561 5403 B695
&b 5431 B35 BEOZ BETO BR3Z
60 5411 5283 B266 5470 B515
66 5453 EEE4 528z 5643 BE10
70 5704 5385 5327 5343 5495
i 500 BE3Z BETE 5414 BZE8
80 B2E2 E465 BEOG B347 B266
85 a721 5490 5396 5451 BE93
90 5295 BETE 5340 G605 B3G9
95 5343 5499 5291 5521 65T
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Type 6 Radar Waveform_26

Download

NG |0 1 2 ) s

1] 425 E313 BEE3 500 R366
5 5344 ERGT 5393 BR22 REEY
10 RE0T E586 BE2E B531 R325
15 R280 V21 B35 5399 3Tl
20 RE03 B30 BE46 5283 715
25 RE35 5306 ERa3 5363 457
30 475 442 EBE3 EEES 281
35 =] EE86 5396 ER&Y E5E0
40 BE61 E589 EE51 ERZ2Y BE23
45 5383 EEE2 427 E57S B2Vl
50 5520 5392 EE50 455 R385
55 R351 5382 412 B431 E415
60 5350 E319 ERE0 5330 5364
65 475 E402 EBOT 5345 5347
o 475 E331 E504 BR95 EEET
75 5324 ERZ21 5362 ER35 54865
80 5425 5322 E250 B&7Y E585
85 R361 ER0Z 466 5495 [=r i
90 5390 54595 EE54 B372 419
95 BE36 5393 EBR3 B472 RE06

Type 6 Radar Waveform_27

Dowrdoad !

e o : : . ‘

o Baa0 BEEZ BELa G206 BEGGE
L 5453 5473 BEEE 5391 Gdd1
10 472 BE66 G261 53449 B3G5
16 BZTE E544 G444 BEES BE14
20 531 BEaT B2Th 5651 BEZ3
2h BE33 B467 5491 BELT 5331
30 5540 B2596 5433 5380 fapiaec]
35 BEST BES1 5497 BE00 &710
40 BzTE 543 5426 GRG0 BEOT
415 5706 55589 5436 fataan] 5303
&0 5280 B3z2 BE0Y BE20 BES4
L] 5320 5410 BETE BE45 BZEG
60 5541 BEoG G4BT BelT B7LT
6h 5543 5306 B39 BETZ &310
70 BE26 B2 BETL 5452 B280
76 B340 BE03 5305 BE2S5 5375
&0 BanT Baag BEd6 5426 BELT
&h 5250 BBZ1 B26Y 5302 G704
20 5456 b714 B3l6 G311 5510
95 5383 5356 B31T BE1E BE81
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Type 6 Radar Waveform_28

Frequency

o B363 B316 atatata Bdd 7 5425
5 BBZE Bhdd 5E45 B3T3 jatatela]
10 8372 BZE1 BT07 B446 B370
16 B4E8 5403 BE47 E439 Bzan
20 ERZ2 &390 BEZE B36d BG4
25 5314 BBEZ 5427 B&T1 j=atas]
30 8317 5497 5511 B&GZ jaatea]
36 5411 B47T B2T2 B&11 BE4G
40 5366 B426 BEGE BRE3 G412
45 5487 5384 BEET 5320 BB13
&0 G441 BB0S 5290 B36T &702
&b B&T0 5286 5402 EB43 BEOT
60 BZ7a B339 BE1T B4a7 bag]1
65 5693 B352 5449 BRZ0 BEZT
70 5345 5460 BET1 BBE0 5485
ib 5383 B70G B4z2 ET1Z BE2a
80 Baze 54594 <] EG14 5651
8b 5723 BR3Z G619 5400 5340
a0 5590 BEES BEG6E 462 G264
a5 5303 BE34 5461 BE4Z 5445

Type 6 Radar Waveform_29

Townload 1

L |0 1 2 3 ‘

0 BG13 5EEG 5491 a5 BE45
5 EB&T BEEG BEZ3 BE36 B4zT
10 5303 BEZE BETS BEdl 5381
15 5447 5630 5275 B437 EBE9
20 EBEG 5386 5263 B&TT 434
25 BE30 BETE =ttt BT01 B&51
30 G454 5261 5455 405 5470
35 EROZ2 5425 54585 435 5364
40 5334 5341 5467 B397 705
45 ER4Z 5721 5433 B&32 424
50 408 5336 B3G5 BEIE 5315
55 5383 33231 BAT3 Br0z hd4F1
60 5347 5321 5369 ER32 5330
65 B37E BZEZ 53569 294 B392
i0 5365 5452 8307 BRGE 5314
75 BRSO 6317 5327 ERSE h5d4
80 EREZ 5297 5419 B432 5531
85 5302 5292 =t atare] ER3T BdE1
90 BZ&0 BE0G BEAT Bz8z Bd414
95 E2E3 ER14 5719 B4zl EBEE
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Report No.: 2203RSU090-U3

Test Site SIP-TR2 Test Engineer Alisa Deng

Test Date 2022/04/30

Test Item Radar Statistical Performance Check (802.11ax-HE80 — 5530MHz)

Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

0 5521 1 5546 1 5549 1 5499 1
1 5504 1 5493 1 5542 1 5569 0
2 5517 1 5563 1 5544 1 5510 1
3 5509 0 5526 1 5536 1 5564 1
4 5514 1 5493 1 5513 1 5552 0
5 5552 1 5558 0 5516 0 5540 0
6 5512 1 5517 1 5563 1 5543 1
7 5562 1 5519 1 5536 1 5564 1
8 5509 1 5519 0 5508 0 5516 1
9 5570 1 5549 1 5554 1 5494 0
10 5510 1 5504 1 5528 1 5533 1
11 5521 0 5499 0 5554 1 5494 1
12 5524 0 5523 1 5495 1 5513 1
13 5554 1 5542 1 5492 1 5545 1
14 5533 1 5495 1 5492 1 5555 1
15 5569 0 5557 1 5497 1 5566 1
16 5570 1 5520 1 5508 1 5500 0
17 5564 1 5547 1 5526 1 5517 1
18 5548 1 5499 0 5533 0 5497 1
19 5564 1 5551 1 5552 1 5519 1
20 5526 1 5546 0 5529 0 5497 1
21 5544 1 5528 1 5500 1 5500 1
22 5534 1 5525 1 5506 0 5522 1
23 5506 1 5557 1 5561 1 5548 1
24 5512 1 5528 1 5526 0 5509 1
25 5531 1 5557 0 5563 1 5493 0
26 5513 1 5503 1 5567 1 5520 1
27 5533 0 5540 1 5505 1 5548 1
28 5517 1 5534 1 5558 1 5564 1
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Report No.: 2203RSU090-U3

Radar Type 1-4 - Radar Statistical Performance

Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect
29 5505 0 5529 1 5506 1 5500 1
Probability: 80.0% 80.0% 80.0% 80.0%
Aggregate: P aggregate=(P1+P2+P3+P4)/4=(80.0%+80.0%+80.0%+80.0%)/4=80.0% (>80%)
Radar Type 1 - Radar Waveform Radar Type 2 - Radar Waveform
Trial List Trial List
Trial 14 Rader :(‘il}l:i PEL (ns) |Juwber of T Trial 1a [Fader T PRI (ns)  Juwber of T
us) (us (us {us

Download 0 Type 1 1.0 A76.0 78 EZEE4. 0 Download 1) Type & 2.6 164.0 26 4264, 0
Dowrload 1 Type 1 1.0 858.0 52 B3196. 0 Townload 1 Type 2 3.9 160.0 27 43200
Download 2z Type 1 1.0 738.0 72 E313E.0 Townload 2 Type £ 4.8 Z1E.0 29 G235, 0
Download I Type 1 1.0 878.0 51 535580 Townl ead 3 Tupe 2 4.1 202.0 28 EE5E. O
Download 4 Type 1 1.0 936.0 57 53466, 0 Download 4 Type 2 3.5 203.0 a7 5481.0
Download I Type 1 1.0 9180 I} B3z44. 0 Townl ead 5 Tupe 2 3T 154.0 27 4153, 0
Download |5 Type 1 1.0 538.0 99 5A2E2. 0 Download |2 Tupe 2 1.1 230.0 23 5250, 0
Dowrdoad 7 Type 1 1.0 616.0 k1) 31450 Townload 7 Type & 4.2 Z04.0 25 EYlZ.0
Dowrload B Type 1 1.0 796.0 x B3466. 1 Townload g Type 2 1.0 166. 0 23 5518.0
Download k] Type 1 1.0 895.0 [t=] BZOEZ.0 Townlead 9 Type 2 2.7 169.0 25 4226, 0
Towrload 10 Type 1 1.0 515.0 102 52536.0 Tovrload 1 Tvpe 2 4.5 180.0 29 5510.0
Download 11 Type 1 1.0 F18.0 4 53132.0 Download 11 Type 2 4.4 185.0 28 5460.0
Dowrload 12 Type 1 1.0 3066.0 18 55183, 0 Townl ead 1z Type 2 2.8 185.0 26 4510, 0
Download 13 Type 1 1.0 B850 fz&2] 53222, 0 Download 13 Type 2 3.0 181.0 26 4706.0
Dowrload 14 Type 1 1.0 835.0 63 BZ794.0 Towrlead 14 Type 2 1.0 z18.0 23 EOL4. 0
Dowrload 15 Type 1 1.0 2646.0 18 54074, 0 Download 15 Type 2 3.6 173.0 27 4671.0
Download |12 Type 1 1.0 562, 0 a4 52828, 0 Download |16 Type 2 1.1 z27.0 23 5221.0
Dowrdoad 17 Type 1 1.0 1335.0 40 53400. 0 Download 17 Type 2 25 183.0 25 48250
Download |12 Type 1 1.0 1748.0 31 54138, 0 Download |1 Type 2 2.4 2050 25 5126, 0
Dowrload 19 Type 1 1.0 3047.0 18 54846, 0 Townl ead JE] Type 2 5.0 208.0 29 E032. 0
Download 20 Type 1 1.0 850.0 3 53680, 0 Download 20 Type 2 2.5 162.0 25 3600.0
Dowrload 21 Type 1 1.0 2404.0 22 52583, 0 Towrlead 21 Type 2 4.9 z10.0 fetz] E050. 0
Download foec Type 1 1.0 1611.0 33 53163.0 Download |23 Type 2 4.5 211.0 29 61190
Download |23 Type 1 1.0 2804.0 19 55176, 0 Dowrload |2z Type 2 1.5 168.0 23 3634. 0
Dowrload 24 Type 1 1.0 2736.0 20 E4720.0 Download 24 Type 2 3.7 179.0 27 4833. 0
Download |25 Type 1 1.0 3044.0 18 54792, 0 Download |25 Type 2 3.9 199.0 27 53730
Towrload 25 Type 1 1.0 1604.0 33 52937, 0 Tovrload 26 Tvpe 2 3.9 222.0 28 G216, 0
Download 27 Type 1 1.0 26985, 0 z0 53800 0 Download 27 Type 2 1.& 170 24 4104.0
Dowrload 23 Type 1 1.0 2004.0 27 54108.0 Towrlead 25 Type 2 2.6 226. 0 5 E&EE. 0
Download fek] Type 1 1.0 2642.0 z0 BZ540. 0 Download 24 Type 2 4.5 216.0 29 G264, 0
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Report No.: 2203RSU090-U3

Radar Type 3 - Radar Waveform Radar Type 4 - Radar Waveform
Trial List Trial List
Trial Id ¥;::' RS PEL (us) |Jupber of T Trial Id 31.‘;::" i PEI (ns) | Nuber of Lottt
(us) {us {us {us

Download [0 Type 3 7.8 333.0 17 5661, 0 Dowrlozd |0 Type 4 16.1 333.0 14 4862, 0
Dowrload 1 Type 3 5.9 349.0 18 §262. 0 Dowrload 1 Type 4 17.4 349,10 15 5255, 0
Download |2 Type 3 9.5 228.0 18 4104.0 Downlead |2 Type 4 19.6 225.0 16 3845, 0
Dewrload |3 Type 3 9.1 256.0 18 4608.0 Download |3 Type 2 18.0 255, 11 15 3840. 0
Download |4 Type 3 5.5 402.0 17 §534.0 Download |4 Tupe 4 16.5 402.0 15 6030, 0
Download |5 Type 3 5.7 3400 17 5760.0 Dowrload |5 Tvpe 4 17.0 340.0 15 5100. 0
Download  [@ Type 3 6.1 392.0 16 6272.0 Dowrload | Tupe 4 11.2 392.0 12 4704. 0
Download 7 Type 3 9.2 383.0 18 6894 0 Dowrload 7 Type 4 18.1 383.0 15 574E.0
Download ] Type 3 &.0 460.0 16 7360.0 Download 5 Type 4 1.1 450.0 12 5520. 0
Download [0 Type 3 7.7 336.0 17 5712.0 Downlead |z Type 4 14.7 336,10 14 4704. 0
Dowrload 10 Type 3 9.5 381.0 18 5858, 0 Dowrload 10 Type 4 15.8 381.0 16 G096, 0
Download 11 Type 3 9.4 306, 0 18 5508, 0 Downlead 11 Type 4 1.5 306. 0 16 4896, 0
Dewrload 12 Type 3 7.8 2100 17 3670.0 Download 12 Type ¢ 15.1 2100 14 2540. 0
Download 13 Type 3 5.0 2220 17 3774.0 Download 13 Tupe 4 16.5 222.0 14 3108. 0
Download 14 Typs 3 6.0 480.0 16 TE60.0 Dowrload 14 Tvpe 4 1.0 4800 12 E760. 0
Download 15 Type 3 5.6 3680 17 G086, O Download 15 Type 4 16.5 358.0 15 5370.0
Dowrload 18 Type 3 5.1 470.0 18 7E20.0 Dowrload 16 Type 4 1.z 470,10 12 E540. 0
Download 17 Type 3 7.5 465.0 17 7405, 0 Download 17 Type 4 14.3 485.0 13 5045. 0
Download 18 Type 3 7.4 217.0 17 3689.0 Downlead 13 Type 4 14.2 217.0 13 2821, 0
Download 13 Type 3 10.0 278.0 18 5004.0 Download 18 Type 2 19.5 278,10 16 4448.0
Dowrload  [oo Type 3 7.5 4070 17 5919.0 Dowrnload |20 Tupe 4 14.5 407.0 13 5231, 0
Download  [21 Type 3 9.9 281.0 18 50580 Dowrload |21 Type ¢ 19.5 251.0 16 4436, 0
Dowrload 22 Type 3 9.5 226,10 18 4065, 0 Download 22 Tvpe 4 8.9 2260 18 56160
Download 23 Type 3 5.5 297.0 16 4752.0 Dowrload 23 Type 4 2.2 287.0 12 SE64. 0
Download 24 Type 3 5.7 406, 0 17 £902. 0 Download 24 Type 4 16.9 408.0 15 5090 0
Dowrload 25 Type 3 2.9 235,10 18 4230.0 Download 25 Type 4 17.4 236,10 15 3526, 0
Download 26 Type 3 5.4 479.0 18 8622, 0 Download 26 Type 4 17.5 479.0 15 7185.0
Dowrload  [o7 Type 3 6.6 4010 16 5416.0 Download |27 Tupe 4 12.3 401.0 12 4812. 0
Download [z Type 3 7.6 2190 17 3723.0 Download |23 Type ¢ 14.6 219.0 14 3066. 0
Dowrload  [oz Type 3 9.5 340 18 §372.0 Dowrload |29 Tupe 4 18.9 354.0 16 564, 0
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Report No.: 2203RSU090-U3

Radar Type 5 - Radar Statistical Performance
Trail # Test Freq. (MHz) 1=Detection Trail # Test Freq. (MHz) 1=Detection
0=No Detection 0=No Detection
0 5530 1 15 5497 1
1 5530 1 16 5494 0
2 5530 1 17 5496 0
3 5530 1 18 5496 1
4 5530 1 19 5500 1
5 5530 1 20 5564 1
6 5530 1 21 5560 1
7 5530 1 22 5561 1
8 5530 0 23 5566 0
9 5530 1 24 5562 1
10 5499 1 25 5562 1
11 5499 1 26 5562 1
12 5496 1 27 5566 1
13 5497 1 28 5564 1
14 5494 0 29 5561 1
Detection Percentage (%) 83.3%
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_0

Townload

Burst

Chirp Humber of

Burst ID |0ffset :ﬁ:i (as) |Tidth Pulses per |[FREI-1 {us) [PEI-2 {us) [FRI-3 (as)
us) (mz) Burst

0 G44105 0 72.8 12 2 1083.0 1168.0 -

1 B6E014. 0 5.5 1z 3 1476.0 1356.0 1992.0
2 169540, 0 97.6 12 3 11120 1742.0 1551.0
3 392549, 0 8.7 1z 3 1216.0 1566, 0 1160.0
4 615845, 0 30,6 12 2 1475.0 1906.0 -

5 839990 0 83.2 12 2 1152.0 1034.0 -

& 142624.0 51.2 12 1 1022.0 - -

7 364786, 0 89.3 12 3 1368.0 1722.0 1623.0
8 535485, 0 51.0 1z 1 1617.0 - -

9 811664, 0 0.8 12 2 2000.0 1223.0 -

10 114631.0 93. 1 1z 3 1751.0 1199.0 1656, 0
11 337387.0 91.6 12 3 1453.0 1829.0 1329.0
12 BAOTER. 0 72.8 12 2 1830.0 1763.0 -

Type 5 Radar Waveform_1

Townload

Burst Pal Chirp Humber of

Burst ID [0fFset r.l:f. (us) [Tidth Fulses per [PEI-1 {us) [PET-2 (us) |[PRI-3 (us)
us) B = | () Burst
0 599783, 0 7.1 16 H 1180.0 1063.0 -
1 56638, 0 50.0 16 1 1817.0 - -
2 2370780 808 16 K 1747.0 1603.0 -
3 408420, 0 5.6 16 1 1704.0 - -
4 575645, 0 55. 4 16 A 1033.0 1362.0 -
5 4ET03. 0 57.7 16 H 1667.0 1723.0 -
6 215588, 0 95.9 16 3 1895.0 1472.0 1613.0
7 337194.0 59.5 16 H 1010.0 1038.0 -
8 EEEA7T. 0 95.5 16 3 113.0 1819.0 1916.0
9 24683 0 93. 7 16 3 1240.0 1904.0 1o
10 1966620 57.1 16 1 1338.0 - -
11 365565, 0 53.0 16 A 1511.0 1119.0 -
12 534815, 0 5. 7 16 3 1673.0 1910.0 1159.0
13 3723.0 56.2 16 3 1559.0 1914.0 1166.0
14 174636.0 57.3 16 1 1262.0 - -
15 344822.0 70.0 16 H 1641.0 1065.0 -
16 513873.0 93.6 16 3 1982.0 1412.0 1342.0
Type 5 Radar Waveform_2
Townload

Burst Pal Chirp Huaber of
Burst ID |0ffset '.a:; {us) [Fidth Pulses per [PEI-1 (us) [PRI—2 (us) (PRI-3 (us)

us L = z Burst
[ 552244, 0 9.8 20 2 1407.0 16860 -
1 130437.0 62.9 20 1 1673.0 - -
2 2TEEET. 0 56. 7 20 1 15850 - -
3 418676.0 83.5 20 3 1218.0 18980 1385.0
4 5EEGTY. 0 53.9 20 1 1753.0 - -
5 112641.0 54.9 20 1 1138.0 - -
3 2EE430. 0 84.8 20 3 1811.0 1161.0 1643.0
T 400592, 0 54.4 20 3 1636.0 1678.0 1590.0
8 544739.0 B4.6 20 3 1861.0 1262.0 1980.0
9 94426. 0 1.0 20 2 1308.0 1881.0 -
10 238804, 0 54.9 20 3 1183.0 1047.0 1876.0
11 382865. 0 83.8 20 3 1018.0 1998.0 1810.0
12 5300290 506 20 1 1646 0 - -
13 76503.0 80.0 20 3 1084.0 1808.0 1030.0
14 221071.0 87.0 20 3 1024.0 1665, 0 1230.0
15 367071.0 65. 7 20 1 1586, 0 - -
16 511930.0 0.5 20 1 1907.0 - -
17 58930, 0 55.0 20 1 1534 0 - -
18 203216.0 89.4 20 3 12050 1444.0 1408.0
19 347636, 0 89.2 20 3 1621.0 16350 1098.0
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_3

Townload
Burst Palze Chirp Humber of
Bur=t ID OFfset ¥idth (us) ¥idth Pulses per |PRI-1 (us) |[PRI-2 (us) |[PRI-3 (us)
{us) L =t | () Burst
0 548676, 0 54.3 17 1 1261.0 - -
1 45665, 0 63.6 17 1 1046.0 - -
2 208709, 0 73.4 17 2 1275.0 1000.0 -
3 3672910 T 17 2 1304.0 1973.0 -
4 528651, 0 84.5 17 1 1434.0 - -
5 25704.0 4.4 17 2 1036.0 1781.0 -
6 1860960 81.9 17 3 1503.0 1526.10 1967.0
T 34BELT. 0 90.4 17 3 1860.10 1339.0 1711.0
8 5086370 B5.7 17 1 1669.0 - -
9 5859, 0 95.0 17 3 159510 1519.0 1224.0
10 166336.0 a7.0 17 3 1938.0 1345.0 16850
11 327211.0 93.9 17 3 1530.0 1057.0 1536.0
12 438156, 0 69.2 17 z 1150.0 1260.0 -
13 50756, 0 57.4 17 1 1903.0 - -
14 1483840 811 17 3 1950.0 1878.0 1972 0
15 308062. 0 B0. 1 17 2 1720.0 1070.0 -
16 467721.0 B4.8 17 3 1782.0 1609.0 1312.0
17 628391, 0 59.3 17 3 1447.0 1990.0 1137.0
Type 5 Radar Waveform_4
Townload
Burst S Chirp Fumber of
Burst ID  (Dffset ¥idth (us) |Tidth Fulses per [FEI-1 {us) |[FEI—2 (us) [FEI-3 {us)
us) * = (i) Burst
[ 152571.0 1.1 14 2 10600 1193.0 -
1 344891.0 95 1 14 3 1928.0 1984.0 1700.0
z 537817.0 96.0 14 3 1954 0 1952 0 1320.0
3 732393.0 67.2 14 2 1718.0 15200 -
4 128780.0 83.9 14 3 1307.0 1064.0 1484.0
5 321746.0 96. 7 14 3 1574.0 1151.0 1138.0
3 518470.0 3.9 14 1 1521.0 - -
7 T06746.0 85.7 14 3 1602.0 1831.0 1890.0
8 104354.0 87.5 14 3 1505, 0 1531.0 1894.0
9 208102, 0 3.6 14 1 1140.0 - -
10 4921250 0.1 14 2 1228 0 1088 0 -
11 BEEE0T. 0 67.3 14 2 1087.0 1209.0 -
12 81269.0 7.1 14 2 1638.0 17450 -
13 274630, 0 Bl.2 14 2 1653.0 1075.0 -
14 468815, 0 58.0 14 1 1431.0 - -
Type 5 Radar Waveform_5
Townload
Burst Pal Chirp Humber of
Burst ID Offset '.d:i (as) ¥idih Pulses per |PRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
us) B 55| ey Burst
0 619700, 0 80.9 15 2 1452.0 1561.0 -
1 53790, 0 59.2 15 3 1204.0 1630.0 1443.0
2 236473.0 66, 1 15 1 1668.0 - -
3 4149990 895 15 3 19980 1651.0 15490
1 597619, 0 79.1 15 z 1102.0 1618.0 -
5 31682.0 68.9 15 2 1380.0 1231.0 -
6 212765, 0 79.6 15 z 1853.0 1038.0 -
7 394576, 0 63.1 15 1 1732.0 - -
8 574303, 0 94.5 15 3 10580 1065.0 1883.0
9 9249, 0 7.6 15 z 1220.0 1857.0 -
10 189910.0 89.6 15 3 1221.0 1841.0 1942.0
11 3716110 741 15 z 1962.0 1201.0 -
12 551978, 0 91.0 15 3 1182.0 1092.0 1787.0
13 734935.0 64.6 15 1 1981.0 - -
14 167799.0 93.3 15 3 1494.0 1071.0 1794.0
15 348331.0 99.0 15 3 1682.0 1471.0 1867.0
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_6

Townl oad
Burst Palse [:]_ﬁrl)
Burst ID  [0ffzet ¥idth (us) |Tidth PRI-1 (us) [PEI-2 (us) |PEI-3 (us)
us) (miz
0 1064019.0 |B6.8 5 1 1595.0 - -
1 1426096.0  |80.9 5 z 1604.0 1393.0 -
2 28921170 1.2 5 2 1749.0 1453.0 -
3 GE43E2. 0 83.9 5 3 1779.0 1532.0 1698.0
1 1019358.0  |B4.2 5 1 1446.0 - -
5 13e0862.0 |93.2 5 3 1142.0 1389.0 1020.0
6 2470870 57.2 5 3 1812.0 1416.0 1911.0
7 5101960 79.8 5 2 1924.0 1847.0 -

Type 5 Radar Waveform_7

Townload

Burst Palse Fumber of
Burst ID |0ffset ¥idth (us) Pulses per [PEI-1 {us) |[PET-2 (us) [PEI-3 {us)
us Burst

[ 431661.0 76.7 17 2 1640, 0 1296, 0 -

1 594359 0 63.7 17 1 1006, 0 - -

2 89930, 0 78.9 17 2 1026, 0 14220 -

3 260655, 0 76.6 17 2 1571.0 1279.0 -

4 410939, 0 88.2 17 3 11450 1936, 0 1243.0
5 573111.0 0.2 17 2 11150 1466, 0 -

6 69860 0 88.5 17 3 1421.0 14240 1908.0
7 231039. 0 69.5 17 2 1002, 0 1901, 0 -

8 39276E. 0 5.8 17 1 1645, 0 - -

9 551685, 0 5.5 17 3 1170.0 1696, 0 1727.0
10 5009 0 88.3 17 3 1514.0 1267.0 1816.0
11 211377.0 8.2 17 2 1100, 0 1277.0 -

12 372008, 0 74.9 17 2 1273.0 1960, 0 -

13 532114.0 90,7 17 3 15620 1663, 0 1001.0
14 3047800 B5. 7 17 1 11270 - -

15 191406. 0 70.4 17 2 1697.0 11160 -

16 3616360 91.5 17 3 1497 0 1EE4. 0 1413.0
17 513261.0 81.9 17 2 1569, 0 1445, 0 -

Type 5 Radar Waveform_8

Download .
Burst Palsze C].‘lil'll Humber of
Burst ID |0ffset Yidth (us) vidth Pulses per [PRI-1 (uc) |[PRI—2 (uoc) [PRI-3 {uc)
us z Burst
o 23854.0 E1.EB g 1 1863.0 - -
1 3GE520.0 a8 6 =) 3 160, 0 nig.0 1845.0
2 7491420 94,3 5 3 1934 0 1652, 0 100&.0
3 Lissss. 0 |ree 5 2 1124.0 1178.0 -
1 1476963.0 [r3.0 5 B 1121.0 1014.0 -
5 342068 1 70 5 2 1805, 0 1680 0 -
6 e 5 1 17150 - -
7 Ealzn 0 |48 5 1 1877.0 - -
Type 5 Radar Waveform_9
Townload 0
Burst Pulse hi Humber of
Burst ID I]ffiet ¥idih (us) ;uls:s per |PEI-1 fus) |PRI—2 {us) |[PRI-3 {as)
us urs
o GE0TFE. 0 632 11 1 1926.0 - -
1 182492.0 6.4 11 3 1395.0 1314.0 1947.0
2 406738, 0 B39 11 1 1256.0 - -
3 GE2TE42.0 a7.3 11 3 1401.0 17920 1671.0
4 8B3E93.0 B3.8 11 1 1457.0 - -
5 154372.0 &7.8 11 3 1430.0 1812.0 1804.0
6 37919830 2.0 11 1 1271.0 - -
T BO0282. 0 g6, 4 11 3 1556.0 1731.0 1318.0
i} G2EE0Z. 0 B2.7 11 1 1076.0 - -
a 12a020.0 BB.3 11 1 1761.0 - -
10 360181.0 a0.0 11 3 1938.0 1376.0 173830
11 E75343.0 B3.0 11 1 1077.0 - -
12 TOTTTE.O 748 11 2 1284.0 1183.0 -
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_10

Townload

Burst Palse Chirp Fumber of
Burst ID fo;et ¥idih (us) |Tidih ;uls:s per |[PRI-1 (us) |PRI2 (us) [PEI—3 (us)
us z urs

[ 58581.0 4.2 18 2 1210.0 18420 -

1 220706. 0 0.2 15 3 1143.0 1181.0 1559, 0
2 373962.0 59.8 18 2 1041.0 1123.0 -

3 527241.0 58.2 15 1 1416.0 - -

4 499250 55. 1 18 1 1250.0 - -

5 201973.0 6.3 15 z 18480 1570.0 -

6 3E4E11.0 5.0 18 2 1380.0 1851.0 -

7 507652, 0 4.1 15 z 1396.0 1052. 0 -

8 31020.0 6.2 18 1 15820 - -

9 183577.0 76.1 15 z 1237.0 1356. 0 -

10 338452, 0 50.8 18 1 1853.0 - -

11 457116.0 82.5 15 3 1649.0 1430.0 1482, 0
12 12245.0 72.3 18 2 1178.0 1040.0 -

13 164511.0 91.6 15 3 1021.0 1451.0 1173.0
14 318645, 0 98.6 18 3 1E50.0 1177.0 1234.0
15 468454, 0 B5.5 18 3 1507.0 1852. 0 1108.0
16 6237800 541 18 1 1232.0 - -

17 1465980 0. 7 18 3 1163.0 1280.0 1886, 0
18 2989930 57.9 18 1 16430 - -

Townload
Burst Palse Humber of
Burst ID Offset ¥idth (us) |7 Pulses per |PRI-1 (us) |[PRI2 (us) [PRI-3 (us)
us) Burst
(1] 475441.0 2.0 18 2 1965, 0 1767.0 -
1 636471.0 33.6 18 3 1714.0 1557.0 1215.0
2 134480.0 56.9 18 1 1661.0 - -
3 298006, 0 52.0 18 1 1141.0 - -
4 4EER4E. 0 65.8 18 1 1974.0 - -
5 G16728.0 68.5 18 2 1766.0 1634.0 -
6 114479.0 §2.0 18 2 1300.0 1195.0 -
T 276128, 0 50.5 18 1 1132.0 - -
8 4369700 6.2 18 1 20000 - -
9 B9E3E3. 0 88.5 18 3 16480 1376.0 1066.0
10 94606, 0 7.9 18 2 1594.0 1128.0 -
11 2BE263. 0 90.4 18 3 1184.0 1255.0 1241.0
12 418565 0 0.4 18 2 1293.0 1582.0 -
13 576561, 0 38.5 18 3 1762.0 1777.0 1628.0
14 74927.0 57.0 18 1 1336.0 - -
15 236539, 0 7.4 18 2 1991.0 1461.0 -
16 395489 0 98.5 18 3 1657.0 1575.0 1826.0
17 558061, 0 4.4 18 2 1131.0 1344.0 -
Type 5 Radar Waveform_12
Townload
Burst Palse Humber of
Burst ID Offset ¥idth (as) Pulses per |FRI-1 (us) |[PRI2 (us) (PEI-3 (as)
(us) (miz) Burst
0 76279.0 64.3 12 1 1185.0 - -
1 299186, 0 67.5 1z 2 1290.0 1957.0 -
2 521477.0 94.7 12 3 1744.0 1025.0 1899.0
3 74462 0 9.6 12 2 1217.0 1918 0 -
1 48685 0 80.6 1z 2 1120.0 10620 -
5 271087.0 97.1 1z 3 19880 1814.0 16050
6 495907, 0 61.3 1z 1 1197.0 - -
7 719340.0 53.1 12 1 1391.0 - -
8 211880 54.8 12 1 1661 0 - -
9 244421.0 51.5 1z 2 1311.0 1244.0 -
10 467184.0 96.2 12 3 1301.0 10980 1125.0
11 GI1E6T. 0 53.5 1z 1 1709.0 - -
12 916272, 0 50.9 1z 1 1463.0 -
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_13

Townload

Burst Palee Chirp FHumber of

Burst ID Offset 5 ¥idth Pulses per |[PEI-1 (us) [PEI-2 (us) [PRI-3 (as)
us) Tidth (us) (aiz) Burst

0 201742.0 E3.6 13 1 1035.0 - -

1 405710.0 4.7 13 z 1363.0 1073.0 -

2 615404, 0 82,1 13 2 1276.0 1885.0 -

3 323409.0 81.1 13 2 1025.0 1286.0 -

4 175442 0 91.4 13 3 1439.0 1774.0 1341.0

5 333075.0 67.2 13 z 1485.0 1166.0 -

& 539472.0 3.1 13 3 1564.0 1265.0 1043. 0

7 795924.0 £3.9 13 1 1187.0 - -

8 149946 0 89.8 13 3 1206.0 1788.0 1706. 0

9 357263.0 3.2 13 z 1618.0 1712.0 -

10 5645090 5.7 13 2 1743.0 1331.0 -

11 726370 £3.8 13 1 1878.0 - -

12 124392.0 5.6 13 3 1659, 0 1678.0 1964. 0

13 330934.0 6.4 13 3 1886.0 1850.0 1909, 0

Burst Number of
0ffset Pulses per [PEI-1 {us) |[PRI-2 (us) (PEI-3 {us)
{usx) Burst
[ 943933, 0 84.7 3 3 1577.0 1164.0 1539.0
1 1307743.0  [70.4 3 2 1746.0 1332.0 -
2 174056, 0 54.0 5 1 1439.0 - -
3 537616, 0 65.3 5 1 1146.0 - -
4 900747.0 64.2 3 1 1780.0 - -
5 12640650.0 (500 5 1 1862.0 - -
3 129324.0 61.0 5 1 1082.0 - -
7 4914E9. 0 89.8 3 3 1667.0 1948.0 1826.0

Townload

Bur=t Palsze Humber of

Burst ID I]ffiet ¥idth (as) ;uls:s per |[PRI-1 f{us) [PEI—2 {us) (FEI-3 (us)
us urs

o 455402, 0 Fz.9 14 z 1838.0 1257.0 -

1 GAZEDE. 0 63.2 14 1 1967.0 - -

2 448670 92.8 14 3 1626.0 1634.0 12E27.0

3 23GE16.0 B3.0 14 1 1786.0 - -

4 432430.0 £9.9 14 1 1374.0 - -

5 BZIFEZ. 0 a0. & 14 3 1638.0 1468.0 1023.0

6 21193.0 [ 14 1 1168.0 - -

T 2147980 B3.7 14 1 1676.0 - -

i} 408331.0 B0.6 14 1 1843.0 - -

a GO2360.0 B4 4 14 1 1245.0 - -

10 7961830 B2 6 14 1 1176.0 - -

11 190234. 0 G7.6 14 3 1435.0 1796.0 13330

12 3839320 692 14 2 1B897.0 1397.0 -

13 B7TEEE.0 65,7 14 1 1940.0 - -

14 FEIEE0. 0 98,3 14 3 1076.0 1270.0 1858.0

Download
Burst Palse Chirp Humber of
Burst ID l]ff§et width (us) :i]d(t])l ;uls:s per |[PRI-1 (us) [FEI-2 (us) |[PRI-3 (us)
us z urs

1] 313619.0 B7.3 =] 1 1670.0 - -

1 GTEZE. 0 B5.8 5 1 1588.0 — -

2 10405110 601 5 1 16160 — -

3 14042180 60.3 g 1 1218.0 — -

4 268586, 0 70.5 g 2 1426.0 1789.0 -

5 B31661. 0 4.6 g 2 1219.0 1144.0 -

6 993961, 0 94. 7 g 3 1566.0 1303.0 103z2.0
i 1357440.0 68.0 g z 17960 1632.0 -
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‘ Report No.: 2203RSU090-U3

Type 5 Radar Waveform_17

Download

Burst Palse .' Fumber of

Burst ID  |0ffset ¥idth (us) Pulses per [PEI-1 (us) (PRI-2 {us) |PRI-3 (us)
us = Burst

[i] 1491420 ] 10 H 1436.0 1384.0 -

1 390519, 0 95.0 10 3 1067.0 1750.0 1202.0

2 533381, 0 8.6 10 1 1963.0 - -

3 57E041. 0 6.6 10 z 10z7.0 1386.0 -

1 119273 0 a2 7 10 z 1600.0 1879.0 -

5 361621, 0 505 10 1 1933.0 - -

[ 03541, 0 6. 1 10 1 1506.0 - -

7 544668, 0 82.0 10 z 1836.0 1255.0 -

[ 5630, 0 E3E 10 1 1501.0 - -

9 SA0EET 1 R 10 k] 11280 1915.0 1472 0

10 573019, 0 5.5 10 H 1349.0 1886.0 -

11 516508, 0 5L.7 10 1 1961.0 - -

Townload .
Burst Fal Chirp Fumber of
Burst ID |0ffset '.d:i (us) |Tidth Pulses per [PRI-1 (us) [PEI-2 {us) [PRI-3 (as)
us) L sl | mma) Burst
] 597770 8.9 10 z 1042.0 1692.0 -
1 300836, 0 837 10 3 1944.0 1627.0 1537.0
2 B42413. 00 88.4 10 3 1696, 0 1268.0 1892.0
3 786472.0 57.2 10 1 1350.0 - -
4 29909, 0 97.4 10 3 1857.0 1418.0 1930.0
5 271382.0 91.3 10 3 1136.0 1856.0 1469.0
6 513552, 0 76.0 10 2 1129.0 1932.0 -
7 7EE404. 0 2.7 10 2 1875.0 1103.0 -
8 191.0 1.3 10 2 1797.0 1436.0 -
9 241678.0 96.2 10 3 1523.0 1327.0 1455.0
10 453046, 0 98. 1 10 3 1233.0 1540.0 1750.0
11 726064, 0 9. 1 10 z 1363.0 1004.0 -

Type 5 Radar Waveform_19

Townload

Burst False Cl_urp Humber of
Burst ID l]ffiet width (us) :;]u}t])n ;uls:s per |[PRI-1 (us) |[PRI-2 (us) [PEI-3 (us)
s I ar s

0 5780922, 0 59.0 20 H 1674.0 1695. 0 -

1 127146.0 2.1 20 H 1596, 0 1053, 0 -

2 271080.0 96. 7 20 3 1802.0 15860 14250
3 416145.0 99. 7 20 3 1517.0 1095. 0 1117.0
4 563240, 0 54.0 20 1 1091.0 - -

5 1083570 59.5 20 3 1996.0 1574.0 1340.0
6 263577.0 90. & 20 3 1011.0 1699. 0 1343.0
7 399957, 0 5. 2 20 1 1296.0 - -

8 544276.0 78.3 20 H 11220 1147.0 -

9 91285, 0 94.3 20 3 1009.0 1051.0 1616.0
10 236194, 0 7.6 20 H 1610.0 1387.0 -

11 3517970 55.0 20 1 1725.0 - -

12 5271810 51.2 20 1 1404. 0 - -

13 73780.0 64,1 20 1 1266, 0 - -

14 218405, 0 50.1 20 H 1351.0 1520.0 -

15 363935, 0 52,9 20 1 1703. 0 - -

16 506802, 0 54.4 20 3 1454.0 1513.0 1370.0
17 55515, 0 2.5 20 H 1061.0 1044. 0 -

18 201067.0 59.1 20 1 1378.0 - -

19 343971.0 97. 7 20 3 1736.0 1734.0 1851.0
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Report No.: 2203RSU090-U3

Type 5 Radar Waveform_20

Townload

Burst Palse Hunber of

Burst ID I]ffiet ¥idih (us) ;uls:s per |PEI-1 fus) |PRI—2 {us) |[PRI-3 {as)
us z ars

o TEAT43. 0 60,4 11 1 1283.0 - -

1 B5483.0 4.0 11 1 1887.0 - -

2 EG1606.0 9.4 11 z 1195.0 1956.0 -

3 BO4286. 0 68,7 11 2 1840.0 1913.0 -

4 T27340.0 713 11 2 1610.0 1373.0 -

5 30963.0 BZ.& 11 1 1647.0 - -

6 2E4E40.0 62.9 11 1 1281.0 - -

T 4772490 9.3 11 2 1406.0 1B25.0 -

i} BIEEZD. 0 98,6 11 3 1863.0 1842.0 1569.0

a 34320 7.e 11 2 1432.0 1365.0 -

10 EZE1RE. 0 a7 7 11 3 1713.0 1096.0 1208.0

11 449763, 0 76 11 2 1246.0 1677.0 -

12 6718380 ar.o 11 3 140z.0 1946.0 1479.0

Type 5 Radar Waveform_21

Townload

Burst Palse Chirp Humber of
Burst ID 0ffzet ¥idth (as) Tidth Fulses per [FEI-1 {us) |[FEI—2 (us) [FEI-3 {us)
(us) (Wiz) Burst

o 799670 89,6 20 3 1369.0 ta0s.0 1285.0
1 129612.0 BT.6 20 1 iv.o - -

2 ET4607.0 60.5 20 1 1620.0 - -

3 4197680 B4. 2 20 1 1670.0 - -

4 BE4THE. O 66, 4 20 1 1635, 0 - -

5 L111329.0 - 20 z 1§16.0 1z3z.0 -

6 2REELZ.0 B3.7 20 1 1897.0 - -

T 3995490 99. 4 20 3 1795, 0 ta1s.0 12940
il B4TIT4. 0 B3.6 20 1 Hgz.0 - -

-] 93673.0 736 20 2 12950 1317.0 -

10 235487.0 4.7 20 2 1437.0 10ss.0 -

11 353439.0 67.0 20 z 12220 1z42.0 -

12 B2TE96. 0 80.3 20 2 1185.0 ta01.0 -

13 TE346.0 EB.9 20 1 1675, 0 - -

14 EEO3ET.0 §3.3 20 z 1475.0 18z4.0 -

15 365991.0 61.1 20 1 1806, 0 - -

16 Bi11104.0 63.1 20 1 1765, 0 - -

17 BT6E&E6. 0 §8.3 20 3 11960 186, 0 1760.0
18 201947.0 95.8 20 3 1880.0 1323.0 1820.0
19 346339.0 a7.1 20 3 1100 1762.0 1988.0

Type 5 Radar Waveform_22

Townload
Burst Pulse Chirp Humber of
Burst ID |0EEset ¥idih (us) |Tidih Pulses per [PEI-1 {us) |[PET-2 (us) [PEI-3 {us)
{us=) (WHz) Burst

i} 518182.0 0.3 18 1 1873.0 - -

1 42163.0 68. 7 15 z 11750 1247.0 -

2 1960360 55.0 18 1 1503, 0 - -

3 346356, 0 82.5 15 3 17170 1186, 0 1308.0
4 488495 0 7.9 18 2 16540 1390.0 -

5 23329.0 2.4 15 z 1705, 0 1755, 0 -

[ 176089.0 511 18 1 1953, 0 - -

7 328264, 0 6.8 15 z 1450, 0 1516, 0 -

8 482105, 0 61.3 18 1 11850 - -

9 4576, 0 66.6 18 1 1739.0 - -

10 157359.0 56.3 18 1 1631.0 - -

11 308606, 0 96.6 15 3 1545, 0 1507, 0 1396.0
12 460916. 0 a7.1 18 3 1726.0 1502, 0 1136.0
13 516599, 0 61,1 15 1 14330 - -

14 133624.0 81.7 18 1 12490 - -

15 281399, 0 56.5 15 1 1465, 0 - -

16 443197.0 89.5 18 2 11620 17560 -

17 537111.0 58.6 15 1 1394, 0 - -

18 119411.0 67.9 18 2 17640 1496, 0 -
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Type 5 Radar Waveform_23

Townload
Burst Palse Chirp Humber of
Burst ID 0ffzet ¥idih (us) Tidth Palses per |[PRI-1 (us) [PRI—2 (us) [PRI-3 (us)
us z Burst
1] B74517.0 94.6 7 3 17280 1437.0 1387.0
1 8970510 954 7 3 1388.0 1624 .0 1676.0
2 12194390 95. 4 7 3 1773.0 1z1z2.0 1467.0
3 2128160 96,8 7 3 16640 1188, 0 1236.0
4 B351E6.0 an. & 7 3 1931.0 137z.0 1130.0
5 889130.0 4.7 P 1 1a32.0 - -
6 11823020 1.7 P 1 1665, 0 - -
T 173078.0 7.1 T 3 1833.0 1361.0 1827.0
il 495380, 0 96. 9 P 3 17240 1646.0 1366.0

Type 5 Radar Waveform_24

Dowrdoad

Burst Palse Hunber of
Burst ID 0ffzet vidih (us) Fulses per [FEI-1 (us) (FRI-Z {us) |FEI-3 (us)
us Burst
o 4E0026. 0 9T 15 2 1086.0 1347.0 -
1 G41457. 0 6. 1 15 2 1174.0 10680 -
2 T47ES. 0 55,4 15 3 1770.0 1937.0 1734.0
3 ZEET40.0 83.7 15 3 14420 17990 1062.0
4 4361355, 0 95.9 15 3 1680.0 19870 1435.0
5 G17625. 0 87.5 15 3 1328.0 16280 1235.0
6 EE2EEZ. 0 96. 6 15 3 1788.0 19410 iooy.o
T 23ATES. 0 T0.9 15 z 1633.0 17oL.o -
3] 416937.0 B2 B 15 1 1382.0 - -
a ERG0ES. 0 B7. 8 15 2 1637.0 18220 -
10 303960 V6.3 15 z 1213.0 1844.0 -
11 2111760 94.1 15 3 1881.0 17820 o0z, 0
12 3831820 TG T 15 2 1086. 0 o780 -
13 5731260 87.0 15 3 1629.0 1018.0 1358.0
14 S05E. 0 881 15 3 1614.0 1414.0 12980
15 168557.0 87.0 15 3 1134.0 1672.0 17o7.0

Type 5 Radar Waveform_25

Townload
Burst False C]_lirp Humber of
Burst ID l]ff;et width (us) !(;]tztl)n ;uls:s per [PRI-1 (us) [PRI2 (us) (PRI-3 (us)
s, T ar s

0 34835, 0 57.1 16 H 1926.0 1433.0 -

1 515489, 0 8.1 16 H 1966, 0 1721.0 -

2 689512, 0 0.0 16 H 1611.0 1384.0 -

3 1571860 59. 1 16 H 1333.0 1263.0 -

4 326094, 0 94.3 16 3 1470.0 1272.0 1423.0
5 497831, 0 6.7 16 H 1571.0 1378.0 -

6 GERAEZ. 0 91.6 16 3 1480.0 17850 1310.0
7 136454, 0 54.4 16 1 1005, 0 - -

8 308409, 0 0.3 16 H 16930 1608, 0 -

9 478008, 0 54.1 16 1 1530.0 - -

10 646484 0 91.8 16 3 1473.0 14930 1.0
11 1153420 51.9 16 1 1337.0 - -

12 286362 0 79 16 K 1515.0 1822.0 -

13 456921, 0 64.5 16 1 1599.0 - -

14 624734 0 58.0 16 3 1923.0 1163.0 1872.0
15 94084, 0 76.1 16 H 1322.0 1583. 0 -

16 264570 0 7.3 16 K 11E7.0 17710 -
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Type 5 Radar Waveform_26

Download
Burst Palse Chirp Humber of
Burst ID Dl:‘f;et ¥idih (us) E;]d[t])l ;uls:s per |PRI-1 {us) |PRI—2 {us) |PRI-3 {us)
us z ars

0 438085, 0 54.2 16 1 1262.0 - -

1 B03E07.0 ar.z2 16 3 1872.0 1iie.n 1836.0
2 Tee11.0 93.2 16 3 1417.0 1a46.0 1302.0
3 243887.0 gl.2 16 z 16550 11g4.0 -

4 414133.0 2.7 16 2 1403.0 1399.0 -

5 GE3550.0 ar. 7 16 3 12540 1422.0 1408.0
6 B2163.0 B9 B 16 1 1azz.0 - -

T 2ERETL.O 64,5 16 1 1976.0 - -

8 392251.0 a0.9 16 3 14490 1504, 0 1364.0
9 B64449. 0 B3.9 16 1 ta0s.0 - -

10 31161.0 &l.7 16 1 10s.0 - -

11 201809.0 82.4 16 2 1880, 0 12350 -

12 3TE4E8.0 739 16 z Lig0.0 3r.o -

13 B42289.0 67.8 16 2 1624.0 1776.0 -

14 1009a. 0 6.4 16 1 1691.0 - -

15 180982.0 603 16 1 1318.0 - -

16 351901.0 B9.8 16 1 1232.0 - -

Type 5 Radar Waveform_27

Townload
Burst Palse Chirp Humber of
Burst ID 0ffzet ¥idth (us) Tidth Fulses per |PEI-1 (us) |[PRI—2 (us) |[PRI-3 (us)
us) B ==7 | () Burst
o 956720, 0 734 P Z 18458.0 1656.0 -
1 1302792, 0 6.6 7 2 1172.10 1694, 0 -
2 3018740 81.8 7 2 1615.0 1885.0 -
3 G24E06. 0 7a.0 7 2 1963.0 129z.0 -
4 948318.0 B2. & 7 1 1637.0 - -
1 12713950 2.9 7 1 1452.0 - -
6 2E209E. 0 765 P 2 1azs.0 1&gz, 0 -
T BE4567.0 g0.9 T z 1464 0 1572.0 -
il 905432, 0 63.3 P 1 1633.0 - -
Type 5 Radar Waveform_28
Townload
Burst Pal Chirp Humber of
Burst ID Offset '.d:i (as) ¥idih Pulses per |PRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
us) : =7 | (me) Burst
o 843421.0 94,7 11 3 1848.0 1440.0 1214.0
1 183600, 0 95,8 11 3 1821.0 1812.0 1346.0
2 3TEEET.O Q4.6 11 3 1405.0 1456.0 1za9.0
3 B98464. 0 9.1 11 3 1028.0 1609.0 18630
4 223420 gd. 1 11 3 1148.0 1800.0 1148.0
1 126363.0 9.8 11 2 1313.0 1917.0 -
6 350168, 0 a0.2 11 1 1377.0 - -
T BTETFZ.0 68,8 11 2 16656, 0 1200.0 -
8 TUER0T. 0 728 11 2 1862.0 1718.0 -
a 957230 9.9 11 3 1775.0 1735.0 1208.0
10 3212110 94.9 11 3 1488.0 1945.0 1975.0
11 R4BE3E. 0 BE. T 11 1 1536.0 - -
12 FEEEEE. 0 94,5 11 3 1813.0 1730.0 1607.0
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Report No.: 2203RSU090-U3

Type 5 Radar Waveform_29

Townload
Burst Palse C]_lirp Humber of
Burst ID (0ffzet v ¥idth Pulzes per ([PEI-1 (us) [PRI-2 (ns) |[PRI-3 (ux)
(us) Tidth (us) (aiz) Barst

0 43776.0 50.5 15 = 1601.0 16430 -

1 201673.0 G0 4 18 1 19v0.0 — -

2 3B47ES. 0 E4.5 13 1 11090 — -

3 BOT1E4. 0 53.3 15 1 1733.0 - -

4 30043.0 T2 T 15 2 1167.0 1263.0 -

5 182207.0 59.9 13 3 12260 10310 1636.0
& I34929. 0 T2.1 15 2 1748.0 1226.0 -

T 436044, 0 96.5 15 3 1258.0 1612.0 1534.0
il 11206. 0 563 15 3 1638.0 1382.0 1716.0
9 163185, 0 53. 4 13 3 19850 iz.0 1920.0
10 F1B673.0 917 15 3 1203.0 1386.0 1334.0
11 468725, 0 G2, 0 18 1 1474.0 - -

12 B203ET. 0 911 13 3 10450 10130 1114.0
13 145176.0 613 15 1 158380 - -

14 2971250 94, 4 15 3 1026.0 1080.0 1411.0
15 443111.0 o7 4 13 3 18920 1338.0 1045.0
16 B03503. 0 51.5 15 1 170z.0 — -

17 125755.0 942 15 3 1854.0 11o7.0 1896.0
18 2789860 66T 15 2 107z2.0 10160 -
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Report No.: 2203RSU090-U3

Radar Type 6 - Radar Statistical Performance
Trail # 1=Detection Trail # 1=Detection
0=No Detection 0=No Detection
0 1 15 1
1 1 16 1
2 1 17 1
3 0 18 1
4 1 19 1
5 1 20 1
6 1 21 1
7 1 22 1
8 1 23 1
9 1 24 1
10 1 25 1
11 1 26 1
12 1 27 1
13 1 28 1
14 1 29 1
Detection Percentage (%) 96.7%
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_0

Townloead Ty

e | : : 2 :

o BE24 5513 5554 5305 BE25
5 422 5470 5495 5407 5306
10 5455 B466 5475 B47E 5420
15 GGG G661 G264 &7z0 B2TY
20 BE45 5328 BB95 BZ287 5356
25 b6z 5359 29T B3g1 B645
30 B4TE BE43 BZTd B&E30 BE9Y
35 BETY 5395 BEGE v 8313
40 5495 5312 416 5540 B647
45 5544 53585 5353 5434 5365
50 BEGE 5441 B412 5347 B2z
55 5535 BEE3 BEGT aate] BROT
60 425 5452 5433 5480 [pase]
65 EB45 BBE1 BET4 5304 BE10
T0 474 5323 5403 BE03 BRST
5 G654 5368 BEGT 5383 BGEE
80 BEGE 5382 BETE BE52 BE6E
85 5411 5343 B350 5554 70T
a0 BZ9E 5701 BZG3 BBl Bd48
95 5340 5465 5477 BETO Ba03

Type 6 Radar Waveform_1

Download

List (i) |° ! 2 3 1

0 5404 BZTT 5430 B466 B3T3
5 Gdfid G497 BET4 BETO BE13
10 5319 B2ER E519 B&ET4 5441
15 5724 5313 5367 5280 5655
20 BZ8T 5715 BZ66 E&55 BZ260
25 BEEZ atate] et B401 5388
30 B850 5462 B&00 B459 5419
356 5343 5455 5422 Er0z 5337
40 5364 BESS BG44 473 5365
45 B398 B411 B317 BESS B398
50 B261 BE30 5454 ERd3 BE2h
55 5423 BEGZ 5645 B&TY 5380
60 5377 5620 5369 B253 B646
65 BE34 BES3 BE51 B&ETE BET3
70 5269 B2EZ 5341 ERZ26 5471
75 5266 5669 5564 E359 5405
80 5535 5283 5262 ER47 B327
85 BEER 5434 5351 B&ll 5346
90 5347 BRET 5449 BEIZ bdd5
95 5660 5349 5267 B379 5459
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_2

Freguency

0 BEEY BE1G 5425 BR30 BES0
5 BB06 BE14 G643 fyasta] B342
10 BZE0 BR19 BBG0 B394 G467
16 E71E 5440 5470 B335 B37E
20 BET3 5409 BAG2 BETT G705
25 5540 BB3E 5320 B&0Z b359
30 5364 5361 BEET B&07 BEEG
35 E714 B335 BEED EZE4 B&TZ
40 BE16 G661 BETE B&ET0 bddd
45 B263 5305 5345 Bh48 5453
5D B464 5671 BZEY 5448 5500
56 EEES 5474 BEdd E400 B31E
60 Bddd Bag1 BE24 BaarT BETE
65 EBG3 BETO Jatata B466 B3E5
70 5484 B36Y BEG2 BBTE B31T
ib B435 325 =] E&E0 B341
80 BE0G Ba1R 5306 B405 BZ33
8b EETY BE04 BT05 8301 G704
90 ose] BE19 BEZT B427 B285
95 EE4T BYZ0 BET4 BEIT &719

Type 6 Radar Waveform_3

Townload

List (i) |° ! 2 3 1

0 5342 Bz80 B362 BE51 B435
5 B545 G439 G7z4 421 BE49
10 EBES 5305 5601 B482 BRSO
15 5325 BEGT 5573 283 BE51
20 5475 &7z0 5291 5351 B350
25 BRZ3 5706 5324 B398 6716
30 ER14 5347 5330 B437 EB24
35 BGTL BE22 5350 EB27 5450
40 BEES BE0S BG5S E260 Br09
45 BE3Z BE11 BE1T BEZE E447
50 E466 EEO0 BA86 B352 h3:1
55 B36T 5364 5505 B263 B265
60 5345 BEGG 5519 Ea09 53593
66 BEZE BEZ1 BETE BZ&T Bd441
70 ER4E B293 5444 409 BT13
75 5542 5631 5533 B&15 BETZ
80 B466 5402 5453 B&61 EB1G
86 EETO B711 BEAS BE&0 E4E8
90 B369 Bhd4d 5459 8707 BE 74
95 EBZE 5406 5391 B367 BTG
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IA Report No.: 2203RSU090-U3

Type 6 Radar Waveform_4

Townload : Ty

e : : ; :

o ERGT 5519 5295 B3TT B277
1 BGET b461 B324 B654 251
10 5450 BETE BZ64 BE01 416
15 BEgd BETE 5325 G264 BEGE
20 EGdd BE61 5283 BE64 ET17
25 251 5335 5360 5435 BT01
30 5471 BB6EE 452 BERT B663
35 B354 5415 BE03 BE41 Bd26
40 363 5546 5453 BE35 B30
45 E7l5 472 BETO 5415 323
&0 B6d1 BEE1 5300 BES0 E265
55 BR45 BE95 5460 G714 474
60 B665 BE11 5445 427 E455
65 =tai=k BETE BEbT BB05 B850
70 465 B&10 BE2E 5365 EB52
(i) BEdT 5403 5261 et BE1Z
80 B273 5529 5302 BE45 554
85 630 53351 437 BE14 703
a0 ERET BE51 BETE 5371 Er19
95 Bza0 5264 5495 5423 Bz2G5

Type 6 Radar Waveform_5

TDownload F Type &

A 1 2 5 :

1} B3TY B85 ] BE3S B407
5 5264 5386 5399 5650 5555
10 G421 455 5308 5407 BEZZ
15 5504 5724 5652 B373 5476
20 BE00 BT13 BE0Z B3 BEZT
2h BESZ BEGS B36T 5439 B394
30 5450 Bae0 o Y] 5302 5286
3b B4E5 ET05 5475 BEGS BZ275
40 5265 Bdd5 5484 5556 5470
4b B285 B323 BE30 BEZ3 BET4
&0 5342 5359 5406 BBET 5255
55 BZE2 B410 BETY BEgE BR0&
60 5365 EBEG 5280 5350 5485
65 417 Bhzd B71E b4z |
70 BEl4 B465 BEO1 5362 5280
fi 5381 ER93 5EZ5 5263 5433
&0 B425 BRGZ B2G9 BEG4 BRZ3
it 5402 BG6E 5387 5321 5467
90 G612 8631 5383 BETT 5308
95 BET9 B26T 5E9T 5360 arez
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_6

Download

e 1 : 2 :

1] EE32 ER22 R545 RE99 5339
5 296 B403 474 B335 B3LT
10 hZER BYZZ R346 RE0Z BE43
15 5495 B3TE B310 5415 BE65
20 RE0S E404 E543 5364 B&00
25 B3T3 EB15 EEE0 RE540 425
30 EE1Y B47Y R385 R4z0 B2TE
35 5365 BEB&E ERGZ 5431 Bd65
40 E57Q EB29 422 R361 E2B1
45 5399 BE46 R406 5585 EBET
50 =51 B3 R475 G704 BEE31
L 5345 a9 BEBT3 BE56 BE35
60 ERZ0 E501 ERSY REE1 444
65 EG15 473 EREO &BYlE 5549
To R2Td B46S R350 529 B321
5 a7 B30z EET4 BE59 BEG9
80 27T BEED 467 BE16 270
85 V24 EBEE R4386 BE13 5365
a0 hegd BEES RG34 RG24 &¥O0
95 BBS3 BETZ BT1T B253 B3z

Type 6 Radar Waveform_7

Fregquency

List (miz) [? ! 2 3 4

1] 5315 B286 BEE1 5386 BEEY
5 5435 B335 BR49 B&01 BRZ4
10 Ba61 B511 B3EY E32Z2 Bécd
15 BEE3 BE0G 5413 B366 BElG
20 5473 5453 BBT3 BZ61 46T
25 5285 5268 5462 B465 B342
30 BG35 B6ET BE0G B3TE BhE4
3B B350 5415 BE12 B360 Ba01
40 B34B BT0& BE2E B49 B&32
45 Ed4B4 5328 jatiieh 6704 BRZT
50 ER3T 5645 5392 BR30 [vas]
BB BGEE 5543 5419 5477 5380
60 Bd441 5422 BET1 BZ86 BEOT
66 B3BZ 5445 BEESE EBGS BET4
fo BETE 520 == BGZ1 Bd4h
b EBES 5554 5306 5470 BEEE
80 5340 5293 B3T0 5455 5336
856 &710 5670 5497 5405 B661
90 EETE 5355 5474 E311 EEAT
95 BRGZ Ba0s 5325 B304 BEZG
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_8

Download

er i 1 2 3 '

(1} BETO BEZE BE1T BE46 5401
5 5477 5388 B6Z4 Bifgd 5303
10 5592 5300 5425 5420 BE55
15 B6T1 5630 5516 5411 BET4
20 BEZT BE3E BEZZ G445 5318
25 5481 B3T3 5485 B703 5304
30 5293 5375 5334 5293 B647
35 5273 G549 5353 254 B317
40 5295 B366 5342 BE3E BA0G5
45 BRTEZ BE07 G719 BEg0 5395
50 5280 5275 5350 B3z2 5260
L jatatek] 5403 jatatate] 5801 B415
60 5455 5345 5400 5336 BG42
65 5371 5399 BEZ0 BE69 BET1
T0 5426 5561 5714 5435 B266
FL 5633 5331 5261 5345 5403
80 5230 EETE 8370 5397 B&TE
85 BETS G545 5603 5341 BRG2
a0 5655 5683 5425 474 BE25
95 5430 5485 5431 5504 BEZ1

Type 6 Radar Waveform_9

Frequency

o B350 fayas] 5453 70T BEZ21
& B&19 5280 [sle] jayasis] BBED
10 B426 BEE4 G468 BE1G G706
15 BZod Bzaz BRZZ B4b5 5351
20 ER36 BF0S bdE3 BB34 b415
Zh BG46 BEg4 47T BB30 B36T
30 B340 BEEG &R0 BEE3 5491
35 E&ag Bl64 B445 BE12 B305
40 2303 5400 711 BEOY B339
45 ER36 BEEE BEEE BE63 BE06
D EBEG 5671 B331 jatatayt bE44
55 E433 BEEZ EEQS 5405 B472
&0 ER4T BB40 b433 &701 B3TE
65 5465 5320 B643 B32T ]
70 5336 BET4 B275 BRZT BET3
[ B407 BE34 B&l4 BEOT Bdaa
&0 BZaT Ba92 BZ73 B7l4 Ba3g
i B622 5446 BETE 5421 5423
a0 ER06 faatac] 5B54 BRIT 5B95
95 E442 BEZE B&lZ 5435 Bda4

114 of 126
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Type 6 Radar Waveform_10

Download

e o 1 2 3 ‘

0 5605 BE25 5359 B296 5463
L3 BEEL 5302 5293 B415 Bzoz
10 5387 5480 5510 B335 BEEZ
15 5275 5312 5625 404 55583
20 5543 5399 5501 EB26 452
25 BE51 BESE 5325 BES1 EE&4
30 G408 5704 BEEE BT0S 8311
356 5363 5EEZ 5335 B&65 BE54
40 BEOT 5483 5274 B336 53596
45 EEES B2E3 5723 B316 BzZVz
50 5352 5466 5374 BEGE BEZE
L 5313 5702 5443 B&TE 5705
60 5475 5487 BE2T 666 b26g
65 BESZ BE34 BE14 BZ86 BE41
i0 G674 aae] 5406 BE3Z BETE
75 5680 5519 5285 B&T3 BE6E2
80 BEST 5661 ot otate [=izile) 5339
85 G411 BEz9 BEG B&z1 BETL
90 5554 G491 5322 5458 5654
95 5E96 5383 5346 B&37 BB22

Type 6 Radar Waveform_11

Download

et 1 2 3 :

0 5385 5389 5325 B457 5683
5 5700 5702 5374 BR51 =il
10 BZ285 B714 BEG] BE30 B273
15 5363 G438 B2R3 Bdd8 5300
20 5464 5E65 5442 B&15 5465
25 BEGS 5447 5523 B307 5B55
30 5451 BES3 BE45 B445 EEOS
35 BE0G G497 G643 BE0g G440
40 5603 5346 5663 5450 5514
45 5333 5546 5654 B369 B2583
50 BESE 5433 BE42 BETZ 5438
55 5339 G461 503 Bdzd 5317
60 5703 5395 5420 E319 5450
65 5271 5392 5693 E&15 5356
i0 417 5488 BEZT BETT 5382
75 5891 BTZ3 BEZS 5345 BETE
80 5515 5264 5544 265 5689
86 BEES 5661 54595 62 5434
80 BZT9 BES0 5344 B361 BEGT
95 BBZE BETE B335 B4 76 BE38
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_12

Download

e |0 1 2 . ‘

0 BE43 BE25 Bz61 BE15 BRZ5
5 B2GT G724 E449 269 5328
10 ERaT 5503 [osteie] 250 E2ad
15 B451 BEEE 5356 Ra34 B487
20 462 B34 8353 BE0T 435
25 457 5395 B2RG 411 BE32
30 B0 BETY EE0Z BE63 E283
35 ] B534 ] R405 BREG
40 BE18 BE60 BzT1 B4z BEET
45 427 526 429 R325 ER45
50 EBGZ BRZ2Y E454 5495 B379
55 E415 RE93 EY15 R285 B362
60 BE&0 5365 BEZE BZTE 5314
65 BE20 R542 EBET RETE Sl 1
o E¥10 R302 BEETE 5355 ERE0
I BERZ RE49 B451 29z B2TT
80 BEGE BBO0Z BE54 B337 BTz2
85 E719 RE39 EY03 Bdi64 B350
a0 483 594 EEG1 G554 BGE2
a5 B365 5540 419 5345 416

Type 6 Radar Waveform_13

Dewnload

et | 1 2 s :

o 5323 5392 BET2 5304 Bz2v0
1 5309 5549 427 B335 5535
10 BEZE B29Z BZER 5345 B315
15 BE38 8693 5458 B 5470
20 5325 5421 BE96 5411 723
25 EG1E BEGG BE32 465 =ttt
30 B403 5435 BEz4 BETS B380
35 8285 BET1 BR33 BE96 5354
40 5366 5422 5424 5861 5409
45 EG12 5375 5435 BT0S 5345
50 701 BELE B368 5405 EBST
55 yast-] 5491 5z80 8310 BEER
60 B6T4 5260 416 5891 EB83
65 EG15 5495 5305 EB24 B334
70 EROS EEG4 EE3E BE44 B3TT
(i) Ba51 5437 BEES AT 5457
80 B276 5585 5343 BBET 5463
85 5362 5691 702 5495 5346
90 BE0T BZ74 BE45 BEEZ BEEL
95 B3Td BEE3 B&31 BE5E BRES
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_14

Download

Frequency

List (mHz) 1] 1 2 3 4

o BETE 5631 BE05 Bda5 BEAT
5 5351 56Tl BEOZ B493 BZaT
10 5362 BEEG 2= ] EB43 5336
15 BE30 5345 B4ET B401 5473
20 B394 BEaE B354 B&ll BETE
25 BEaz BELa 5700 BaTd B3ET
30 BE1G BEZ1 B BE347 B33T
35 G441 BEEG 5447 B435 5437
40 B304 B4zl 5480 B339 BE9E
45 BZoa 5431 Baaz B404 BE0G
50 5434 BE19 BE45 B331 &701
55 BE9a 536G 5705 Baz0 B41b
60 B362 B3ar BE00 B6E1 G714
65 BE40 baza B718 B313 Bae
fo 5293 baaz2 5405 B3T3 5310
5 bdaa BE33 B31T Baa0 B3E1
80 bzaz Ba60 BE14 B4B7 BE93
85 Bz 5433 BERZ B&39 &7l
90 BaaT 5381 B716 E703 BEag
95 BE24 B3zg 5261 B4B0 BE40

Type 6 Radar Waveform_15

Dowrload

et | : 2 3 :

0 5363 5395 5544 B&26 5332
5 5490 5E96 BETT B&61 5571
10 5293 5447 B337 263 5367
15 BE15 B37E BEGS BE3Z BEO3
20 B3G9 BEE0 5303 8302 5402
25 5524 5345 52653 B335 5343
30 5473 5261 5361 E5d2 5476
35 BEZS 5366 BAT4 E455 BZT4
40 BE1T BTLT 5427 B415 B3z2
45 5369 BE TS 5344 Bdid BRGT
50 5580 BE3T 5523 342 5452
55 5519 a1 5691 853 5579
60 5297 5694 5326 Be27 5440
65 B459 BEED BEE0 B482 B462
i0 Gz80 5405 G397 BZ86 5408
75 5437 5261 5500 349 5563
80 5709 5360 5435 ET05 5630
86 5420 5620 5357 B350 5546
80 B721 B46T 5455 B&dl B384
95 5710 5445 BEZE BEES BETE
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_16

Townload b

et : 2 3 :

o ER16 5634 5480 5312 649
L BR3Z BE1S BEEZ 5348 E303
10 BEg9 G706 8375 5455 BR0Z
15 671 BETT 5407 5397 B529
20 5341 5294 5330 5290 B376
25 B496 5448 5293 B350 Er07
30 430 5476 BE10 5365 BR1G
35 5720 BE36 5362 BaTe ER5G
40 5700 BEER BETO 5415 B2E1
45 BZ286 5402 BE3T B3TT Bd444
50 Bzd1 BEGE 709 G640 B436
b5 5609 5406 5580 5308 5270
&0 BTIT BEZ6 5724 BETO B263
65 B435 BE04 BZ88 5475 BEE34
70 B2TH G411 EE46 B356 B374
Fis EBET 5394 54381 5263 B399
&0 ER13 BEZG 5547 428 260
86 5385 BEdd BE3E BETE BT
a0 ERO1 5370 BEGY BERE 439
95 BE94 5343 BG83 478 Eriz

Type 6 Radar Waveform_17

Download

e | : 2 3 :

o 5295 5395 415 B376 5394
L E574 543 R2BZ E415 E510
10 BB35 R455 419 BEES R399
15 E319 BEz8 Rza9 BE2Z St}
20 5405 5320 R282 53583 K303
25 EBEG 5325 el EBER3 327
30 422 EEG9E E387 12220 EZE87
35 B&60 BEET B336 BEz8 BE0Z
40 5286 E524 R305 5496 R335
45 B41Z2 EBES R328 5369 R363
1] BRGS0 EZ64 E&9E E45T E323
55 B3 R283 R420 ERE3 REE6
&0 B5Z21 E435 RE6Z 5355 EEE0
65 G616 bd64 h&640 EE9Z R270
70 E&06 BZ6Z EB11 BZ95 723
Fis E721 EE7T R440 ERED ERO5
80 BG23 EEES R3ll 544 h624
85 B2E3 EZEG hd4z 3] RE35
20 E408 E401 E358 435 B30
a5 BzaY 494 RETS BTl R710
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_18

Downlead

e | 1 : 3 :

1] BEE1 BE3T E352 ER3Y T B
5 &713 EEER 327 BETS R33%
10 RdG4 h2gd B460 BZ7E R4Z0
15 8310 5251 402 ERT0 5316
20 5389 BE95 BE375 Ed44 REEZ
25 427 EEET E361 BR3Z 5344
30 5334 BE36 B450 5321 R3Z5
35 Bz50 Bzat B363 B351 5434
40 E5VE EE0& E457 5309 E452
45 421 E643 ER2Y E574 BE33
50 R315 R41Z BG4 5702 RE0S
L1 BE17 8311 B455 Bd52 5564
60 RE00 Ev04 28T B376 EEE2
65 REEE 5336 EETY 366 R300
T0 RT3 E514 BEZZ BRIz [=ictar
75 BEs0 500 BBG3 ERd0 BZ52
80 R255 E436 374 E541 RE41
85 5533 EE24 BE34 =i=Ehe] h549
a0 BEEE EEEE B47Z B51Z B335
95 5314 BE49 S 362 5414

Type 6 Radar Waveform_19

Mt o : 2 3 ‘

0 F331 R401 E288 RES5 E456
L BZG0 B450 B402 RZ66 BE44
10 5395 RE48 E501 471 Ed41
15 B398 E405 EE1E EEOS E324
20 EERR R2E1 Ed64 724 B332
25 BRO4 RES0 5383 RE0S B301
30 BE4S [Tate] EETS R363 ER15
35 BROG h433 BEE6 BETT EET1
40 372 R340 EBO3 Rdlé BE&T
45 BR3E h479 Sasie] R450 B354
50 B366 B457 BE95 BE5Z B3
55 290 A4 a4 299 EE05
60 B455 EzZE5 BE34 E432 EEdd
65 BEl1d et EE41 ERE2 5345
0 BZR1 REZ1 EE34 B3G5 BESZ
FL B437 et BE36 544 472
80 B2TY hZE4 EBG1 R429 B367
85 E408 R304 Bddd R&04 B265
a0 BR12 h719 EB1V RE95 E425
95 4TS BE64 BEGd 462 BEE18
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_20

Download 1

L | 1 2 3 1

0 EES6 5640 699 5334 293
5 322 EE1Z 5477 5429 275
10 5704 5434 5639 666 5462
15 5486 5433 5511 5660 5700
20 5332 B624 BETT 5456 5697
25 BESG 5453 5261 B4ET B645
30 5457 5263 5289 5495 5502
35 5706 5483 5683 5600 EE16
40 E654 5310 5453 500 5723
15 647 615 5440 G52 B6E1
50 5326 E510 5417 5687 5493
55 5412 5425 5691 501 5337
&0 5347 EB4EE 594 5426 BEG1
65 BGEY 5709 BES4 5369 5324
70 5350 541 5317 B6LT 5320
75 EE44 531 5465 5297 5381
80 5473 EEST 5356 5314 B717
85 B4 EE26 5711 5470 5443
20 5348 ] 252 5410 5695
95 5620 5413 5520 5690 BE50

Type 6 Radar Waveform_21
Townload

I o : 2 3 4

0 5269 5404 5635 BE45 E615
5 5364 5437 BEEZ 5495 5532
10 5695 650 5336 5483 E574
15 EBGE 614 B60G 5417 5718
20 5315 5513 5670 5486 5305
25 5464 BES1 5463 5657 5346
30 5630 504 B696 B641 5322
35 5265 5361 5611 5355 5262
10 5723 5497 5652 5627 5701
15 5498 5705 565 BE80 5636
50 5468 5301 5340 600 5379
55 5406 5320 5305 5620 B39
60 5258 523 EE1Z 5658 55390
&5 BGT6 BE94 5625 5613 5303
70 5717 EEAT 520 EEGY 5500
75 EEGE 5440 5466 5481 5254
80 5286 5560 5435 BE51 B447
85 5631 5302 5541 5394 5450
a0 5434 5453 5476 £330 5536
95 5462 BG1T 5333 5405 BG16
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_22

Download 1

er 1 2 3 '

(1} BEZ4 BE43 BETL &Y06 5360
5 503 G458 BEZT BEES 5314
10 5566 5487 5721 5851 5504
15 5565 BE92 5717 5653 BE0S
20 5261 5451 =ttt BE34 BETT
25 5204 BEET BEH5 5400 8351
30 5710 5647 5622 53585 B514
35 5305 5413 ot atat 5514 B525
40 5291 5447 BEA1 54585 54594
45 G454 5607 5303 B2G3 5305
50 5455 5387 5513 53590 5334
L 5254 5313 5333 5459 BB1Y
60 BZTY BEOS 5310 BE6E 5348
65 G447 &713 G626 G411 G455
T0 5431 5307 5259 avan 5395
FL 5399 5513 5372 Y05 B464
80 5718 BE01 5510 5450 BTZ3
85 5432 BETL 5340 BETO G265
20 5265 5369 5653 5695 B654
95 5452 G414 5321 BET4 B47H

Type 6 Radar Waveform_23

Download

e | : 2 3 :

o 5304 5407 == 5392 E530
5 E545 5354 RT0Z 5346 521
10 5400 B2TE RZET BETY REZE
15 653 5344 B345 BE95 B326
20 FZES ERED RROY RE2G RE16
25 5540 ERE1 R395 421 434
30 B3935 BE26 RE04 B362 E540
356 ET14 E347 ERD4 B3gZ BEET
40 F439 RE05 [A==ke] EE31 RR35
45 413 ERET ER1Y 5336 720
50 5332 EEE3 EETO 473 RE3Z
&b E&06 EB01 E&E9 B&25 BE37
&0 F47E ERZ26G 494 =] R4385
65 ER36 EEEG EREE E¥15 R281
0 5708 379 R37Z E375 B4TY
[ E341 BZE3 E&29 445 E40E
80 F514 [Sash] k311 [=F st k380
85 B41Z2 5325 E450 BEE13 374
a0 452 54385 h445 BEGTS RG86
95 E406 BZEZ E301 BETE EE38
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_24

Dowrload

Tvp

HerE ' 2 2 1

1] E5E9 EE46 443 B455 422
5 BBET B406 5302 BER02 B350
10 B33l EE40 E328 399 EE46
15 RZ66 B471 E351 B265 BE15
20 RE4E E7lG B35 5715 E589
25 Bd31 B433 BR95 ER25 B465
30 E438 EESE EE&1 E&RTT E314
35 RE54 5486 EBG9E 5720 442
40 Rd4E0 444 BE03 BR3Y 5396
45 B342 BBET 5475 ERTE 5359
L1 EE10 B&S3 B26d E&zl EEEE
55 R4BE EEEO BESY 5404 RE30
60 REOY 29l E640 5326 B5V3
65 B432 B262 BB05 B&01 5453
70 EEEL EELZ EE45 E358 5348
(i REES R436 BEES B3T3 BETE
80 Rd26 272 Ev2d E547 BE31
85 RZE3 R2E3 EZ85 ER45 REET
90 BE64 BEZZ BER0 Bd54 5355
a5 EE&0 E320 EE13 307 B382

Download

Type 6 Radar Waveform_25

List mi) |° ! 2 3 4

0 G717 5410 53T B&E1T BE4Z
5 Baza 5331 BATT B&TZ BEET
10 5640 B39 G369 Bhg4 BRET
15 5364 BE01 5454 B691 B33z
20 BEE3 5310 5473 70T BREZ
25 5319 5332 5704 EB0Z BET4
30 5474 BB1S 8317 B466 BEZE
35 BEO6 BB16 jatate BG4 G283
40 B375 BE3E BBEZ B&49 5480
45 BEES BE33 5345 B397 G462
50 5440 B27Y BETE 5402 BE70
L1 5449 BETO 5420 5330 BB13
60 B399 B463 =taiayt B&40 G285
65 G443 Baes BEz0 B3dd 5351
70 5413 B32T 5395 BEET 5493
75 5343 5407 BEZ4 B389 5328
a0 5370 BE34 5423 5475 BE31
85 BEad 5345 B2z EB3E BE1a
90 5470 BE 74 BEAT 419 5428
95 5530 B362 5366 5472 ]
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IA Report No.: 2203RSU090-U3

Type 6 Radar Waveform_26

Dewnload

B e o 1 : 2 ‘

(1} 5497 5271 5315 5303 Bdid
L 5293 5363 5452 BZ263 BEGY
10 8671 G630 5410 5314 s
15 5442 B625 EBET 5261 BBZ4
20 5661 5474 EBLT 53zl BB3E
25h BESZ 5703 5432 BZ268 BE36
30 BELG 5440 E475 5438 E71E
35 EREZ BEGT E399 B312 BETI
40 5275 5694 5396 5316 5401
45 BETY BETE 5430 BE41 BES4
60 B398 BEGZ B335 B3 5365
Lo 5479 5341 5493 BB27 B304
60 5646 5444 5549 5455 5455
65 5465 5700 421 B2586 5500
0 BETE B713 B405 BEgZ B42T
FL 5451 B645 B354 EB28 BE1G
80 5389 54585 BETY B3re BhEd
85 5634 st 5323 BET3 5631
90 BE1D 8311 B3ET BEEY BE43
95 BEET 5364 BE03 5386 5702

Type 6 Radar Waveform_27
Download

Liet Gty |° 1 2 3 .

1} BZ7T BE10 5261 B464 5704
5 B335 BZTE BRET 5476 BES3
10 EROZ2 5479 5451 5808 BE0S
15 5433 5280 BE60 5306 B716
20 BRTZ BE45 5455 B313 BROS
25 B4 73 BEEG 8635 5453 BETO
30 5349 5432 5580 5392 B3TZ
35 5331 5490 5630 BB23 [ase]
40 BR33 5264 BE44 BETE 5410
45 BTzd BEEZ BE49 jaiar] 8317
&0 5299 5457 5302 BEG3 e |
&5 5481 5499 5465 5415 B&E1
60 5403 5394 BEZS B3&T 45T
65 Bddd BE1Z B3ET G605 B356
70 5413 5464 5494 BERT B495
Fiid BE36 BR32 5466 5456 B452
&0 5366 B&01 B3z0 5393 BR34
85 8371 5365 G416 5455 BRz8
20 5390 5580 5661 472 B431
95 B265 5260 5391 BET3 BR16
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Report No.: 2203RSU090-U3

Type 6 Radar Waveform_28

Frequency

List (WHz) 0 1 2 3 4

a EB3Z G274 BEaZ BEZE Bd449
b B3TY 5300 BE0Z jatata] B326
10 5336 BE6T B&0T BE30 BEZ1
15 5407 BEGE G361 5433 BRSO
20 ET11 B39a B40Z 5441 B361
2h ER10 B363 BRES BE04 B322
30 ET13 B389 5350 G641 BETO
35 5470 8631 G476 BETE BETE
40 E37Z2 BEE2 BEaT 530G B&70
45 B339 B332 &710 BE04 BBER
&0 5493 5380 BB46 BE00 5394
BE B435 BEEY hZ254 B386 5345
&0 ET01 5313 B310 5385 EBE]
6h ER3T 5400 BRTT 5465 bBE4
70 5343 BE3G BZ2V2 B46T BZH1
75 BGTE 5447 &T05 5495 BEZ1
&0 EZ30 5345 B317 BEEE B437
&% BZ241 5334 BZaa 5333 BET4
a0 BfGd BEGE hE94 BE1G B32T
95 5369 BEEY BRZT 5415 B263

Type 6 Radar Waveform_29

Download

TR o 1 2 2 1

1] E312 EB13 BR95 R3ll 291
5 E419 B322 BGTY = ER32
10 B26T BEE30 327 BEE1 EE09
15 E534 E2ad 299 BGE25 B85
20 5305 437 £394 5454 BB2T
25 5362 EBGE RBET BE35 5364
30 EE99 E346 RG0S R315 5390
35 BEET2 272 F354 BE9Z E686
40 5549 265 R370 E415 EET1
45 EBET E¥Ol £344 [=istate] E401
50 REET 423 ER3Z R389 5307
55 B4581 35T E515 B533 E372
&0 E2E9 EE11 5347 EEEY 5369
65 E&T0 B350 R385 Y06 5339
T0 Ev21 425 E4385 R402 E405
Fio E3l4 E405 RG0S 297 E361
80 EETE BB25 ER0G 5354 EY1S
85 E2B1 EE9E R399 BE36 ER596
a0 ERGT BRG] RBI5 B505 5315
a5 E427 283 R280 E510 £381

124 of 126




,J»M/
m I‘ Report No.: 2203RSU090-U3

Appendix B — Test Setup Photograph

Refer to “2203RSU090-UT” file.
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Appendix C — EUT Photograph

Refer to “2203RSU090-UE” file.

The End
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